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SECTION 1: Customer information

silex technology, Inc.

2-3-1 Hikaridai, Seika-cho, Kyoto 619-0237, Japan
+81-774-98-3878

+81-774-98-3758

Toshiro Kometani

Company Name
Address

Telephone Number
Facsimile Number
Contact Person

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment PCI Express mini card WLAN module
Model No. SX-PCEAC
Serial No. Refer to Clause 4.2
Rating DC33V
Receipt Date of Sample June 1, 2015
Country of Mass-production Japan
Condition of EUT Engineering prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT No Modification by the test lab

2.2 Product Description

Model: SX-PCEAC (referred to as the EUT in this report) is a PCI Express mini card WLAN module.

General Specification
Clock frequency(ies) in the system
Operating Temperature

40 MHz
0 deg. C - +60 deg. C

Radio Specification

Radio Type Transceiver

Method of Frequency Generation Synthesizer

Power Supply (inner) DC1.2V

Type of radio IEEE802.11a/n/ac IEEE802.11n/ac IEEE802.11ac
(20 M band) (40 M band) (80 M band)

Frequency 5180 MHz - 5240 MHz 5190 MHz - 5230 MHz 5210 MHz

of operation 5260 MHz - 5320 MHz 5270 MHz - 5310 MHz 5290 MHz
5500 MHz - 5700 MHz 5510 MHz - 5670 MHz 5530 MHz - 5610 MHz
5745 MHz - 5825 MHz 5755 MHz - 5795 MHz 5775 MHz

Type of modulation 11a/n: OFDM (64QAM, 16QAM, QPSK, BPSK)
11lac: OFDM (64QAM, 16QAM, QPSK, BPSK, 256QAM)

Channel spacing 20 MHz | 40 MHz | 80 MHz

Antenna type

External Antenna

Antenna connector type

U.FL Alternative connector

Antenna Gain

W52: 3.5 dBi
W53: 3.7 dBi
W56: 3.4 dBi
W58: 3.1 dBi

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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:+81 596 24 8124




Test report No. 1 10852538H-A

Page :50f 140
Issued date : September 2, 2015
FCCID :N6C-PCEAC

SECTION 3: Test specification, procedures & results

3.1  Test Specification

Test Specification FCC Part 15 Subpart E: 2015, final revised on June 12, 2015 and effective July

13,2015

Title FCC 47CFR Part15 Radio Frequency Device Subpart E

Unlicensed National Information Infrastructure Devices
Section 15.407 General technical requirements

* The revision on June 12, 2015 does not affect the test specification applied to the EUT.

3.2  Procedures and results

Item Test Procedure Specification Worst margin Results Remarks
FCC: ANSI C63.4-2009 FCC: 15.407 (b) (6) / 15.207 (1?6P3 4B
Conducted Emission %\3/8915 MHz, N Complied -
1C: RSS-Gen 8.8 IC: RSS-Gen 8.8 11.5 dB,
0.38915 MHz, N
FCC: KDB Publication Number
i FCC: 15.407 (a) (1) (2) 3)
26§i§$§fﬁon 789033 N/A Conducted
IC: - IC: -
FCC: KDB Publication Number .
789033 FCC: 15.407 (a) (1) 2) 3)
Maximum Conducted IC: RSS-247  6.2.1 (1) Complied Conducted
Output Power IC: - 6.2.2 (1)
. 6.2.3 (1) See data
6.2.4 (1)
FCC: KDB Publication Number .
789033 FCC :15.407 (a) (1) (2) (3)
Maximum Power IC: RSS-247 6.2.1(1) -
Spectral Density . 6.2.2 (1) Complied Conducted
C:- 623 (1)
6.2.4 (1)
FCC: ANSI C63.4-2009 FCC: 15.407 (b), 15.205 and|2.0 dB Conducted
KDB Publication Number 789033 [15.209 5360.820 MHz, (<30 MHz)
Spurious Emission IC: RSS-247 6.2.1(2) AV, Hori. Complied /
Restricted Band Edge || . 6.2.2(2) 5350.000 MHz, P Radiated
'_ 6.2.3(2) 5470.000 MHz, (> 30 MHz)
6.2.4(2) AV, Vert. *1)
faqi FCC: ANSI C63.4-2009 FCC: 15.407 (e)
6 dBB lfim{zs;lon See data Complied Conducted
andwidt IC: - IC: RSS-247 6.2.4 (1)

Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.
* For DFS tests, please see the test report number 10852538H-B issued by UL Japan, Inc.
*1) Radiated test was selected over 30 MHz based on section FCC 15.407 (b) and KDB 789033 D02 G.3.b).

FCC Part 15.31 (e)
This EUT provides stable voltage (DC 1.2 V) constantly to RF Module regardless of input voltage. Therefore, this
EUT complies with the requirement.

FCC Part 15.203/212 Antenna requirement
The EUT has a unique coupling/antenna connector (U.FL Alternative connector). Therefore the equipment complies
with the requirement of 15.203/212.

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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33 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99% Occupied RSS-Gen 6.6 IC: - N/A - Conducted
Band Width

Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4

EMI
The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

Uncertainty

*1

*3

Test room Conducted emission
(semi- (+dB)
anechoic 150kHz-30MHz
chamber)
No.1 3.5dB
No.2 3.5dB
No.3 3.4dB
No.4 3.5dB
Test room Radiated emission
(semi- (10m*)(+dB)
anechoic
chamber)
9kHz 30MHz 300MHz
-30MHz -300MHz -1GHz
No.1 4.2dB 5.3dB 4.9dB
No.2 - - -
No.3 - - -
No.4 - - -
0m = Measurement distance
Test room Radiated emission
(semi- (3m*)(+dB) (Am*)(+dB) (0.5m*)(+dB)
anechoic 9kHz 30MHz 300MHz 1GHz 10GHz 18GHz 26.5GHz
chamber) 30MHz | -300MHz | -1GHz -10GHz | -18GHz 26.5GHz -40GHz
No.1 4.3dB 5.5dB 6.3dB 5.5dB 5.8dB 5.8dB 4.3dB
No.2 4.2dB 5.4dB 6.3dB 5.4dB 5.7dB 5.9dB 5.6dB
No.3 4.4dB 5.4dB 6.4dB 5.2dB 5.5dB 5.8dB 5.5dB
No.4 4.7dB 5.6dB 6.4dB 5.3dB 5.7dB 5.9dB 5.5dB
m/1m/0.5m = Measurement distance
Antenna terminal conducted emission Antenna terminal conducted emission | Channel power
and Power density (+dB) (+dB) (+dB)

Below 1GHz 1GHz-3GHz | 3GHz-18GHz 18GHz-26.5GHz 26.5GHz-40GHz

1.5dB 1.7dB 2.8dB 2.8dB 2.9dB 2.6dB

Conducted Emission test

The data listed in this test report has enough margin, more than the site margin.

Radiated emission test(3m)

The data listed in this report meets the limits unless the uncertainty is taken into consideration.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
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:+81 596 24 8124




Test report No. 1 10852538H-A

Page 17 0of 140
Issued date : September 2, 2015
FCCID : N6C-PCEAC
3.5 Test Location
UL Japan, Inc. Ise EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999 Facsimile : +81 596 24 8124
IC Registration | Width x Depth x Size of Other
Number Height (m) reference ground plane (m)/ | rooms
horizontal conducting plane
No.1 semi-anechoic | 2973C-1 192x11.2x7.7m 7.0 x 6.0m No.1 Power
chamber source room
No.2 semi-anechoic | 2973C-2 7.5x5.8x52m 4.0x4.0m -
chamber
No.3 semi-anechoic | 2973C-3 12.0x 8.5 x 5.9m 6.8 x5.75m No.3
chamber Preparation
room
No.3 shielded room | - 4.0x6.0x2.7m N/A -
No.4 semi-anechoic | 2973C-4 12.0 x 8.5 x 5.9m 6.8 x 5.75m No.4
chamber Preparation
room
No.4 shielded room | - 40x6.0x2.7m N/A -
No.5 semi-anechoic | - 6.0x6.0x3.9m 6.0 x 6.0m -
chamber
No.6 shielded - 40x4.5x2.7m 40x4.5m -
room
No.6 measurement - 4.75x5.4x 3.0m 475x4.15m -
room
No.7 shielded room | - 47x7.5x2.7m 4.7x7.5m -
No.8 measurement - 3.1x5.0x2.7m N/A -
room
No0.9 measurement - 8.8x4.6x2.8m 24x2.4m -
room
No.l1 measurement | - 6.2x4.7x3.0m 4.8 x 4.6m -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1l, No.2, No.3, and No.4 semi-anechoic

chambers and No.3 and No.4 shielded rooms.

3.6  Testdata, Test instruments, and Test set up

Refer to APPENDIX.

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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: +81 596 24 8999
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing - Managing
Complex Regulatory Approvals - ” of TCB Council Workshop October 2009 and also was judged the necessity of

802.11ac mode by the pre-test.

Mode

Remarks*

IEEE 802.11a (11a)

6Mbps, PN9

IEEE 802.11n MIMO 20MHz BW (11n-20)

MCS 19(3 stream), PN9

IEEE 802.11n MIMO 40MHz BW  (11n-40)

MCS 16(3 stream), PN9

IEEE 802.11ac MIMO 20MHz BW  (11ac-20)

MCS 3(3 stream), PN9

IEEE 802.11ac MIMO 40MHz BW  (11ac-40)

MCS 0(3 stream), PN9

IEEE 802.11ac MIMO 80MHz BW (11ac-80)

MCS 6(3 stream), PN9

: 10852538H-A

*The worst antenna(Ant: x) and condition was determined based on the test result of Maximum Conducted

Output Power.

*EUT has the power settings by the software as follows;

Power settings:

Software: ART2 ver 4 9 802 1

*This setting of software is the worst case.
Any conditions under the normal use do not exceed the condition of setting.
In addition, end users cannot change the settings of the output power of the product.

Power Setting Power Setting Power Setting
1la 11n-20 |11ac-20 11n-40 |11ac-40 11ac-80
5180MHz 140 14.0 14.0 | |5190MHz 14.5 14.5 1 |5210MHz 8.0
5220MHz 14.0| 14.0 14.0 | |5230MHz 16.0 16.0 | [5290MHz 5.0
5240MHz 140 14.0 14.0 | |15270MHz 16.0 16.0 | |5530MHz 8.0
5260MHz 140 14.0 14.0 | |5310MHz 14.0 14.0 | |5610MHz 13.0
5300MHz 140 14.0 14.0 | |5510MHz 13.5 13.5| |5775MHz 9.5
5320MHz 140 14.0 14.0 | |5550MHz 16.0 16.0
5500MHz 12.0] 12.0 12.0 | |5670MHz 11.0 11.0
5580MHz 12.0] 12.0 12.0 | |5755MHz 9.0 9.0
5700MHz 8.0 8.0 8.0 |5795MHz 9.0 9.0
5745MHz 7.0 7.0 7.0
5785MHz 7.0 7.0 7.0
5825MHz 7.0 7.0 7.0

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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*The details of Operating mode(s)
Test Item Operating Tested Tested Frequency
Mode Antenna Low Middle Addition Upper
Port *3) Band Band al Band
Band
Conducted emission, 11n-40 Tx *1) | 0+1+2 - 5270MHz *1) | - -
Radiated Spurious Emission
(Below 1GHz)
26dB Emission Bandwidth, 1laTx O 5180MHz | 5260MHz 5500MHz | 5745MHz
99% Occupied Bandwidth 11n-20 Tx 0 5220MHz | 5300MHz 5580MHz | 5785MHz
11ac-20 Tx 5240MHz | 5320MHz 5700MHz | 5825MHz
11n-40 Tx 0 5190MHz | 5270MHz 5510MHz | 5755MHz
1lac-40Tx o~~~ 5230MHz | 5310MHz 5550MHz | 5795MHz
________________________________________________________________ S6TOMHz |
11ac-80 Tx 0 5210MHz | 5290MHz 5530MHz | 5775MHz
5610MHz
Maximum Conducted Output Power, | 11aTx |2 5180MHz | 5260MHz 5500MHz | 5745MHz
Maximum Power Spectral Density 11n-20 Tx 0+1+2 5220MHz | 5300MHz 5580MHz | 5785MHz
1lac20 Tx 5240MHz | 5320MHz 5700MHz | 5825MHz
11n-40 Tx 0+1+2 5190MHz | 5270MHz 5510MHz | 5755MHz
1lac-40 Tx | o+1+2 7~ 5230MHz | 5310MHz 5550MHz | 5795MHz
________________________________________________________________ S6TOMHz |
11ac-80 Tx 0+1+2 5210MHz | 5290MHz 5530MHz | 5775MHz
5610MHz
Radiated Spurious Emission 11n-20 Tx *4) [ 0+1+2 5180MHz | 5260MHz 5500MHz | 5745MHz
(Above 1GHz) 5320MHz 5580MHz | 5785MHz
5700MHz | 5825MHz
Band Edge confirmation 11n-40 Tx *4) | 0+1+2 5190MHz | 5270MHz 5510MHz | 5755MHz
(Radiated) 5310MHz 5550MHz | 5795MHz
________________________________________________________________ S6TOMHz |
11ac-80 Tx 0+1+2 5210MHz | 5290MHz 5530MHz | 5775MHz
5610MHz
Conducted Spurious Emission 11n-40 Tx *1) | 0+1+2 - 5270MHz *1) | - -
6dB Bandwidth 1la Tx 0 - - - 5745MHz
11n-20 Tx 5785MHz
Mac20Tx | | 5825MHz
11n-40 Tx 0 - - - 5755MHz
Mac40Tx |\ S795MHz _
11ac-80 Tx 0 - - - 5775MHz

*1) The operating mode and tested frequency were tested as a representative, because it had the highest power at antenna terminal test.
*2) Only band edge was tested on this mode according to “Section 1 of 6 802.11 a/b/g/n testing- Managing Complex Regulatory
Approvals - ” of TCB Council Workshop October 2009 and also was judged the necessity of 802.11ac mode by the pre-test.

*3) After the comparison between SISO and MIMO, test was performed with the worst condition as a representative.
*4) The operating mode was tested as a representative, because it had the highest power at antenna terminal test.

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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4.2 Configuration and peripherals

_~~Antenna port 0

_..Antenna port 1

AC 120V /60 Hz

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.

. Antenna port 2

B : Standard Ferrite Core

Description of EUT and Support equipment
No. | Item Model number Serial number Manufacturer Remarks
A PCI Express mini SX-PCEAC 84253F0107B1 silex technology, Inc. EUT
card WLAN module
B External antenna H2B1PC1A1C 1 Unictron Technologies EUT
Corporation
C External antenna H2B1PC1A1C 2 Unictron Technologies EUT
Corporation
External antenna H2B1PC1A1C 3 Unictron Technologies EUT
Corporation
E Laptop PC Com paq 67306 CNUO0092TPJ HP -
B Laptop PC E6510 CN-02K3Y4-12961- DELL *1)
04P-024E-A00
F AC Adapter PPP014H-S F3-0711065670C HP -
F AC Adapter LA90PE0-01 CN-03T6XF-71615- DELL *1)
1AK-0927-A01
G Jig Board - - silex technology, Inc. -
*1) Used for Radiated emission (Below 1GHz) test only
List of cables used
No. [ Name Length (m) Shield Remarks
Cable Connector
1 Antenna Cable 0.15 Unshielded Unshielded -
2 Antenna Cable 0.15 Unshielded Unshielded -
3 Antenna Cable 0.15 Unshielded Unshielded -
4 Mini PCI Cable 1.00 Shielded Shielded -
5 DC Cable 1.80 Unshielded Unshielded -
5’ | DC Cable 1.80 Unshielded Unshielded *1)
6 AC Cable 1.80 Unshielded Unshielded -
6’ | AC Cable 0.90 Unshielded Unshielded *1)

*1) Used for Radiated emission (Below 1GHz) test only

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
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SECTION 5: Conducted Emission

Test Procedure

EUT was placed on a urethane platform of nominal size, 1.0m by 1.5m, raised 0.8m above the conducting ground
plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains
Network (AMN) and excess AC cable was bundled in center.

For the tests on EUT with other peripherals (as a whole system)

I/O cable and AC cables that were connected to the peripherals were bundled in center. They were folded back and
forth forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane. All unused 50ohm
connectors of the LISN(AMN) were resistivity terminated in 50ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber or a Measurement Room.
The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

Detector : QP and CISPR AV
Measurement range : 0.15-30MHz

Test data : APPENDIX

Test result : Pass

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 6: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

EUT was placed on a urethane platform of nominal size, 0.5m by 1.0m, raised 0.8m above the conducting ground
plane.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

The height of the measuring antenna varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field strength.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in
linear mode).

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer.

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Below 1GHz
The result also satisfied with the general limits specified in section 15.209(a).

Above 1GHz
Inside of restricted bands(Section 15.205):
Outside of the restricted bands:

Apply to limit in the Section 15.209(a). .

Apply to limit 68.2dBuV/m(-27dBm e.i.r.p. )

in the Section 15.407(b)(1)(2)(3).

Apply to limit 68.2dBuV/m(-27dBm e.ir.p. ) or
78.2dBuV/m(-17dBm e.i.r.p.*) in the Section 15.407(b).

Apply to limit in the Section 15.209(a).
Since this limit is severer than the limit of the inside of restricted bands.

Restricted bandedge:

*Electric Field Strength to e.i.r.p. Conversion

E_ 1000000v30P
3

(uV/m) :P is the e.i.r.p. (Watts)

Test Antennas are used as below;

Frequency 30MHz to 300MHz | 300MHz to IGHz Above 1GHz
Antenna Type Biconical Logperiodic Horn
Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver Spectrum Analyzer
Detector QP PK AV
IF Bandwidth BW 120kHz(T/R) RBW: 1MHz Method AD *1)
VBW: 3MHz RBW: 1MHz
VBW: 3MHz
Detector: Power Averaging (RMS)
Duty factor was added to the results.
Test Distance 3m 3m (below 10GHz),
1m*2) (above 10GHz),
0.5m*3) (above 26.5GHz)

*1) The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules vO1 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on
June 6, 2014)".

*2) Distance Factor: 20 x log (3.0m/1.0m) = 9.5dB

*3) Distance Factor: 20 x log (3.0m/0.5m) = 15.6dB

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT (Module and Antenna) to
see the position of maximum noise, and the test was made at the position that has the maximum noise.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range : 30M-40GHz
Test data : APPENDIX
Test result : Pass

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 7: Antenna Terminal Conducted Tests

Test Procedure

The tests were made with below setting connected to the antenna port with Spectrum Analyzer.

Test Span RBW VBW Sweep | Detector Trace Instrument used
time and Test method
Emission Bandwidth 28, 56, 100 MHz Close to 1% | Greater than | Auto Peak Max Hold Spectrum Analyzer
of EBW RBW
99% Occupied Enough width to display 1to 5% >3 RBW Auto Peak Max Hold Spectrum Analyzer
Bandwidth *1) emission skirts of OBW
6dB Bandwidth 20,42, 84 MHz 100kHz 300kHz Auto Peak Max Hold Spectrum Analyzer
Maximum Conducted | > Emission Bandwidth 1MHz 3MHz Auto Power Averaging Clear Write | Spectrum Analyzer
Output Power (RMS),
150 times
Maximum Power 30, 50, 85 MHz 1MHz or 3MHz or Auto Power Averaging Clear Write | Spectrum Analyzer
Spectral Density 300kHz *2) | 910kHz (RMS),
150 times
Conducted Spurious 9kHz-150kHz 200Hz 620Hz Auto Peak Max Hold Spectrum Analyzer
Emission*3) 150kHz-30MHz 9.1kHz 27kHz

* The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v01 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on

June 6, 2014)".

*1) Peak hold was applied as Worst-case measurement.

*2) FCC standard says that RBW is set to be 500kHz for 5.725-5.850GHz, but it is not possible with spectrum analyzer,

so 10log(500kHz/300kHz) was added to the test result.
*3) In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the

chart.(9kHz-150kHz:RBW=200Hz, 150kHz-30MHz:RBW=9.1kHz)

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Test data : APPENDIX
Test result : Pass

UL Japan, Inc.
Ise EMC Lab.
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APPENDIX 1: Test data

Conducted Emission

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Ise EMC Lab. No.2 Semi Anechoic Chamber
Date : 2015/08/19
Report No. : 10852538H
Temp. /Humi. : 21deg. C / 61% RH
Engineer : Kazuya Yoshioka
Mode / Remarks : WLAN Tx 11n-40(3stream) MCS16 5270MHz
LIMIT @ FCC15.207 QP
FCC15. 207 AV
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> — L (QP XAV
80
70

10
0
J15M L 2M .M . 5M il M 2M 3M 5M m™m 10M 20M 30M
Frequency [Hz]
Reading Level Corr. Results Limit Margin
Frequency ™ op AV_| Factor | QP AV [ AV [ AV_| Phase Comment
[MHz] [dBuv] | [dBuV] [dB] [dBuV] [dBuV] | [dBuV] | [dBuVl [dB] [dB]
0. 15000 31.9 19. 8, 13.2 45.1 33.0 66. 0. 56.0 20.9 23.0 N
0.38915|  28.6|  23.4 13.2 41.8 36.6 58.1 48.1| 163 115 N
0.54170 24.5 18.9; 13.2 37.7 32.1 56.0 46.0 18. 3] 13.9 N
0.62395| 21.1|  16.0 13.3 34.4 29.3 56.0 46.00 216 167 N
0.69915 18.1 13.3] 13.3 31.4 26.6 56.0 46.0 24.6 19.4 N
13.79493 25.9 21.0 14.5 40. 4 35.5 60. 0 50.0 19.6 14.5 N
0.15000|  31.7|  18.6] 13.2 44.9 31.8 66.0 56.00 21| 242 L
0.39155 28.1 23.1 13.2 41.3 36.3 58.0 48.0 16.7 1.7 L
0.54309|  24.4| 188 13.2 37.6 32.0 56.0 46.00 18.4] 140 L
0.62488 20.3 15.7 13.3 33.6 29.0 56.0 46.0 22.4 17.0 L
0.70026|  16.1|  10.8] 13.3 29.4 24.1 56.0 46.00  26.6] 21.9] L
13. 84025 27.0 22.1 14.5 41.5 36.6 60. 0 50.0 18. 5, 13.4 L

CHART : WITH FACTOR, Peak hold data. CALCULATION : RESULT = READING + C.
Except for the above table : adequate margin data below the limits.

F (LISN + ATTEN. + CABLE)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
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Test report No.
Page

Issued date
FCCID

1 10852538H-A

: 16 of 140

: September 2, 2015
:N6C-PCEAC

26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 10852538H

Date 06/23/2014

Temperature/ Humidity 23deg. C/ 64% RH

Engineer Yutaka Yoshida

Mode 11a Tx

Antenna port Tested |26dB Emission| 99% Occupied Limit
Frequency | Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5180 22.269 16.638 -
5220 22.346 16.629 -
5240 22.498 16.635 -
5260 22.009 16.667 -
5300 22.857 16.674 -
5320 22.366 16.679 -
Antenna port 0 5500 23.906 16.689 -

5580 23.398 16.691 -
5700 22.277 16.666 -
5745 22.284 16.678 -
5785 22.907 16.678 -
5825 22.230 16.653 -

UL Japan, Inc.

Ise EMC Lab.
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11a Antenna port 0
5180 MHz 5220 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
dB/ I dB/
> M'M \W“w = o S, <
1.w\/”'vj e - wm»ﬂ-“""" [ g,
LgAv LgAv
ML 52 ML 52
Center 5180 6606 GHz Span 28 MHz | Center 5.220 @08 GHz Span 28 MHz
#Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts) #Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
16.6383 MHz X dB -26.00 dB 16.6287 MHz X dB -26.00 dB
Transmit Freq Error  229.625 Hz Transmit Freq Error  -5.512 kHz
% dB Bandwidth 22.269 MHz % dB Bandwidth 22.346 MHz
5240 MHz 5260 MHz
Agilent RL Agilent RL
Ref 16 dBm Atten 28 dB Ref 16 dBm Atten 28 dB
#Peak #Peak
Log Log
18 B e L P s g 19 e e L e ey s
dB/ P dB/
JM'JNJW(‘ W%M .M NM
LgAv LgAv
ML 52 ML 52
Center 5.240 006 GHz Span 28 MHz | Center 5.260 4089 GHz Span 28 MHz
#Res BH 248 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH Z Pur 9908 2 | QOccupied Bandwidth Occ BH 7 Pur 9900 %
16.6348 MH=z ® dB -26.00 dB 16.6678 MH=z ® dB -26.00 dB
Transmit Freq Error  -6.652 kHz Transmit Freq Error  -5.271 kHz
% dB Bandwidth 22.498 MHz % dB Bandwidth 22.809 MHz
5300 MHz 5320 MHz
Agilent RL % Agilent RL
Ref 16 dBm Atten 28 dB Ref 16 dBm Atten 28 dB
#Peak #Peak
Log Log
dB/ db/ i
- w’"‘r M .\/W'; M .
LgAv LgAv
ML 52 ML 52
Center 5,366 000 GHz Span 28 MHz | Center 5.320 666 GHz Span 28 MHz
#Res BH 246 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
16.6738 MH=z ® dB -26.00 dB 16.6788 MH=z ® dB -26.00 dB
Transmit Freq Error  -2.594 kHz Transmit Freq Error  -1.286 kHz
x dB Bandwidth 22.857 MHz x dB Bandwidth 22.366 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11a Antenna port 0
5500 MHz 5580 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
1@ J'M‘ 1@ WWWMWWVWUV\-
a8/ A dB/ N
W ‘% ™ TP
LgAv LgAv
ML 52 ML 52
Center 5.560 6060 GHz Span 28 MHz | Center 5.580 408 GHz Span 28 MHz
#Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts) #Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
16.6891 MHz X dB -26.00 dB 16.6912 MHz X dB -26.00 dB
Transmit Freq Error  -6.487 kHz Transmit Freq Error  -16.398 kHz
% dB Bandwidth 23.906 MHz % dB Bandwidth 23.398 MHz
5700 MHz 5745 MHz
Agilent RL Agilent RL
Ref 16 dBm Atten 28 dB Ref 16 dBm Atten 28 dB
#Peak #Peak
Log Log
dB/ dB/
]
LgAv LgAv
ML 52 ML 52
Center 5700 600 GHz Span 28 MHz | Center 5.745 @08 GHz Span 28 MHz
#Res BH 248 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
16.6658 MH=z ® dB -26.00 dB 16.6777 MH=z ® dB -26.00 dB
Transmit Freq Error  -14.372 kHz Transmit Freq Error  -18.752 kHz
% dB Bandwidth 22.277 MHz % dB Bandwidth 22.284 MHz
5785 MHz 5825 MHz
Agilent RL % Agilent RL
Ref 16 dBm Atten 28 dB Ref 16 dBm Atten 28 dB
#Peak #Peak
Log Log
dB/ A I, dB/
e T wr” T
R
LgAv LgAv
ML 52 ML 52
Center 5.785 000 GHz Span 28 MHz | Center 5.825 666 GHz Span 28 MHz
#Res BH 246 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH Z Pur 9908 2 | QOccupied Bandwidth Occ BH 7 Pur 9900 %
16.6783 MH=z ® dB -26.00 dB 16.6526 MH=z ® dB -26.00 dB
Transmit Freq Error  -14.935 kHz Transmit Freq Error  -3.805 kHz
x dB Bandwidth 22.907 MHz x dB Bandwidth 22.239 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 10852538H

Date 06/23/2014

Temperature/ Humidity 23deg. C/ 64% RH

Engineer Yutaka Yoshida

Mode 11n-20 Tx

Antenna port Tested |26dB Emission| 99% Occupied Limit
Frequency | Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5180 22.965 17.788 -
5220 23.168 17.786 -
5240 23.131 17.802 -
5260 23.058 17.801 -
5300 23.137 17.792 -
5320 23.227 17.803 -
Antenna port 5500 23.086 17.816 -

5580 23.478 17.790 -
5700 23.215 17.775 -
5745 23.318 17.794 -
5785 23.188 17.810 -
5825 23.026 17.808 -

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11n-20 Antenna port 0
5180 MHz 5220 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
19 N e [N N 19 b sy A, | it ne st e, o
4B/ 4 ® a8/ ? hS
5 m""’/ \‘m - w’"’ m\m
™ " ._M %
LgAv LgAv
Ml 52 Ml 52
Center 5180 6606 GHz Span 28 MHz | Center 5.220 @08 GHz Span 28 MHz
#Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts) #Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
17.7883 MHz X dB -26.00 dB 17.7856 MHz X dB -26.00 dB
Transmit Freq Error  -11.885 kHz Transmit Freq Error  -9.539 kHz
% «B Bandwidth 22.985 MHz % «B Bandwidth 23.168 MHz
5240 MHz 5260 MHz
Agilent RL Agilent RL
Ref 16 dBm Atten 26 dB Ref 16 dBm Atten 26 dB
#Peak #Peak
Log Log
18 e o et ek et wle 16 i flemrmraaanm e, |
4B/ M’;{ ‘\M 4B/ w”; A
=,
o] (o
LgAv LgAv
Ml 52 Ml 52
Center 5.240 006 GHz Span 28 MHz | Center 5.260 4089 GHz Span 28 MHz
#Res BH 248 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
17.8015 MH=z ® dB -26.00 dB 17.8005 MH=z ® dB -26.00 dB
Transmit Freq Error  -3.488 kHz Transmit Freq Error  -4.620 kHz
% «B Bandwidth 23.131 MHz % «B Bandwidth 23.058 MHz
5300 MHz 5320 MHz
Agilent RL % Agilent RL
Ref 16 dBm Atten 26 dB Ref 16 dBm Atten 26 dB
#Peak #Peak
%E}g Y el bbb s — ﬁg P B . L
Y 7 dB/ P Y
va/‘r/ . v A’/r
LgAv LgAv
Ml 52 Ml 52
Center 5,366 000 GHz Span 28 MHz | Center 5.320 666 GHz Span 28 MHz
#Res BH 246 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH Z Pur 9908 2 | QOccupied Bandwidth Occ BH 7 Pur 9900 %
17.7924 MH=z ® dB -26.00 dB 17.8028 MH=z ® dB -26.00 dB
Transmit Freq Error  -19.511 kHz Transmit Freq Error  1.201 kHz
% dB Bandwidth 23.137 MHz % dB Bandwidth 23.227 MHz

UL Japan, Inc.
Ise EMC Lab.
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11n-20 Antenna port 0
5500 MHz 5580 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
10 Py s Inbied Y 16 o T i e i it
dB/ / N, dB/ / i
va"’fr o N
[ ™ iz i W ]
LgAv LgAv
ML 52 ML 52
Center 5.560 6060 GHz Span 28 MHz | Center 5.580 408 GHz Span 28 MHz
#Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts) #Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
17.8157 MHz X dB -26.00 dB 17.7897 MHz X dB -26.00 dB
Transmit Freq Error  -12.206 kHz Transmit Freq Error  -16.566 kHz
% dB Bandwidth 23.886 MHz % dB Bandwidth 23.478 MHz
5700 MHz 5745 MHz
Agilent RL Agilent RL
Ref 16 dBm Atten 28 dB Ref 16 dBm Atten 28 dB
#Peak #Peak
Log Log
o8/ w/[ ‘\M dB/ e '\\M
hasit
LgAv LgAv
ML 52 ML 52
Center 5700 600 GHz Span 28 MHz | Center 5.745 @08 GHz Span 28 MHz
#Res BH 248 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
17.7746 MH=z ® dB -26.00 dB 17.7940 MH=z ® dB -26.00 dB
Transmit Freq Error  -13.868 kHz Transmit Freq Error  -1.676 kHz
% dB Bandwidth 23.215 MHz % dB Bandwidth 23.318 MHz
5785 MHz 5825 MHz
Agilent RL % Agilent RL
Ref 16 dBm Atten 28 dB Ref 16 dBm Atten 28 dB
#Peak #Peak
ﬁg P P —" I ﬁg P P aais whemas Y
4B/ .M/ 2 4B/ w”[ \M
ot
LgAv LgAv
ML 52 ML 52
Center 5.785 000 GHz Span 28 MHz | Center 5.825 666 GHz Span 28 MHz
#Res BH 246 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH Z Pur 9908 2 | QOccupied Bandwidth Occ BH 7 Pur 9900 %
17.8184 MH=z ® dB -26.00 dB 17.8082 MH=z ® dB -26.00 dB
Transmit Freq Error  -1.213 kHz Transmit Freq Error  -8.285 kHz
x dB Bandwidth 23.188 MHz x dB Bandwidth 23.826 MHz

UL Japan, Inc.

Ise EMC Lab.
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/23/2014
Temperature/ Humidity 23deg. C/ 64% RH
Engineer Yutaka Yoshida
Mode 11n-40 Tx
Antenna port Tested |26dB Emission| 99% Occupied Limit
Frequency | Bandwidth Bandwidth
[MHZz] [MHz] [MHz] [MHz]
Antenna port 0 5190 45.185 36.500 -
5230 44.539 36.437 -
5270 44.809 36.483 -
5310 45.687 36.541 -
5510 45.046 36.526 -
5550 45.954 36.397 -
5670 44.189 36.425 -
5755 45.251 36.457 -
5795 44.037 36.436 -

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11n-40 Antenna port 0
5190 MHz 5230 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
10 o o eeerhegy 16 e
dB/ f/] \\u dB/ /7 ‘i\.
o " ]
r;w-*"?“‘ L"&"‘ﬁ ijf" mvm
LgAv LgAv
Ml 52 Ml 52
Center 5.199 66 GHz Span 56 MHz | Center 5.230 48 GHz Span 56 MHz
#Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Oce BH % Pur 3980 ¢ | Occupied Bandwidth Occ B % PWr  39.00 7
36.4999 MHz X dB -26.00 dB 36.4370 MHz X dB -26.00 dB
Transmit Freq Error  -56.698 kHz Transmit Freq Error  -24.762 kHz
% dB Bandwidth 45.185 MHz % dB Bandwidth 44,539 MHz
5270 MHz 5310 MHz
% Agilent RL % Agilent RL
Ref 18 dBm Atten 28 dB Ref 18 dBm Atten 28 dB
#Peak #Peak
Log Log
18 ¥, 19 oy &
Y '//' K\ dB/ M'/ \\
= e s )
“"W\M\MM ””Mﬂ
LgAv LgAv
Ml 52 Ml 52
Center 5.270 66 GHz Span 56 MHz | Center 5.318 @8 GHz Span 56 MHz
#Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
36.4828 MH=z ® dB -26.00 dB 36.5406 MH=z ® dB -26.00 dB
Transmit Freq Error  -35.520 kHz Transmit Freq Error  4.283 kHz
% dB Bandwidth 44,309 MHz % dB Bandwidth 45.687 MHz

UL Japan, Inc.
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11n-40 Antenna port 0
5510 MHz 5550 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
18 P —— 18 bt st
dB/ 5 i dB/ 7 \
M'M “\.WM . \“\*1%
LgAv LgAv
Ml 52 Ml 52
Center 5.199 66 GHz Span 56 MHz | Center 5.558 @8 GHz Span 56 MHz
#Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
36.5261 MHz X dB -26.00 dB 36.3970 MHz X dB -26.00 dB
Transmit Freq Error  -66.956 kHz Transmit Freq Error  -23.761 kHz
% «B Bandwidth 45.046 MHz % «B Bandwidth 45.954 MHz
5670 MHz
% Agilent RL
Ref 16 dBm Atten 26 dB
#Peak
Lag
10 o I oty
4B/ M} \\
Ay
M..M']'w g
LgRv
Ml 52
Center 5.670 66 GHz Span 56 MHz
#Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 %
36.4250 MH=z ® dB -26.00 dB
Transmit Freq Error  -55.843 kHz
% «B Bandwidth 44,189 MHz
5755 MHz 5795 MHz
% Agilent RL % Agilent RL
Ref 16 dBm Atten 26 dB Ref 16 dBm Atten 26 dB
#Peak #Peak
Log Log
10 P R P Errn — Y 10 Qg — Y
dB/ M/ \\w dB/ M’// \“M
- e, T
LgAv LgAv
Ml 52 Ml 52
Center 5.7/55 80 GHz Span 56 MHz | Center 5.795 66 GHz Span 56 MHz
#Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
36.4574 MH=z ® dB -26.00 dB 36.4355 MH=z ® dB -26.00 dB
Transmit Freq Error  -46.697 kHz Transmit Freq Error  -22.893 kHz
% dB Bandwidth 45.251 MHz % dB Bandwidth 44,037 MHz

UL Japan, Inc.
Ise EMC Lab.
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 10852538H

Date 06/23/2014

Temperature/ Humidity 23deg. C/ 64% RH

Engineer Yutaka Yoshida

Mode 11ac-20 Tx

Antenna port Tested |26dB Emission| 99% Occupied Limit
Frequency | Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5180 23.093 17.790 -
5220 23.078 17.776 -
5240 23.021 17.796 -
5260 23.028 17.800 -
5300 23.295 17.788 -
Antenna port 0 5320 23.407 17.821 -

5500 23.318 17.834 -
5580 23.427 17.816 -
5700 23.339 17.807 -
5745 23.464 17.801 -
5785 23.182 17.807 -
5825 23.453 17.809 -

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11ac-20 Antenna port 0
5180 MHz 5220 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
10 it A VAN AP, 18 e Py | A e,
4B/ 7 A a8/ 4 A
W W.N"”J \\\4.,"\1% M"‘M \M“"W'f;m
LgAv LgAv
Ml 52 Ml 52
Center 5180 6606 GHz Span 28 MHz | Center 5.220 @08 GHz Span 28 MHz
#Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts) #Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
17.7900 MHz X dB -26.00 dB 17.7758 MHz X dB -26.00 dB
Transmit Freq Error  -31.851 kHz Transmit Freq Error  -626.187 Hz
% «B Bandwidth 23.093 MHz % «B Bandwidth 23.078 MHz
5240 MHz 5260 MHz
Agilent RL Agilent RL
Ref 16 dBm Atten 26 dB Ref 16 dBm Atten 26 dB
#Peak #Peak
Log Log
16 ke kbt it e N P 2 ool st et Nt S 18 et Achaasadiuia e kot oo Y
4B/ M}' \N 4B/ M)! .\‘m
. . A
LgAv LgAv
Ml 52 Ml 52
Center 5.240 006 GHz Span 28 MHz | Center 5.260 4089 GHz Span 28 MHz
#Res BH 248 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
17.7964 MH=z ® dB -26.00 dB 17.8022 MH=z ® dB -26.00 dB
Transmit Freq Error  -5.622 kHz Transmit Freq Error  -6.674 kHz
% «B Bandwidth 23.021 MHz % «B Bandwidth 23.028 MHz
5300 MHz 5320 MHz
Agilent RL % Agilent RL
Ref 16 dBm Atten 26 dB Ref 16 dBm Atten 26 dB
#Peak #Peak
Log Log
10 g o A ey 19 P ki idhseiabiinn R e Y
Y J i dB/ 7 5,
’ nf"‘ s w..f""'J “""'w
LgAv LgAv
Ml 52 Ml 52
Center 5,366 000 GHz Span 28 MHz | Center 5.320 666 GHz Span 28 MHz
#Res BH 246 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts) #Res BH 240 kHz VBH 758 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH Z Pur 9908 2 | QOccupied Bandwidth Occ BH 7 Pur 9900 %
17.7876 MH=z ® dB -26.00 dB 17.8209 MH=z ® dB -26.00 dB
Transmit Freq Error  -20.146 kHz Transmit Freq Error  2.654 kHz
% dB Bandwidth 23.295 MHz % dB Bandwidth 23.487 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124

Telephone
Facsimile
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11ac-20 Antenna port 0
5500 MHz 5580 MHz
- Agilent RL # Agilent RL
Ref 18 dBm fAtten 28 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
10 gy T o e e I S 10 V. Cndiactii Riliastdten emiiiiel asnssioket dhinasndi 8
a8/ / %, dB/ ; "
,,»JN‘WJM W 1‘% W - Ml’fl ML "‘FWW
LgAy LgAv
ML §2) ML 52
Center 5.500 009 GHz Span 28 MHz | Center 5.580 066 GHz Span 28 MHz
#Res BH 240 kHz UBH 758 kHz Sveep 1.04 ms (1261 pts) #Res BH 240 kHz UBH 756 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth occ B % Pwr 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
17.8335 MHz x dB -26.00 dB 17.8159 MHz X dB -26.00 dB
Transmit Freq Error  6.348 kHz Transmit Freq Error  -22.868 kHz
¥ dB Bandwidth 23.318 MHz % dB Bandwidth 23.427 MHz
5700 MHz 5745 MHz
¥ Agilent RL Agilent RL
Ref 18 dBm Atten 26 dB Ref 16 dBm Atten 20 dB
#Peak #Peak
Log Log
16 Pt haibie st pronitar et e, 10 P taiidnkhin iaatiand it takdaa et M
4B/ 7 \M 4B/ / \\M
W W" ‘M"“"M,
LgAv LgAv
ML §2) ML 52
Center 5.700 009 GHz Span 28 MHz Center 5.745 000 GHz Span 28 MHz
#Res BH 248 kHz VBH 758 kHz Sweep 1.4 ms (1201 pts) #Res BH 240 kHz YBH 758 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH Z Pur  99.00 7
17.8073 MH=z x dB -26.00 dB 17.8009 MH=z ® dB -26.00 dB
Transmit Freq Error  -15.296 kHz Transmit Freq Error  -16.743 kHz
% dB Bandwidth 23.339 MHz % dB Bandwidth 23.464 MHz
5785 MHz 5825 MHz
¥ Agilent RL % Agilent RL
Ref 18 dBm Atten 26 dB Ref 16 dBm Atten 20 dB
#Peak #Peak
dB/ b b dB/ s ‘\“m
fr [ T g
LgAv LgAv
ML 52 ML 52
Center 5.785 666 GHz Span 28 MHz Center 5.825 000 GHz Span 28 MHz
#Res BH 248 kHz VBH 758 kHz Sweep 104 ms (1201 pts) #Res BH 240 kHz YBH 758 kHz Sweep 1.84 ms (1201 prs)
Occupied Bandvidth occ BW % Pwr 9999 7 | (Occupied Bandwidth Occ BH % Pur 9.9 7
17.8074 MH=z x dB -26.00 dB 17.8086 MH=z ® dB -26.00 dB
Transmit Freq Error  -12.083 kHz Transmit Freq Error  -19.318 kHz
¥ dB Bandwidth 23.182 MHz x dB Bandwidth 23.453 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/23/2014
Temperature/ Humidity 23deg. C/ 64% RH
Engineer Yutaka Yoshida
Mode 11ac-40 Tx
Antenna port Tested |26dB Emission| 99% Occupied Limit
Frequency | Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
Antenna port (f 5190 44.691 36.477 -
5230 43.726 36.391 -
5270 45.387 36.445 -
5310 45.323 36.447 -
5510 45.185 36.436 -
5550 45.468 36.406 -
5670 44.050 36.371 -
5755 44.941 36.399 -
5795 44.551 36.450 -

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11ac-40 Antenna port 0
5190 MHz 5230 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
16 P N hoota g 16 ominsiig | st
dB/ M] \m dB/ ,pf;( '\\%
e e, e o
P [ )
LgAv LgAv
Ml 52 Ml 52
Center 5.199 66 GHz Span 56 MHz | Center 5.230 48 GHz Span 56 MHz
#Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
36.4768 MHz X dB -26.00 dB 36.3905 MHz X dB -26.00 dB
Transmit Freq Error  -59.304 kHz Transmit Freq Error  -36.871 kHz
% dB Bandwidth 44,691 MHz % dB Bandwidth 43.726 MHz
5270 MHz 5310 MHz
% Agilent RL % Agilent RL
Ref 18 dBm Atten 28 dB Ref 18 dBm Atten 28 dB
#Peak #Peak
Log Log
16 o & 16 o wtbgy
dB/ ./*"f ; \M dB/ M/’ \“\.
kT Poh, i B (O
LgAv LgAv
Ml 52 Ml 52
Start 5.242 00 GHz Stop 5.298 00 GHz | Center 5.31% 06 GHz Span 56 MHz
#Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BH Z Pur 9908 2 | QOccupied Bandwidth Occ BH 7 Pur 9900 %
36.4453 MH=z ® dB -26.00 dB 36.4469 MH=z ® dB -26.00 dB
Transmit Freq Error  -37.885 kHz Transmit Freq Error  -9.128 kHz
% dB Bandwidth 45.387 MHz % dB Bandwidth 45.323 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124
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Facsimile
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11ac-40 Antenna port 0
5510 MHz 5550 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
10 Qe bt i i, | g 10 i |
dB/ / N dB/ / Y
M’”j/ - = - - P,
LgAv LgAv
Ml 52 Ml 52
Center 5.516 66 GHz Span 56 MHz | Center 5.558 @8 GHz Span 56 MHz
#Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts) #Res BH 470 kHz VBH 1.5 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
36.4359 MHz X dB -26.00 dB 36.4056 MHz X dB -26.00 dB
Transmit Freq Error  -31.627 kHz Transmit Freq Error  -26.184 kHz
% dB Bandwidth 45.185 MHz % dB Bandwidth 45.468 MHz
5670 MHz
% Agilent RL
Ref 18 dBm Atten 28 dB
#Peak
Lag
16 P daton o i, ah Lo
dB/ '/;’ \\
W"\m A4
LgRv
Ml 52
Center 5.670 66 GHz Span 56 MHz
#Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 %
36.3711 MH=z ® dB -26.00 dB
Transmit Freq Error  -33.875 kHz
% dB Bandwidth 44,958 MHz
5755 MHz 5795 MHz
% Agilent RL % Agilent RL
Ref 18 dBm Atten 28 dB Ref 18 dBm Atten 28 dB
#Peak #Peak
Log Log
18 o1 o L iy 18 o1 3
Y M}‘/ \\“w dB/ ,4"/ \W“»L
o] o, ety
LgAv LgAv
Ml S52 Ml S52
Center 5.7/55 80 GHz Span 56 MHz | Center 5.795 66 GHz Span 56 MHz
#Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 470 kHz YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 3900 £ | (Occupied Bandwidth Occ BH % Pur  99.00 %
36.3987 MH=z ® dB -26.00 dB 36.4498 MH=z ® dB -26.00 dB
Transmit Freq Error  -30.756 kHz Transmit Freq Error  -3.333 kHz
% dB Bandwidth 44,941 MHz % dB Bandwidth 44,551 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

1 +81 596 24 8999
:+81 596 24 8124

Telephone
Facsimile
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/23/2014 07/02/2015
Temperature/ Humidity 23deg. C/ 64% RH 23deg. C/ 54% RH
Engineer Yutaka Yoshida Yutaka Yoshida
Mode 11ac-80 Tx
Antenna port Tested |26dB Emission| 99% Occupied Limit
Frequency | Bandwidth Bandwidth
[MHZz] [MHz] [MHZ] [MHz]
Antenna port 0 5210 80.662 75.609 -
5290 80.812 75.594 -
5530 80.686 75.534 -
5610 79.965 75.669 -
5775 80.449 75.477 -

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11ac-80 Antenna port 0
5210 MHz 5290 MHz
# Agilent RL # Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
16 16
dB/ o ERUTER] JYREXTANERIY) IXREETASERANT] Lt Py dB/ &, INURRN| M A b o, Lepsbahedf e e Aol Mokt el &
LgAv LgAv
ML 52 ML 52
Center 5.2160 66 GHz Span 100 MHz | Center 5.298 49 GHz Span 106 MHz
#Res BH 82 kHz UBH 248 kHz Sweep 14.24 ms (1261 pts) #Res BH 82 kHz UBH 248 kHz Sweep 14.24 ms (1261 pts)
Occupied Bandwidth oce BH Z Pur 93007 | Occupied Bandwidth Occ BH Z PWr  99.80 ¥
75.6093 MHz X dB -26.00 dB 75.5941 MHz X dB -26.00 dB
Transmit Freq Error  -39.013 kHz Transmit Freq Error  -37.845 kHz
% dB Bandwidth 80.662 MHz % dB Bandwidth 80.812 MHz
5530 MHz 5610 MHz
Agilent RL 3% Agilent RL
Ref 16 dBm Atten 28 dB Ref 18 dBm Atten 28 dB
#Peak #Peak
Lag Log
16 18 TN IITIT TN B PP " I N
dB/ P ot A e b b sl £ dB/ l - i i i ! Ll
Y . Wz S
LgAv LgAv
ML 52 ML 52
Center 5.538 B9 GHz Span 166 MHz | Center 5.618 08 GHz Span 108 MHz
#Res BH 82 kHz WBH 248 kHz Sween 14.24 ms (1201 prsy | #Res BH 82 kHz VBH 248 kHz Sweep 14.24 ms (1201 pts)
Occupied Bandvidth occ BH % Pur 9900 ¢ | Occupied Bandwidth Occ BH % Par  99.00 7
75.5342 MHz X dB 2600 4B 75,6687 MHz X B R0
Transmit Freq Error  -42.918 kHz Transmit Freq Error  -33.885 kHz
% dB Bandwidth 80.636 MHz % dB Bandwidth 79.965 MHz
5775 MHz
Agilent RL
Ref 16 dBm Atten 28 dB
#Peak
Lag
18
dB/ ?_ PRNNRERNL aanm Illn‘l UWMM LAALLL T PP Y rS
=Y s
LgRv
ML 52
Center 5.775 00 GHz Span 106 MHz
#Res BH 82 kHz VBH 248 kHz Sweep 14.24 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.00 %
75.4768 MH=z ® dB -26.00 dB
Transmit Freq Error  -98.888 kHz
x dB Bandwidth 80.449 MHz )

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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6dB Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 6/24/2014
Temperature/ Humidity 26deg. C/33% RH
Engineer Yutaka Yoshida
Mode Tx
1la
Frequency 6dB Bandwidth Limit
[MHz] [MHZ] [kHz]
5745 16.355 >500
5785 16.322 >500
5825 16.342 >500
11n-20
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5745 17.596 >500
5785 17.580 >500
5825 17.574 >500
11n-40
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5755 36.301 >500
5795 35.940 >500
11ac-20
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5745 17.572 >500
5785 17.571 >500
5825 17.349 >500
11ac40
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5755 36.098 >500
5795 35.739 >500
11ac-80
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5775 75.729 >500

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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6dB Bandwidth

11a(Antenna port 0) 11n-20(Antenna port 0)
9745 MHz 9745 MHz
# Agilent RL # Agilent RL
Ref 16 dBm #Atten 24 dB Ref 16 dBm #Atten 24 dB
#Peak #Peak
Log Log
10 JLE A A Xil e, ) Ao ] 10 S oall Secs ol Auden [ o A A Y
dB/ Mf \M aws | °f \
LgAv LgAw
ML $2 ML $2
Center 5.745 BBA GHz Span 28 MHz Center 5.745 BBA GHz Span 28 MHz
#Res BH 168 kHz VBH 300 kHz Sweep 1.92 ms (12681 pts) #Res BH 168 kHz VBH 300 kHz Sweep 1.92 ms (12681 pts)
Occupied Bandvidth Oce BM % Pwr  99.00 7 Occupied Bandvidth Oce BM % Pwr  99.00 7
16.4066 MHz xdB 6.0 dB 17.6016 MHz xdB 6.0 dB
Transmit Freq Error -8.423 kHz Transmit Freq Error -9.508 kHz
% dB Banduidth 16.395 MHz % dB Banduidth 17.596 MHz
5785 MHz 5785 MHz
Agilent RL - Agilent RL
Ref 16 dBm #Atten 24 dB Ref 16 dBm #Atten 24 dB
#Peak #Peak
Log Log
10 b JooonlUn s o ot At oA i ool Pl o Mo pecl e 10 o, e ] M P ot P aelbon endidnocifinsc ol S o nfls oty
B/ i & | k \
LgRy LgRy
ML §2 ML §2
Center 5.785 008 GHz Span 28 MHz Center 5.785 008 GHz Span 28 MHz
#Res BH 108 kHz YBH 360 kHz Sweep 1.92 ms (12081 pts) #Res BH 108 kHz YBH 360 kHz Sweep 1.92 ms (12081 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 Occupied Bandvidth Occ BH Z Pur  99.00 7
16.4185 MHz *x dB -5.00 4 17.6008 MHz *x dB -5.00 4
Transmit Freq Error  -18.499 kHz Transmit Freq Error  -3.843 kHz
% dB Bandwidth 16.332 MHz % dB Bandwidth 17.580 MHz
5825 MHz 5825 MHz
# Agilent RL # Agilent RL
Ref 18 dBm #Atten 24 dB Ref 18 dBm #Atten 24 dB
#Peak #Peak
Log Log
10 (s ne 1 , [ A ) Y I, I, 1@ r LN ] YL M A, Lo it M Pl
dB/ E \V\M dB/ i "\M
LgAw LgAv
ML 82 ML 82
Center 5.325 008 GHz Span 28 MHz Center 5.325 008 GHz Span 28 MHz
#Res BH 188 kHz WBW 380 kHz Sween 1.92 ms (1201 pts) #Res BH 188 kHz WBW 380 kHz Sween 1.92 ms (1201 pts)
Occupied Bandwidth Oce BM Z Par  99.00 ¢ Occupied Bandwidth Oce BM Z Par  99.00 ¢
16.429@ MHz *dB -5.00 4B 17.667@ MHz *dB -5.00 4B
Transmit Freq Error  -5.475 kHz Transmit Freq Error  -16.374 kHz
% dB Bandwidth 16.342 MHz % dB Bandwidth 17.574 MHz

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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6dB Bandwidth
11n-40(Antenna port 0)
9755 MHz

#  Agilent RL

Ref 18 dBm #Atten 24 dB

#Peak

Log

1@ " NP, - | PAPPRPTOLY [N S ViYL T L, VP O O I O N )

B/ 7" S T

o

LaAv

ML 52

Center 5.755 800 GHz Span 42 MHz

#Res BH 106 kHz UBH 308 kHz Sweep 4.08 ms (1201 pts)

Occupied Bandwidth Occ BH % PWr 9.0 %

36.8725 MHz x dB -G08 B
Transmit Freq Error -28.154 kHz
% dB Bandwidth 36.301 MHz
5795 MHz

#  Agllent RL

Ref 16 dBm #fitten 24 dB

#Peak

Log

P i e e e e

Lgfv

ML 52

Center 5.795 060 GHz Span 42 MHz

#Res BH 106 kHz VBH 3088 kHz Sweep 4.08 ms (1261 pts)

Occupied Bandwidth Occ BN % Pwr  99.00 7

36.8726 MHz *x B -6.00 o
Transmit Freq Error  -24.849 kHz
% dB Bandwidth 35.348 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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6dB Bandwidth

11ac-20(Antenna port 0)

11ac-40(Antenna port 0)

9745 MHz 9755 MHz
# Agilent RL # Agilent RL
Ref 18 dBm #Atten 24 dB Ref 16 dBm #Atten 24 dB
#Peak #Peak
Log Log
10 SRS utelionod Mmool o WL RO LIPRPLY DU P 10 STt T o s e o P o o LS
w7 V\M B/ 7 e | [
b
LgAv LgAw
ML $2 ML $2
Center 5.745 BBA GHz Span 28 MHz Center 5.755 BEA GHz Span 42 MHz
#Res BH 168 kHz VBH 300 kHz Sweep 1.92 ms (12681 pts) #Res BH 168 kHz VBH 300 kHz Sweep 4.08 ms (1281 pts)
Occupied Bandvidth Oce BM % Pwr  99.00 7 Occupied Bandvidth Oce BM % Pwr  99.00 7
17.58708 MHz xdB 6.0 dB 36.0664 MHz xdB 6.0 dB
Transmit Freq Error -10.926 kHz Transmit Freq Error -41.658 kHz
% dB Banduidth 17.572 MHz % dB Banduidth 36.098 MHz
5785 MHz 5795 MHz
Agilent RL - Agilent RL
Ref 16 dBm #Atten 24 dB Ref 16 dBm #Atten 24 dB
#Peak #Peak
Log Log
18 o T SV TR Y R DR Hewen ol o 18 I RLBA oo et e PR o Tt Jre
& | ] i 4/ T i [ T
Ly
LgRy LgRy
ML §2 ML §2
Center 5.785 008 GHz Span 28 MHz Center 5.795 008 GHz Span 42 MHz
#Res BH 108 kHz YBH 360 kHz Sweep 1.92 ms (12081 pts) #Res BH 108 kHz YBH 360 kHz Sweep 4.88 ms (12081 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 Occupied Bandvidth Occ BH Z Pur  99.00 7
17.6021 MHz *x dB -5.00 4 36.0566 MHz *x dB -5.00 4
Transmit Freq Error  -16.636 kHz Transmit Freq Error  -21.738 kHz
% dB Bandwidth 17.571 MHz % dB Bandwidth 35.739 MHz
5825 MHz
# Agilent RL
Ref 18 dBm #Atten 24 dB
#Peak
Log
10 rY Ml £ A, A il A Sl e
Y w’! “'\\W
LgRw
ML 82
Center 5.325 008 GHz Span 28 MHz
#Res BH 188 kHz WBW 380 kHz Sween 1.92 ms (1201 pts)
Occupied Bandwidth Oce BM Z Par  99.00 ¢
17.6128 MHz *dB -5.00 4B
Transmit Freq Error  -10.727 kHz
% dB Bandwidth 17.349 MHz

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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6dB Bandwidth
11ac-80(Antenna port 0)
9775 MHz
#  Agilent RL
Ref 18 dBm #Atten 24 dB
#Peak
Log
16
B | Geronrrontet o SR A D] Mt s €
] |
s N,
LaAv
ML 52
Center 5.775 B8 GHz Span 84 MHz
#Res BH 106 kHz UBH 308 kHz Sweep 8.08 ms (1201 pts)
Occupied Bandwidth Occ BH % PWr 9.0 %
75.4124 MHz x dB -G08 B
Transmit Freq Error -33.584 kHz
% dB Bandwidth 75.729 MHz
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Test place
Report No.

Date

Maximum Conducted Output Power

Temperature/ Humidity
Engineer

Mode

Ise EMC Lab. No.6 Measurement Room
10852538H
08/20/2015

24deg. C/ 66% RH
Yutaka Yoshida

11a Tx

08/25/2015

25deg. C/ 68% RH

Shinichi Miyazono

Antenna port 2(6Mbps)  Gating ON(Test Method: SA-1) Applied limit: 15.407, mobile and portable client device

Tested [Spectrun] Cable | Atten. | Duty |Antennal] 26 dB | 99% Conducted Power e.lr.p.

Frequency|Analyze] Loss | Loss | Factor| Gain | EBW [ OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC)| (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dB] | [dBi] | [MHz] | [MHz] | [dBm]| [mW] [ [dBm]| [dB] | [dBm]| [mW] | [dBm]| [dB]
5180 4971 0.56] 6.16] 0.00 3.5|- 16.638] 11.69] 14.76] 23.97] 12.28 | 15.19] 33.04] 29.97| 14.78
5220 3.65] 0.57] 6.16] 0.00 3.5]- 16.629] 10.37] 10.90] 23.97] 13.60 | 13.87] 24.41] 29.97|] 16.10
5240 3.50] 0.57] 6.16] 0.00 3.5|- 16.635] 10.22] 10.52] 23.97] 13.75] 13.72] 23.56] 29.97| 16.25
5260 5.06] 0.57] 6.16] 0.00 3.7] 22.009| 16.667] 11.79] 15.09f 23.97|] 12.18| 15.49] 35.38] 29.97| 14.48
5300 6.08] 0.57] 6.16] 0.00 3.7] 22.857| 16.674] 12.81| 19.08] 23.97| 11.16| 16.51| 44.74] 29.97| 13.46
5320 6.07] 0.57] 6.16] 0.00 3.7] 22.366f 16.679] 12.81] 19.08] 23.97|] 11.16| 16.51| 44.72| 29.97] 13.46
5500 4.30] 0.58] 6.17] 0.00 34| 23.906f 16.689] 11.04] 12.70f 23.97| 12.93| 14.44| 27.78| 29.97| 15.53
5580 4.28] 0.57] 6.16] 0.00 3.4] 23.398| 16.691] 11.00] 12.60f 23.97| 12.97 | 14.40| 27.57| 29.97| 15.57
5700 4.20] 0.57] 6.16] 0.00 3.4] 22.277| 16.666] 10.93] 12.38] 23.97| 13.04| 14.33] 27.09] 29.97| 15.64
5745] -0.70] 0.57] 6.16f 0.00 3.1}- 6.03] 4.01f 30.00] 23.97 9.13] 8.18 36.00] 26.87
5785] -0.66] 0.57] 6.16] 0.00 3.1}- 6.07| 4.05] 30.00f 23.93 9.17| 8.26] 36.00f 26.83
5825] -0.59] 0.57] 6.16] 0.00 3.1}- 6.14] 4.11{ 30.00] 23.86 9.24] 8.39| 36.00] 26.76

Sample Calculation:
Conducted Power Result = Reading + Cable Loss + Atten. Loss + Duty Factor
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10852538H
Date 06/10/2014 08/20/2015 08/25/2015
Temperature/ Humidity 26deg.C. / 56% RH 24deg.C. / 66% RH 25deg. C/ 68% RH
Engineer Yutaka Yoshida Yutaka Yoshida Shinichi Miyazono
Mode 11n-20 Tx
Antenna port 0+1+2 (MCS 19) Gating OFF(Test Method: SA-2) Applied limit: 15.407, mobile and portable client device
Tested | 26dB | 99% Conducted Power e.ir.p.
Frequency] EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCO)| (B for IC) 0 1 2 Sum 0 1 2 Sum
[MHz] | (MHz] | (MHZ] | [mW] | [mW] | [mW] | (mW] | [dBm] [ [¢Bm] | [dB] | [mW] ] [mW] ] [mW] | [mW] | [dBm] | [dBm] | [dB]
5180]- 17.788| 12.34] 15.95] 10.50] 38.79] 15.89] 23.97 8.08] 27.61] 35.71] 23.50] 86.83] 19.39] 29.97| 10.58
5220]- 17.786 11.74] 16.82] 11.93] 40.49] 16.07] 23.97 7.90] 26.28] 37.66] 26.70| 90.64] 19.57] 29.97] 10.40
5240]- 17.802 12.24] 17.79] 10.78] 40.80] 16.11] 23.97 7.86] 27.40f 39.82] 24.13] 91.35] 19.61] 29.97] 10.36
5260] 23.058] 17.801| 32.87] 30.74] 33.74] 97.35| 19.88] 23.97| 4.09| 77.06] 72.05] 79.09] 228.20] 23.58] 29.97| 6.39
5300f 23.137] 17.792] 36.07) 31.49] 34.65| 102.21] 20.09] 23.97| 3.88| 84.56] 73.82] 81.22] 239.61] 23.79] 29.97| 6.18
5320] 23.227] 17.803] 37.10] 31.07] 33.76] 101.92] 20.08] 2397| 3.89| 86.97| 72.84] 79.13] 238.93] 23.78] 29.97] 6.19
5500 23.086] 17.816] 14.14] 15.13] 14.07] 43.35| 16.37] 2397 7.60| 30.95| 33.10] 30.78] 94.83] 19.77] 29.97| 10.20
5580] 23.478| 17.790| 12.85] 14.29] 13.77] 4091| 16.12] 23.97| 7.85| 28.11| 31.27] 30.12] 89.50] 19.52] 29.97| 10.45
5700 23.215| 17.775 5.30 5.93 5.07] 16.31 12.12| 23.97] 11.85 11.60f 12.98] 11.10] 35.68] 15.52] 29.97] 14.45
5745|- - 4.52 4.50 4.08f 13.11 11.18] 30.00] 18.82 9.24 9.19 8.34] 26.77] 14.28] 36.00] 21.72
5785]- - 4.42 4.69 4.32| 13.43] 11.28] 30.00] 18.72 9.03 9.57 8.83] 27.43] 14.38] 36.00] 21.62
5825]- - 4.25 4.62 4.17| 13.04] 11.15] 30.00] 18.85 8.67 9.43 8.51] 26.62] 14.25] 36.00] 21.75
Antenna port 0 Antenna port 1
Tested Duty [Spectrun] Cable | Atten. |Antenna Result Spectrun] Cable | Atten. | Antennal Result
Frequency| Factor |Analyzer] Loss Loss Gain | Cond. | e.ir.p. |Analyzeq] Loss Loss Gain | Cond. | e.i.r.p.
Reading Power Reading Power
[MHz] [dB] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm]
5180 1.41 2.78 0.56 6.16 3.50] 10.91] 14.41 3.90 0.56 6.16 3.50] 12.03] 15.53
5220 1.41 2.56 0.57 6.16 3.50] 10.70] 14.20 4.12 0.57 6.16 3.50] 12.26] 15.76
5240 1.41 2.74 0.57 6.16 3.50] 10.88] 14.38 4.36 0.57 6.16 3.50] 12.50] 16.00
5260 1.41 7.03 0.57 6.16 3.70] 15.17] 18.87 6.74 0.57 6.16 3.70] 14.88] 18.58
5300 1.41 7.43 0.57 6.16 3.701 15.57] 19.27 6.84 0.57 6.16 3.70] 14.98] 18.68
5320 1.41 7.55 0.57 6.16 3.70] 15.69] 19.39 6.78 0.57 6.16 3.70] 14.92] 18.62
5500 1.41 3.35 0.58 6.17 3.40] 11.51 14.91 3.65 0.58 6.17 3.40] 11.80] 15.20
5580 1.41 2.95 0.57 6.16 3.40] 11.09] 14.49 3.42 0.57 6.16 3.40] 11.55] 14.95
5700 1.41] -0.90 0.57 6.16 3.40 7.25] 10.65] -0.41 0.57 6.16 3.40 7.73] 11.13
5745 1.41] -1.58 0.57 6.16 3.10 6.56 9.66] -1.60 0.57 6.16 3.10 6.53 9.63
5785 1.41] -1.68 0.57 6.16 3.10 6.46 9.56] -1.43 0.57 6.16 3.10 6.71 9.81
5825 1.41] -1.85 0.57 6.16 3.10 6.28 9.38] -1.49 0.57 6.16 3.10 6.65 9.75
Antenna port 2
Tested Duty [Spectrun] Cable | Atten. |Antenna Result
Frequency| Factor |Analyzer| Loss Loss Gain | Cond. | e.i.r.p.
Reading Power
[MHz] | [dB] | [dBm]| [dB] | [dB] | [dBi] | [dBm] | [dBm]
5180 1.41 2.08 0.56 6.16 3.50] 10.21] 13.71
5220 1.41 2.63 0.57 6.16 3.50] 10.76] 14.26
5240 1.41 2.19 0.57 6.16 3.50] 10.33] 13.83
5260 1.41 7.14 0.57 6.16 3.70] 15.28] 18.98
5300 1.41 7.26 0.57 6.16 3.70] 15.40] 19.10
5320 1.41 7.14 0.57 6.16 3.70] 15.28] 18.98
5500 1.41 3.33 0.58 6.17 3.40] 11.48] 14.88
5580 1.41 3.25 0.57 6.16 340 11.39] 14.79
5700 1.41 -1.09 0.57 6.16 3.40 7.05] 1045
5745 1.41 -2.03 0.57 6.16 3.10 6.11 9.21
5785 1.41 -1.78 0.57 6.16 3.10 6.36 9.46
5825 1.41] -1.93 0.57 6.16 3.10 6.20 9.30

Sample Calculation:

Conducted Power Result = Reading + Cable Loss + Atten. Loss + Duty Factor

e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10852538H
Date 06/11/2015 08/20/2015 08/25/2015
Temperature/ Humidity 23deg.C/ 72% RH 25deg.C / 60% RH 25deg. C/ 68% RH
Engineer Yutaka Yoshida Kazuya Yoshioka Shinichi Miyazono
Mode 11n-40 Tx
Antenna port 0+1+2 (MCS 16) Gating OFF(Test Method: SA-2) Applied limit: 15.407, mobile and portable client device
Tested | 26dB | 99% Conducted Power e.ir.p.
Frequency] EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCO)| (B for IC) 0 1 2 Sum 0 1 2 Sum
iMHz] | (MHZ] | (MEZ] | [mw1 | [mW] | (mW] | [mwq | [dBm] | [dBm] | [dB] | [mW] | mw] | [mwW] | (mw7 | [dBm] | [dBm] | [dB]
5190|- 36.500( 17.59| 23.72] 15.42| 56.73| 17.54] 23.97 6.43| 39.38] 53.10] 34.53] 127.01] 21.04] 29.97 8.93
5230]- 36.437f 19.38] 24.98] 13.95] 58.31 17.66] 23.97 6.31| 43.39] 55.93] 31.22| 130.54] 21.16] 29.97 8.81
5270 44.809| 36.483| 54.76] 31.13| 33.52] 119.41] 20.77| 23.97 3.20 | 12837 72.97| 78.57| 279.91| 24.47| 29.97 5.50
5310 45.687] 36.541 16.79] 21.94] 18.02] 56.76] 17.54] 2397| 6.43] 39.37| 51.44] 42.24] 133.05] 21.24] 29.97] 8.73
5510] 45.046] 36.526] 19.95] 19.30] 19.79] 59.03] 17.71] 23.97| 6.26| 43.64] 42.22] 43.29| 129.15] 21.11] 2997 8.86
5550 45.954] 36.397| 40.24] 30.28] 34.96] 105.47| 20.23| 23.97| 3.74| 88.03] 66.24] 76.48] 230.75] 23.63] 29.97| 6.34
5670] 44.189] 36.425] 10.89] 11.23 9.76] 31.88] 15.04] 2397| 893] 23.83] 24.57] 21.35] 69.75] 18.44] 29.97] 11.53
5755|- - 6.64 6.91 6.15] 19.70] 12.94] 30.00] 17.06 | 13.55| 14.12] 12.55| 40.22] 16.04] 36.00] 19.96
5795]- - 6.49 7.27 6.54] 20.29] 13.07f 30.00] 16.93 13.24] 14.84] 13.35] 41.43] 16.17] 36.00] 19.83
Antenna port 0 Antenna port 1
Tested Duty [Spectrun] Cable | Atten. |Antenna Result Spectrun] Cable | Atten. | Antenna Result
Frequency| Factor |Analyzer| Loss Loss Gain | Cond. | e.ir.p. |Analyzeq] Loss Loss Gain | Cond. | e.d.r.p.
Reading Power Reading Power
[MHz] [dB] | [dBm] | [dB] [dB] | [dBi] | [dBm] | [dBm] | [dBm] | [dB] [dB] [ [dBi] | [dBm] | [dBm]
5190 0.99 4.74 0.57 6.16 3.50] 12.45] 15.95 6.04 0.57 6.16 3.50] 13.75] 17.25
5230 0.99 5.16 0.57 6.16 3.50] 12.87] 16.37 6.26 0.57 6.16 3.50] 1398] 17.48
5270 0.99 9.66 0.57 6.16 3.70] 17.38] 21.08 7.21 0.57 6.16 3.70] 14.93] 18.63
5310 0.99 4.51 0.58 6.17 3.70] 12.25] 15.95 5.68 0.58 6.17 3.70] 1341 17.11
5510 0.99 5.26 0.58 6.17 3.40] 13.00] 16.40 5.12 0.58 6.17 3.40] 12.86] 16.26
5550 0.99 8.31 0.58 6.17 3.40] 16.05] 19.45 7.08 0.58 6.17 3.40] 14.81 18.21
5670 0.99 2.65 0.57 6.16 3.40] 10.37] 13.77 2.78 0.57 6.16 3.40] 10.50] 13.90
5755 0.99 0.50 0.57 6.16 3.10 8.22] 11.32 0.68 0.57 6.16 3.10 8.40| 11.50
5795 0.99 0.41 0.57 6.16 3.10 8.12] 11.22 0.90 0.57 6.16 3.10 8.61 11.71
Antenna port 2
Tested Duty [Spectrun] Cable | Atten. |Antenna Result
Frequency| Factor |Analyzer] Loss Loss Gain | Cond. | e.ir.p.
Reading Power
[MHz] [dB] ] [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm]
5190 0.99 4.17 0.57 6.16 3.50] 11.88] 15.38
5230 0.99 3.73 0.57 6.16 3.50] 11.44] 14.94
5270 0.99 7.53 0.57 6.16 3.70] 15.25] 18.95
5310 0.99 4.82 0.58 6.17 3.70] 12.56] 16.26
5510 0.99 5.23 0.58 6.17 3.40] 12.96] 16.36
5550 0.99 7.70 0.58 6.17 3.40] 15.44] 18.84
5670 0.99 2.17 0.57 6.16 3.40 9.89] 13.29
5755 0.99 0.17 0.57 6.16 3.10 7.89] 10.99
5795 0.99 0.44 0.57 6.16 3.10 8.15] 11.25

Sample Calculation:
Conducted Power Result = Reading + Cable Loss + Atten. Loss + Duty Factor
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/26/2015 08/24/2015
Temperature/ Humidity 24deg.C/75% RH 25deg.C. / 59% RH
Engineer Yutaka Yoshida Shinichi Miyazono
Mode 11ac-20 Tx
Antenna port 0+1+2 (MCS 3) Gating OFF(Test Method: SA-2) Applied limit: 15.407, mobile and portable client device
Tested | 26dB | 99% Conducted Power e.ir.p.
Frequency] EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCO)| (B for IC) 0 1 2 Sum 0 1 2 Sum
MHz] | (MHZ] | tMHZ] | [mw] | [mw] | [mwg | (mw] | [dBm] | (dBm1| [dB] | [(mW1 | [mwp | (mwy | (mwy | [dBm] ] [¢Bm] | [dB]
5180]- 17.790 11.47 15.30 9.53] 36.30] 15.60f 23.97 8.37] 25.68| 34.25| 21.34] 81.26 19.10] 29.97] 10.87
5220]- 17.776 11.11 15.93 10.88] 3791 15.79] 23.97 8.18] 24.87| 35.65| 24.36] 84.88 19.29] 29.97] 10.68
5240]- 17.796 11.31 16.89] 10.02] 38.22 15.82] 23.97 8.15] 25.33| 37.81| 22.44| 85.57 19.32] 29.97] 10.65

5260] 23.028] 17.800] 23.35] 22.69] 25.68] 71.72] 18.56] 23.97] 5.41 54.73] 53.19] 60.21] 168.13] 22.26] 29.97] 7.71
5300] 23.295] 17.788] 25.19] 24.06] 26.05] 75.30] 18.77 23.97] 520| 59.04] 56.41| 61.06] 176.52] 22.47] 29.97| 7.50
5320] 23.407] 17.821] 35.58] 23.77] 25.61] 84.96] 19.29] 2397] 4.68| 83.42] 5571 60.03] 199.15] 22.99] 29.97| 6.98
5500] 23.318] 17.834] 12.82] 11.95] 11.55] 36.32] 15.60[ 23.97| 837| 28.04] 26.14] 2527| 79.45] 19.00] 29.97| 10.97
5580] 23.427] 17.816] 10.74] 11.88] 11.68] 34.30] 1535 2397 8.62| 23.49] 2599 25.55| 75.03] 18.75] 29.97| 11.22
5700] 23.339] 17.807 5.22 5.02 4.28] 14.53] 11.62] 23.97] 12.35 11.42] 10.99 9.37] 31.78] 15.02] 29.97] 14.95

5745|- - 3.68 3.83 3.54] 11.05] 10.43] 30.00] 19.57 7.51 7.82 7.23| 22.57] 13.53] 36.00| 22.47
5785|- - 4.15 4.17 3.68] 12.00] 10.79] 30.00] 19.21 8.47 8.52 7.52| 24.51] 13.89] 36.00| 22.11
5825]- - 3.49 391 3.63] 11.02] 10.42] 30.00] 19.58 7.12 7.98 7.40] 22.50] 13.52] 36.00) 22.48
Antenna port 0 Antenna port 1
Tested Duty [Spectrun] Cable | Atten. |Antenna Result Spectrun] Cable | Atten. | Antennal Result
Frequency| Factor |Analyzer] Loss Loss Gain | Cond. | e.ir.p. |Analyze] Loss Loss Gain | Cond. | e.i.r.p.
Reading Power Reading Power

[MHz] [dB] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm]
5180 0.66 3.21 0.56 6.16 3.50] 10.60] 14.10 4.47 0.56 6.16 3.50] 11.85[ 15.35
5220 0.66 3.07 0.57 6.16 3.50] 10.46] 13.96 4.64 0.57 6.16 3.50) 12.02] 15.52
5240 0.66 3.15 0.57 6.16 3.50] 10.54] 14.04 4.89 0.57 6.16 3.50] 12.28] 15.78
5260 0.66 6.29 0.57 6.16 3.70] 13.68] 17.38 6.17 0.57 6.16 3.70] 13.56] 17.26
5300 0.66 6.62 0.57 6.16 3.70] 14.01] 17.71 6.42 0.57 6.16 3.70) 13.81] 17.51
5320 0.66 8.12 0.57 6.16 3.70] 15.51] 19.21 6.37 0.57 6.16 3.70] 13.76] 17.46
5500 0.66 3.68 0.58 6.17 3.40] 11.08] 14.48 3.37 0.58 6.17 3.40] 10.77] 14.17
5580 0.66 2.92 0.57 6.16 3.40] 10.31] 13.71 3.36 0.57 6.16 3.40] 10.75] 14.15
5700 0.66] -0.22 0.57 6.16 3.40 7.18] 10.58] -0.38 0.57 6.16 3.40 7.01] 1041
5745 0.66] -1.73 0.57 6.16 3.10 5.66 8.76] -1.56 0.57 6.16 3.10 5.83 8.93

5785 0.66] -1.21 0.57 6.16 3.10 6.18 9.28] -1.18 0.57 6.16 3.10 6.20 9.30
5825 0.66] -1.96 0.57 6.16 3.10 5.43 8.53] -1.47 0.57 6.16 3.10 5.92 9.02
Antenna port 2
Tested Duty [Spectrun] Cable | Atten. |Antenna Result
Frequency| Factor |Analyzer| Loss Loss Gain | Cond. | e.i.r.p.
Reading Power

[MHz] | [dB] | [dBm] | [dB] | [dB] | [dBi] [ [dBm] | [dBm]
5180 0.66] 241]  056]  6.16]  3.50]  9.79] 13.29
52200 0.66] 298] 057 66| 350 1037 13.87
5240 0.66] 262 057 66| 350 10.01] 1351
5260]  0.66] 6.71] 057 6.16] 3.70] 14.10] 17.80
5300 0.66] 677 057 66|  3.70] 14.16] 17.86
5320] _ 0.66] 6.6 057 66| 3.70] 14.08] 17.78
5500 0.66] 3.22] 058  6.17]  3.40] 10.63] 14.03
5580 0.66] 329 057 66| 340 1067 14.07
5700] _ 0.66] -1.08] 057 6.a6] 340 632 972
5745 0.66] -1.90] 057 6.16] 3.10] 549 8.59
5785 0.66] -1.72| 057 616 300 s.66|  8.76
5825]  0.66] -1.79] 057 6a6] 3.0 559 8.69

Sample Calculation:

Conducted Power Result = Reading + Cable Loss + Atten. Loss + Duty Factor

e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10852538H
Date 06/11/2015 08/20/2015
Temperature/ Humidity 23deg.C/ 72% RH 25deg.C/ 60% RH
Engineer Yutaka Yoshida Kazuya Yoshioka
Mode 11ac-40 Tx
Antenna port 0+1+2 (MCS 0) Gating OFF(Test Method: SA-2) Applied limit: 15.407, mobile and portable client device
Tested | 26 dB | 99% Conducted Power eirp.
Frequency] EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCO)| (B for IC) 0 1 2 Sum 0 1 2 Sum
MHz] | (MHZ] | tMHZ] | [mw] | [mw] | [mwg | (mw] | [dBm] | (dBm1| [dB] | [(mW1 | [mwp | (mwy | (mwy | [dBm] ] [¢Bm] | [dB]
5190|- 36.477( 20.80] 25.34] 17.04] 63.18] 18.01] 23.97 5.96] 46.56] 56.74| 38.16] 141.45] 21.51| 29.97 8.46
5230]- 36.391 20.91| 26.16] 15.14] 62.22| 17.94] 23.97 6.03| 46.82] 58.56] 33.90] 139.28] 21.44] 29.97 8.53

5270] 45.387] 36.445] 54.75] 31.49] 31.36] 117.60] 20.70f 23.97| 3.27| 128.34] 73.82|] 73.51| 275.67| 24.40] 29.97| 5.7
5310] 45.323] 36.447] 16.90] 22.22] 18.57] 57.68] 17.61f 2397] 636] 39.61] 52.09] 43.53] 135.23] 21.31] 29.97] 8.66
5510] 45.185] 36.436] 19.54] 19.12] 19.56] 58.22] 17.65] 23.97| 6.32| 42.75| 41.83] 42.80| 127.37| 21.05] 29.97| 8.92
5550] 45.468] 36.406] 33.55] 36.01] 36.50] 106.05] 20.26] 23.97] 3.71 73.39] 78.78] 79.84] 232.02] 23.66] 29.97| 6.31
5670] 44.050] 36.371] 10.93] 11.34 9.39] 31.65] 15.00] 2397] 897] 2390] 24.80] 20.53] 69.24] 18.40] 29.97] 11.57

5755|- - 6.66 7.02 6.08] 19.76] 12.96] 30.00| 17.04 ] 13.61| 14.33] 12.41] 40.35] 16.06] 36.00] 19.94
5795]- - 6.51 7.49 6.30] 20.30] 13.07] 30.00] 16.93 13.29] 1529] 12.87| 41.45] 16.17] 36.00] 19.83
Antenna port 0 Antenna port 1
Tested Duty [Spectrun] Cable | Atten. |Antenna Result Spectrun] Cable | Atten. | Antenna Result
Frequency| Factor |Analyzer| Loss Loss Gain | Cond. | e.ir.p. |Analyzeq] Loss Loss Gain | Cond. | e.d.r.p.
Reading Power Reading Power

[MHz] [dB] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm]
5190 0.96 5.49 0.57 6.16 3.50] 13.18] 16.68 6.35 0.57 6.16 3.50] 14.04] 17.54
5230 0.96 5.52 0.57 6.16 3.50] 13.20] 16.70 6.49 0.57 6.16 3.50] 14.18] 17.68
5270 0.96 9.69 0.57 6.16 3.70] 17.38] 21.08 7.29 0.57 6.16 3.70] 14.98] 18.68
5310 0.96 4.57 0.58 6.17 3.70] 12.28] 1598 5.76 0.58 6.17 3.70] 1347 17.17
5510 0.96 5.21 0.58 6.17 3401 1291] 16.31 5.11 0.58 6.17 3.40] 12.81] 16.21
5550 0.96 7.55 0.58 6.17 3.40] 15.26] 18.66 7.86 0.58 6.17 3.40] 15.56] 18.96
5670 0.96 2.69 0.57 6.16 3.40] 10.38] 13.78 2.85 0.57 6.16 3.40] 10.54] 13.94
5755 0.96 0.55 0.57 6.16 3.10 8.24] 11.34 0.78 0.57 6.16 3.10 8.46] 11.56
5795 0.96 0.45 0.57 6.16 3.10 8.13] 11.23 1.06 0.57 6.16 3.10 8.74| 11.84

Antenna port 2

Tested Duty [Spectrun] Cable | Atten. |Antenna Result
Frequency| Factor |Analyzer] Loss Loss Gain | Cond. | e.ir.p.
Reading Power

[MHz] [dB] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm]
5190 0.96 4.63 0.57 6.16 3.50f 12.32] 15.82
5230 0.96 4.11 0.57 6.16 3.50] 11.80] 15.30
5270 0.96 7.27 0.57 6.16 3.70] 14.96] 18.66
5310 0.96 4.98 0.58 6.17 3.70] 12.69] 16.39
5510 0.96 5.21 0.58 6.17 3.40f 12.91] 16.31
5550 0.96 7.92 0.58 6.17 3.40] 15.62] 19.02
5670 0.96 2.03 0.57 6.16 3.40 9.72] 13.12
5755 0.96 0.15 0.57 6.16 3.10 7.84] 10.94
5795 0.96 0.31 0.57 6.16 3.10 7.99] 11.09

Sample Calculation:

Conducted Power Result = Reading + Cable Loss + Atten. Loss + Duty Factor

e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10852538H
Date 08/20/2015
Temperature/ Humidity 25deg.C/ 60% RH
Engineer Kazuya Yoshioka
Mode 11ac-80 Tx
Antenna port 0+1+2 (MCS 6) Gating OFF(Test Method: SA-2) Applied limit: 15.407, mobile and portable client device
Tested | 26dB | 99% Conducted Power e.ir.p.
Frequency] EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCO)| (B for IC) 0 1 2 Sum 0 1 2 Sum
MHz] | MHz] | MEZ | [mwg | [mwq | [mwy | [mwq | rdBmy | [aBm1 | [aB] | [mwq | mwq | mwq | (mwq | [dBm] | [dBm1| [dB]
5210]- 75.609 5.15 5.27 4.12] 14.54] 11.62] 23.97 12.35 11.52 11.79 9.23] 32.54] 15.12) 29.97] 14.85

5290] 80.812] 75.594 2.15 244 2.05 6.64 8.22| 23.97] 15.75 5.05 5.73 4.80] 15.58] 11.92] 29.97| 18.05
5530] 80.686] 75.534 5.10 5.34 5.67| 16.11] 12.07f 23.97] 11.90 11.16] 11.68] 12.41| 35.25] 1547] 29.97| 14.50
5610] 79.965] 75.669] 15.56] 17.26] 18.83] 51.65| 17.13] 23.97| 6.84[ 34.04] 37.75| 41.20] 112.99] 20.53] 29.97| 9.44

5755]- - 7.53 8.10 7.49] 23.12] 13.64] 30.00] 1636 15.37] 16.54] 15.30f 47.21] 16.74] 36.00] 19.26
Antenna port 0 Antenna port 1
Tested Duty [Spectrun] Cable | Atten. |Antenna Result Spectrun] Cable | Atten. |Antennal Result
Frequency| Factor |Analyzerl Loss Loss Gain | Cond. | e.ir.p. |Analyze] Loss Loss Gain | Cond. | e.d.r.p.
Reading Power Reading Power

[MHz] | [dB] | [dBm] | [dB] | [dB] | [dBi] [ [dBm]| [dBm] ]| [dBm]| [dB] | [dB] | [dBi] | [dBm] | [dBm]
5210]  2.58]  -2.19] 057 6.06] 350 71| 10.61] -2.09] 057 6.06]  3.50] 721 10.71
5290 2.58] -5.98] 057 _6.16] _3.70] _333] __7.03] -5.43] _0.57] _6.16] _3.70] _3.88] _7.58
5530 2.58] -2.25] 0.58] 6.17]  3.40]  7.08] 1048 -2.05] 0.58] 6.17] 3.40]  7.28] 10.68
5610 258 2.60] 057  6a7] 340 11.92] 1532 3.05] 057 6a7] 340 1237] 1577
5755]  258]  -0.54] _057] 66| 3.0 877 11.87] -022] 057] _6.146] _3.10] __9.09] 12.19

Antenna port 2

Tested Duty [Spectrun] Cable | Atten. | Antenna Result
Frequency| Factor |Analyzer] Loss Loss Gain | Cond. | e.i.r.p.
Reading Power

[MHz] | [dB] | [dBm] | [dB] | [dB] | [dBi] [ [dBm] | [dBm]
5210]  2.58] 3.5 057] __6.16]  3.50] _ 6.15] _ 9.65
5290 _ 2.58] -6.20] 057 6.16] _3.70]  3.11] _ 6.81
5530 2.58] -1.79] 058 6.17]  3.40]  7.54] 10.94
s610] 258 343|057 6a7] 340 1275 1615
5755] _258]  -0.56] _057] _6.16] _3.10] _8.75] 11.85

Sample Calculation:

Conducted Power Result = Reading + Cable Loss + Atten. Loss + Duty Factor

e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Maximum Power Spectral Density

Test place Ise EMC Lab. No.6 Measurement Room

Report No. 10852538H

Date 08/20/2015 08/25/2015

Temperature/ Humidity 24deg. C/ 66% RH 25deg. C/ 68% RH

Engineer Yutaka Yoshida Shinichi Miyazono

Mode 11a Tx
Antenna port 2(6Mbps) Gating ON(Test Method: SA-1) Applied limit: 15.407, mobile and portable client device

Tested PSD | Cable | Atten. | Duty |Antenna] RBW PSD (Conducted) PSD (e.i.r.p.)
Frequency|Reading| Loss Loss | Factor | Gain |Correction] Result | Limit | Margin| Result | Limit | Margin
[dBm Factor | [dBm | [dBm [dBm | [dBm

[MHz] | /MHz] | [dB] | [aB] | [dB] | [dBi] | [dB] | /MHz]| MHzZ]| [dB] | MHZ] | /MHZ] | [dB]
5180] -5.66] 0.56] 6.16] 0.00 35| 0.00] 1.06] 11.00] 9.94| 456 17.00] 12.44
s220  -7.28] 057 6.16]  0.00 3.5 000 -056] 11.00] 11.56] 294 17.00] 14.06
s240] 7371 0571 6.16]  0.00 3.5 0.00] -0.64] 11.00] 11.64] 286 17.00] 14.14
5260] -5.75] 0.57] 6.16] 0.00 37 0.00] 098] 11.00] 10.02] 468 17.00] 12.32
5300 -4.78] 057 6.16]  0.00 37 000 195 11.00] 9.05| 565 17.00] 11.35
53200 -4.84] 0571 6.16]  0.00 37 000 189 1100l 9.a1| 559l 17.00] 1141
5500] -6.42] 0.8 6.07] 0.00 34 000 032 11.00] 1068 3.72] 17.00] 13.28
ssso|  -6.47] 057 6.16]  0.00 34 000 026 11.00] 1074] 3.66] 17.00] 13.34
s700] -6.42] 0571 6.16]  0.00 3.4 000 031] 11.00] 1069 371 17.00] 13.29
5745 -16.17] 0.57] 6.16]  0.00 3.1 222 -7.22] 30.00] 37.22| -4.12| 36.00] 40.12
5785 -16.49] 057 6.16]  0.00 34| 222 -7.55] 30.00] 37.55| -4.45| 36.00] 40.45
5825 -16.70]  0.57]  6.16]  0.00 3.0 222 -7.76] 30.00] 37.76| -4.66] 36.00] 40.66

Sample Calculation:

PSD: Power Spectral Density

The PSD within 5725 MHz to 5825 MHz are based on any 500 kHz band.

RBW Correction Factor = 10 * log (Specified bandwidth / Measured bandwidth)

PSD Result (Conducted) = Reading + Cable Loss + Atten. Loss + Duty Factor + RBW Correction Factor
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Maximum Power Spectral Density
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10852538H
Date 06/10/2015 08/20/2015 08/25/2015
Temperature/ Humidity 26deg.C. / 56% RH 24deg.C. / 66% RH 25deg. C/ 68% RH
Engineer Yutaka Yoshida Yutaka Yoshida Shinichi Miyazono
Mode 11n-20 Tx
Antenna port 0+1+2(MCS 19) Gating OFF(Test Method: SA-2) Applied limit: 15.407, mobile and portable client device
Tested PSD (Conducted) PSD (e.i.r.p.)
Frequency Antenna Result | Limit | Margin Antenna Result | Limit | Margin
0 1 2 Sum 0 1 2 Sum
[MHz] |[(mW/MHz|[mW/MHz|[mW/MHz|[mW/MHz}[dB/MHz|[dBm/MHz| [dB] |(mW/MHz}[mW/MHz][mW/MHz][mW/MHz][dBm/MHz|[dBm/MHz| [dB]
5180 1.07 1.28 0.92 3.26 5.14] 11.00 5.86 2.39 2.86 2.06 7.31 8.64] 17.00 8.36
5220 0.98 1.32 0.97 3.28 5.16] 11.00f 5.84 2.20] 2.96 2.18 7.34 8.66] 17.00] 8.34
5240 1.07 1.48 0.92 3.47 5.41] 11.00f 5.59 2.39 3.32 2.07 7.78 8.91] 17.00] 8.09
5260 2.67 2.67 2.78 8.12 9.10f 11.00] 1.90 6.26 6.26 6.51] 19.04] 12.80] 17.00] 4.20
5300 3.06 2.59 2.72 8.38 9.23] 11.00 1.77 7.18 6.07 6.39] 19.64] 12.93] 17.00 4.07
5320 3.03 2.47 2.68 8.17 9.12] 11.00f 1.88 7.10] 5.79 6.27| 19.16] 12.82] 17.00] 4.18
5500 1.23 1.36 1.24 3.83 5.83] 11.00] 5.17 2.69 2.97 2.71 8.37 9.23] 17.00] 7.77
5580 1.06 1.20] 1.16 3.42 534 11.00 5.66 231 2.63 2.54 7.49 8.74] 17.00 8.26
5700 0.43 0.47 0.45 1.35 1.30] 11.00f 9.70 0.94] 1.03 0.98 2.95 4.70] 17.00] 12.30
5745 0.24 0.22 0.19 0.65] -1.90] 30.00] 31.90 0.48 0.45 0.38 1.32 1.20] 36.00] 34.80
5785 0.20 0.26 0.22 0.68] -1.68] 30.00f 31.68 0.42 0.53 0.44 1.39 1.42] 36.00] 34.58
5825 0.20 0.25 0.22 0.66 -1.79] 30.00f 31.79 0.40] 0.50 0.44 1.35 1.31] 36.00] 34.69
Antenna port 0 Antenna port 1
Tested Duty | RBW | PSD | Cable | Atten. [Antennal PSD Result PSD ] Cable | Atten. [Antenna] PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.r.p. |Reading| Loss Loss Gain | Cond. | e.i.r.p.
Factor
[MHz] [dB] [dB] |idBmMHz| [dB] [dB] [dBi]_|[dBm/MHz][dBm/MHZ|[dBm/MHz| [dB] [dB] [dBi] [[dBnvMHz][dBnVMHz
5180 1.41 0.00 -7.84 0.56 6.16 3.50 0.29] 3.79 -7.07 0.56 6.16 3.50] 1.06] 4.56
5220 1.41 0.00] -8.22 0.57 6.16 3.50] -0.09 3411 -6.92 0.57 6.16 3.50] 1.21 4.71
5240 1.41 0.00] -7.86 0.57 6.16 3.50 0.28 3.78]  -6.42 0.57 6.16 3.50 1.72 5.22
5260 1.41 0.00 -3.87 0.57 6.16 3.70 4.27 7.97 -3.87 0.57 6.16 3.70] 4.27 7.97
5300 1.41 0.00] -3.28 0.57 6.16 3.70 4.86 8.56| -4.01 0.57 6.16 3.70) 4.13 7.83
5320 1.41 0.00] -3.33 0.57 6.16 3.70 4.81 8.51] -4.22 0.57 6.16 3.70] 3.92 7.62
5500 1.41 0.00] -7.25 0.58 6.17 3.40 0.90 4.30] -6.83 0.58 6.17 3.40 1.32 4.72
5580 1.41 0.00]  -7.90 0.57 6.16 3.40 0.24] 3.64| -7.33 0.57 6.16 3.40) 0.81 421
5700 1.41 0.00] -11.82 0.57 6.16 3.40] -3.68] -0.28] -11.41 0.57 6.16 3.40] -3.27 0.13
5745 1.41 2.22] -16.63 0.57 6.16 3.10) -6.27] -3.17| -16.88 0.57 6.16 3.10] -6.52] -3.42
5785 1.41 222] -17.24 0.57 6.16 3.10 -6.89]  -3.79| -16.22 0.57 6.16 3.100 -5.87 -2.77
5825 1.41 2.22| -17.39 0.57 6.16 3.10f -7.04] -3.94] -16.44 0.57 6.16 3.10]  -6.09] -2.99
Antenna port 2
Tested Duty | RBW | PSD | Cable | Atten. |Antenna] PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.r.p.
Factor
[MHz] [dB] [dB] |dBm/MHz] [dB] [dB] [dBi] [[dBm/MHz][dBm/MHz!
5180 1.41 0.00] -8.50 0.56 6.16 3.50[  -0.37 3.13
5220 1.41 0.00] -8.25 0.57 6.16 3.50f -0.12 3.38
5240 1.41 0.00] -8.48 0.57 6.16 3.50] -0.34 3.16
5260 1.41 0.00] -3.70 0.57 6.16 3.70 4.44 8.14]
5300 1.41 0.00] -3.79 0.57 6.16 3.70 435 8.05
5320 1.41 0.00] -3.87 0.57 6.16 3.70 4.27 7.97
5500 1.41 0.00 -7.22 0.58 6.17 3.40 0.93 4.33
5580 1.41 0.00] -7.48 0.57 6.16 3.40 0.66) 4.06
5700 1.41 0.00] -11.61 0.57 6.16 3.40f -347] -0.07
5745 1.41 2.22] -17.64 0.57 6.16 3.10) -7.28] -4.18
5785 1.41 2.22| -17.02 0.57 6.16 3.10 -6.67|  -3.57
5825 1.41 2.22| -16.97 0.57 6.16 3.10f -6.62] -3.52

Sample Calculation:
PSD: Power Spectral Density

The PSD within 5725 MHz to 5825 MHz are based on any 500 kHz band.
RBW Correction Factor = 10 * log (Specified bandwidth / Measured bandwidth)
PSD Result (Conducted) = Reading + Cable Loss + Atten. Loss + Duty Factor + RBW Correction Factor
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Maximum Power Spectral Density

Test place Ise EMC Lab. No.6 Measurement Room

Report No. 10852538H

Date 06/11/2015 08/20/2015 08/25/2015

Temperature/ Humidity 23deg.C./ 72% RH 25deg.C/ 60% RH 25deg. C/ 68% RH

Engineer Yutaka Yoshida Kazuya Yoshioka Shinichi Miyazono

Mode 11n-40 Tx

Antenna port 0+1+2(MCS 16)

Gating OFF(Test Method: SA-2)

Applied limit: 15.407, mobile and portable client device

Sample Calculation:

PSD: Power Spectral Density

The PSD within 5725 MHz to 5825 MHz are based on any 500 kHz band.
RBW Correction Factor = 10 * log (Specified bandwidth / Measured bandwidth)
PSD Result (Conducted) = Reading + Cable Loss + Atten. Loss + Duty Factor + RBW Correction Factor
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

Tested PSD (Conducted) PSD (e.i.r.p.)
Frequency] Antenna Result | Limit | Margin Antenna Result | Limit | Margin
0 1 2 Sum 0 1 2 Sum
[MHz] _[[mW/MHz]|[mW/MHz}[mW/MHz}[mW/MHz}[dBnvMHz][dBmMHz| [dB] JImW/MHz}[mW/MHz}[mW/MHz}[mW/MHz}[dBn/MHz|[dBmMHz| [dB]
5190 0.76 0.96 0.64 2.36 3.72] 11.00] 7.28 1.70 2.15 1.42 5.28 7.22] 17.00] 9.78
5230 0.83 1.03 0.55 2.41 3.81] 11.00] 7.19 1.86 2.31 1.22 5.39 7.31) 17.00] 9.69
5270 2.14 1.25 1.35 4.75 6.76] 11.00f 4.24 5.01 2.94 3.17) 11.13] 1046 17.00] 6.54
5310 0.68 0.92 0.71 2.32 3.65 11.00 7.35 1.60] 2.17 1.67 5.43 7.35] 17.00 9.65
5510 0.82 0.80 0.80 242 3.84] 11.00] 7.16 1.80 1.76 1.74 5.30 7.24] 17.00] 9.76
5550 1.54 1.23 1.41 4.19 6.22] 11.00] 4.78 3.38 2.70 3.09 9.17 9.62] 17.00] 7.38
5670 0.42 0.46 0.41 1.28 1.08 11.00 9.92 0.92 1.00 0.89 2.80 4.48] 17.00] 12.52
5755 0.14 0.15 0.15 0.44| -3.55| 30.00] 33.55 0.29 0.31 0.31 0.90] -0.45] 36.00] 36.45
5795 0.15 0.18 0.14 047] -3.27| 30.00] 33.27 0.30 0.37 0.29 0.96] -0.17] 36.00] 36.17
Antenna port 0 Antenna port 1
Tested Duty | RBW Pﬁl Cable | Atten. |Antenna] PSD Result Pﬁl Cable | Atten. [Antenna] PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.r.p. |Reading| Loss Loss Gain | Cond. | e.i.r.p.
Factor
[MHz] [dB] [dB] |idBm/MHz] [dB] [dB] [dBi] [[dBmMHz][dBm/MHZJ[dBm/MHZ] [dB] [dB] [dBi] [[dBm/MHz][dBm/MHz
5190 0.99 0.00] -8.91 0.57 6.16 3.50] -1.19] 231 -7.89 0.57 6.16 3.50] -0.17 3.33
5230 0.99 0.00] -8.53 0.57 6.16 3.50f -0.81 2.69] -7.59 0.57 6.16 3.50] 0.13 3.63
5270 0.99 0.00 -4.42 0.57 6.16 3.70 3.30 7.00 -6.74 0.57 6.16 3.70 0.98 4.68
5310 0.99 0.00] -9.41 0.58 6.17 3.70]  -1.67, 2.03] -8.08 0.58 6.17 3.70] -0.34 3.36
5510 0.99 0.00] -8.59 0.58 6.17 3.40] -0.86, 2.54] -8.68 0.58 6.17 3.40] -0.95 2.45
5550 0.99 0.00] -5.85 0.58 6.17 3.40 1.88 5.28] -6.82 0.58 6.17 3.40 0.91 4.31
5670 0.99 0.00] -11.51 0.57 6.16 340 -3.79] -0.39] -11.12 0.57 6.16 3.40] -3.40, 0.00
5755 0.99 222 -18.48 0.57 6.16 3.10] -8.54] -5.44] -18.10 0.57 6.16 3.10] -8.16] -5.06
5795 0.99 2.22| -18.31 0.57 6.16 3.10f -8.38] -5.28] -17.33 0.57 6.16 3.10] -7.40] -4.30
Antenna port 2
Tested Duty | RBW Pﬁl Cable | Atten. [Antenna| PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.rp.
Factor
[MHz] [dB] [dB] |BrvMHZ| [dB] [dB] | [dBi] [aBmwMHZfdBrMEHZ
5190 0.99 0.00] -9.68 0.57 6.16 3.50] -1.96 1.54
5230 0.99 0.00] -10.34 0.57 6.16 3.50 -2.62 0.88
5270 0.99 0.00] -6.41 0.57 6.16 3.70 131 5.01
5310 0.99 0.00] -9.21 0.58 6.17 3.70] -1.47 2.23
5510 0.99 0.00] -8.73 0.58 6.17 3.40[ -1.00 2.40]
5550 0.99 0.00 -6.23 0.58 6.17 3.40 1.50] 4.90
5670 0.99 0.00] -11.64 0.57 6.16 3.40f -3.92] -0.52
5755 0.99 2.22| -18.19 0.57 6.16 3.10f -8.25| -5.15
5795 0.99 2.22] -18.35 0.57 6.16 3.10 -8.42 -5.32

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Maximum Power Spectral Density

Test place Ise EMC Lab. No.6 and No.3 Measurement Room

Report No. 10852538H

Date 06/26/2015 08/20/2015 08/24/2015

Temperature/ Humidity 24deg.C./75% RH  24deg.C./66% RH 25deg.C./ 59% RH

Engineer Yutaka Yoshida Yutaka Yoshida Shinichi Miyazono

Mode 11ac-20 Tx

Antenna port 0+1+2(MCS 3)

Gating OFF(Test Method: SA-2)

Applied limit: 15.407, mobile and portable client device

Tested PSD (Conducted) PSD (e.i.r.p.)
Frequency] Antenna Result | Limit | Margin Antenna Result | Limit | Margin
0 1 2 Sum 0 1 2 Sum
[MHz] |mW/MHz|[mW/MHZ)[mW/MHz][mW/MHZz}[dBnyMHZ[[dBmyMHz] [dB] J[mW/MHZz}[mW/MHz][mW/MHz}[mW/MHz|[dBm/MHzJ[dBmMHz] [dB]
5180 0.94 1.35 0.82 3.11 492 11.00] 6.08 2.09 3.02 1.84 6.96 8.42] 17.00] 8.58
5220 0.93 1.34 0.93 3.21 5.07] 11.00f 5.93 2.09 3.01 2.09 7.19 8.57] 17.00] 8.43
5240 0.99 1.51 0.80] 3.30 5.18] 11.00 5.82 2.21 3.38 1.79 7.38 8.68] 17.00 8.32
5260 1.33 1.89 2.14 5.35 7.29] 11.00] 3.71 3.12 4.42 5.01] 12.55| 10.99] 17.00] 6.01
5300 2.04 2.04] 2.29 6.37 8.04] 11.00f 2.96 4.79 4.79 5.36] 14.94| 11.74] 17.00] 5.26
5320 2.90 1.26 2.26 6.42 8.08] 11.00 2.92 6.80) 2.95 5.30] 15.05] 11.78] 17.00 5.22
5500 1.10 1.00 0.94] 3.04 4.83] 11.00] 6.17 2.41 2.18 2.06 6.65 8.23] 17.00] 8.77
5580 0.94 0.93 1.02 2.90 4.62] 11.00] 6.38 2.06) 2.04 2.23 6.34 8.02] 17.00] 8.98
5700 0.43 0.42 0.35 1.21 0.82] 11.00] 10.18 0.95 0.91 0.78 2.64 4.22] 17.00] 12.78
5745 0.19 0.17 0.16 0.52 -2.85] 30.00f 32.85 0.38 0.35 0.32 1.06 0.25] 36.00] 35.75
5785 0.18 0.18 0.17 0.53] -2.76] 30.00| 32.76 0.36 0.38 0.35 1.08 0.34] 36.00] 35.66
5825 0.17 0.19 0.18 0.54] -2.70] 30.00] 32.70 0.34] 0.38 0.38 1.10 0.40] 36.00] 35.60
Antenna port 0 Antenna port 1
Tested Duty | RBW | PSD | Cable | Atten. [Antenna] PSD Result PSD | Cable | Atten. [Antenna] PSD Result
Frequency| Factor |Corection| Reading] Loss | Loss | Gain | Cond. | e.irp. |Reading] Loss | Loss | Gain | Cond. | e.i.r.p.
Factor
[MHz] [dB] [dB] |idBm/MHz] [dB] [dB] [dBi] [[dBmMHz][dBm/MHZ|[dBm/MHZ] [dB] [dB] [dBi] [[dBm/MHz][dBm/MHz
5180 0.66 0.00] -7.67 0.56 6.16 3.50] -0.29 3211 -6.08 0.56 6.16 3.50] 1.30 4.80
5220 0.66 0.00 -7.68 0.57 6.16 3.50 -0.30 320 -6.10 0.57 6.16 3.50] 1.28 4.78
5240 0.66 0.00] -7.44 0.57 6.16 3.50f -0.05 3.45|  -5.60 0.57 6.16 3.50] 1.79 5.29
5260 0.66 0.00] -6.15 0.57 6.16 3.70 1.24 4.94] -4.63 0.57 6.16 3.70] 2.76 6.46
5300 0.66 0.00] -4.29 0.57 6.16 3.70 3.10] 6.80] -4.29 0.57 6.16 3.70] 3.10 6.80
5320 0.66 0.00 -2.77 0.57 6.16 3.70 4.62 8.32 -6.39 0.57 6.16 3.70] 1.00 4.70
5500 0.66 0.00] -6.98 0.58 6.17 3.40 0.42 3.82| -7.42 0.58 6.17 3.40]  -0.02 3.38
5580 0.66 0.00] -7.64 0.57 6.16 3.40f -0.25 3.15)  -7.68 0.57 6.16 3400 -0.29 3.11
5700 0.66 0.00] -11.02 0.57 6.16 3.40 -3.63 -0.23] -11.18 0.57 6.16 3400 -3.79 -0.39
5745 0.66 2.22| -16.86 0.57 6.16 3.10f -7.25| -4.15] -17.23 0.57 6.16 3.10] -7.62| -4.52
5785 0.66 2.22| -17.17 0.57 6.16 3.10f -7.57] -4.47] -16.93 0.57 6.16 3.0 -7.33] -4.23
5825 0.66 2.22| -17.38 0.57 6.16 3.10f -7.78] -4.68] -16.93 0.57 6.16 310 -7.33] -4.23
Antenna port 2
Tested | Duty | RBW PsTl Cable | Atten. |Antenna]  PSD Result
Frequency| Factor |Correction| Reading| Loss Loss Gain | Cond. | eirp.
Factor
[MHz] | [dB] | [dB] JaBmwMHz [dB] | [dB] | [dBi] [idBmMHz]idBmMHz:
5180 0.66 0.00] -8.23 0.56 6.16 3.50f -0.85 2.65
5220 0.66 0.00 -7.69 0.57 6.16 3.50 -0.31 3.19
5240 0.66 0.00] -8.35 0.57 6.16 3.50] -0.96 2.54)
5260 0.66 0.00] -4.09 0.57 6.16 3.70 3.30, 7.00]
5300 0.66 0.00 -3.80 0.57 6.16 3.70 3.59] 7.29
5320 0.66 0.00] -3.85 0.57 6.16 3.70 3.54) 7.24)
5500 0.66 0.00] -7.67 0.58 6.17 3.40f -0.27 3.13
5580 0.66 0.00] -7.30 0.57 6.16 3.40 0.09] 3.49
5700 0.66 0.00] -11.89 0.57 6.16 3.40 -4.50]  -1.10
5745 0.66 2.22| -17.65 0.57 6.16 3.10f -8.04] -4.94
5785 0.66 2.22| -17.32 0.57 6.16 3.10f -7.71] -4.61
5825 0.66 2.22] -16.93 0.57 6.16 3.10 -7.33 -4.23

Sample Calculation:
PSD: Power Spectral Density

The PSD within 5725 MHz to 5825 MHz are based on any 500 kHz band.
RBW Correction Factor = 10 * log (Specified bandwidth / Measured bandwidth)
PSD Result (Conducted) = Reading + Cable Loss + Atten. Loss + Duty Factor + RBW Correction Factor
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Maximum Power Spectral Density

Test place Ise EMC Lab. No.6 and No.3Measurement Room

Report No. 10852538H

Date 06/11/2015 08/20/2015 08/24/2015

Temperature/ Humidity 23deg.C/72% RH  25deg.C/60% RH  25deg.C./59% RH

Engineer Yutaka Yoshida Kazuya Yoshioka  Shinichi Miyazono

Mode 11ac-40 Tx

Antenna port 0+1+2(MCS 0)

Gating OFF(Test Method: SA-2)

Applied limit: 15.407, mobile and portable client device

Tested PSD (Conducted) PSD (e.i.r.p.)
Frequency] Antenna Result | Limit | Margin Antenna Result | Limit | Margin
0 1 2 Sum 0 1 2 Sum
[MHz] _[[mW/MHz]|[mW/MHz}[mW/MHz}[mW/MHz}[dBnvMHz][dBmMHz| [dB] JImW/MHz}[mW/MHz}[mW/MHz}[mW/MHz}[dBn/MHz|[dBmMHz| [dB]
5190 0.82 1.05 0.69 2.56 4.08] 11.00f 6.92 1.83 2.35 1.55 5.73 7.58] 17.00] 9.42
5230 0.84 1.09 0.66 2.59 4.13] 11.00f 6.87 1.88 2.43 1.48 5.79 7.63] 17.00] 9.37
5270 2.13 1.27 1.26 4.66 6.68] 11.00f 4.32 4.99 2.98 295 10.92] 10.38] 17.00] 6.62
5310 0.67 0.86 0.78 2.31 3.64] 11.00 7.36 1.56] 2.02 1.84 5.42 7.34] 17.00 9.66
5510 0.77 0.77 0.78 231 3.64| 11.00 7.36 1.68 1.68 1.70 5.06 7.04] 17.00 9.96
5550 1.29 1.43 1.63 435 6.38] 11.00] 4.62 2.83 3.12 3.56 9.51 9.78] 17.00] 7.22
5670 0.44 0.44 0.41 1.29 1.10] 11.00 9.90 0.95 0.97 0.89 2.82 4.50] 17.00] 12.50
5755 0.14 0.15 0.14 0.43] -3.64] 30.00] 33.64 0.28 0.31 0.29 0.88] -0.54] 36.00] 36.54
5795 0.14 0.16 0.14 044] -3.54] 30.00] 33.54 0.29 0.33 0.28 0.90] -0.44] 36.00] 36.44
Antenna port 0 Antenna port 1
Tested Duty | RBW Pﬁl Cable | Atten. |Antenna] PSD Result Pﬁl Cable | Atten. [Antenna] PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.r.p. |Reading| Loss Loss Gain | Cond. | e.i.r.p.
Factor
[MHz] [dB] [dB] |idBm/MHz] [dB] [dB] [dBi] [[dBmMHz][dBm/MHZJ[dBm/MHZ] [dB] [dB] [dBi] [[dBm/MHz][dBm/MHz
5190 0.96 0.00] -8.55 0.57 6.16 3.50] -0.87 2.63] -747 0.57 6.16 3.50 0.21 3.71
5230 0.96 0.00] -8.44 0.57 6.16 3.50f -0.75 2.75| -7.33 0.57 6.16 3.50] 0.36 3.86
5270 0.96 0.00 -4.41 0.57 6.16 3.70 3.28 6.98 -6.65 0.57 6.16 3.70 1.04 4.74
5310 0.96 0.00] -9.47 0.58 6.17 3.70] -1.76, 1.94] -835 0.58 6.17 3.70] -0.64 3.06
5510 0.96 0.00] -8.85 0.58 6.17 340 -1.15 2.25] -8.86 0.58 6.17 3.40] -1.16 2.24
5550 0.96 0.00] -6.59 0.58 6.17 3.40 111 451 -6.16 0.58 6.17 3.40 1.54 4.94
5670 0.96 0.00] -11.30; 0.57 6.16 340 -3.61] -0.21] -11.22 0.57 6.16 3.40] -3.53] -0.13
5755 0.96 222 -18.58 0.57 6.16 3.10] -8.67) -5.57] -18.07 0.57 6.16 3.10] -8.16] -5.06
5795 0.96 2.22| -18.42 0.57 6.16 3.10f -8.52] -5.42| -17.80 0.57 6.16 3.10] -7.90] -4.80
Antenna port 2
Tested Duty | RBW Pﬁl Cable | Atten. [Antenna| PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.rp.
Factor
[MHz] [dB] [dB] |BrvMHZ| [dB] [dB] | [dBi] [aBmwMHZfdBrMEHZ
5190 0.96 0.00] -9.29 0.57 6.16 3.50] -1.60 1.90
5230 0.96 0.00 -9.49 0.57 6.16 3.50 -1.80] 1.70]
5270 0.96 0.00] -6.70 0.57 6.16 3.70 0.99 4.69
5310 0.96 0.00] -8.77 0.58 6.17 3.70] -1.06, 2.64
5510 0.96 0.00] -8.80 0.58 6.17 3.40f -1.10 2.30]
5550 0.96 0.00 -5.59 0.58 6.17 3.40 2.11 5.51
5670 0.96 0.00] -11.60; 0.57 6.16 340 -391] -0.51
5755 0.96 2.22| -18.33 0.57 6.16 3.10f -8.42| -532
5795 0.96 2.22] -18.46 0.57 6.16 3.10 -8.56] -5.46

Sample Calculation:
PSD: Power Spectral Density
The PSD within 5725 MHz to 5825 MHz are based on any 500 kHz band.
RBW Correction Factor = 10 * log (Specified bandwidth / Measured bandwidth)
PSD Result (Conducted) = Reading + Cable Loss + Atten. Loss + Duty Factor + RBW Correction Factor
PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
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Test place
Report No.
Date
Temperature/ Humidity
Engineer
Mode

Antenna port 0+1+2(MCS 6)

Maximum Power Spectral Density

Ise EMC Lab. No.6 Measurement Room
10852538H
08/20/2015
25deg.C/ 60% RH
Kazuya Yoshioka
11ac-80 Tx

Gating OFF(Test Method: SA-2)

Applied limit: 15.407, mobile and portable client device

Tested PSD (Conducted) PSD (e.i.r.p.)
Frequency] Antenna Result | Limit | Margin Antenna Result | Limit | Margin
0 1 2 Sum 0 1 2 Sum
[MHz] _[[mW/MHz]|[mW/MHz}[mW/MHz}[mW/MHz}[dBnvMHz][dBmMHz| [dB] J[ImW/MHz}[mW/MHz}[mW/MHz}[mW/MHzJ[dBn/MHz|[dBmMHz| [dB]
5210 0.14 0.12 0.10 0.35] -4.51f 11.00] 15.51 0.30 0.27 0.22 0.79] -1.01] 17.00] 18.01
5290 0.05 0.06 0.05 0.15] -8.16f 11.00] 19.16 0.12 0.13 0.11 0.36] -4.46] 17.00] 21.46
5530 0.12 0.13 0.13 038] -4.26] 11.00] 15.26 0.26 0.28 0.27 0.82] -0.86] 17.00] 17.86
5610 0.40 0.44 0.45 1.30 1.13 11.00 9.87 0.88 0.96 1.00 2.84 4.53] 17.00] 12.47
5775 0.12 0.13 0.12 0.37] -4.29] 30.00] 34.29 0.25 0.27 0.24 0.76] -1.19] 36.00] 37.19
Antenna port 0 Antenna port 1
Tested Duty | RBW | PSD | Cable | Atten. |Antenna] PSD Result PSD | Cable | Atten. [Antenna] PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.r.p. |Reading| Loss Loss Gain | Cond. | e.i.r.p.
Factor
[MHz] [dB] [dB] |idBm/MHz] [dB] [dB] [dBi] [[dBm/MHz][dBm/MHZJ[dBm/MHZ] [dB] [dB] [dBi] [[dBm/MHz][dBm/MHz
5210 2.58 0.00] -17.99 0.57 6.16 3.50] -8.69] -5.19] -18.50 0.57 6.16 3.50]  -9.20] -5.70
5290 2.58 0.00] -22.37 0.57 6.16 3.70f -13.06] -9.36] -21.73 0.57 6.16 3.70] -12.42] -8.72
5530 2.58 0.00] -18.52 0.58 6.17 3.40 -9.19] -5.79] -18.21 0.58 6.17 3.40 -8.88 -5.48
5610 2.58 0.00] -13.28 0.57 6.17 3.40] -3.96] -0.56] -12.89 0.57 6.17 3.40] -3.57] -0.17
5775 2.58 2.22] -20.64 0.57 6.16 3.10]  -9.12) -6.02] -20.30 0.57 6.16 3.10] -8.78] -5.68
Antenna port 2
Tested Duty | RBW Pﬁl Cable | Atten. |Antenna] PSD Result
Frequency| Factor |Correction] Reading| Loss Loss Gain | Cond. | e.i.r.p.
Factor
[MHz] | [dB] [dB] |BmMHZ| [dB] [dB] | [dBi] [aBmwMHZfldBmMHZ
5210 2.58 0.00] -19.38 0.57 6.16 3.50f -10.08] -6.58
5290 2.58 0.00] -22.67 0.57 6.16 3.70] -13.36 -9.66
5530 2.58 0.00] -18.34] 0.58 6.17 3.40| -9.01] -5.61
5610 2.58 0.00] -12.74 0.57 6.17 3.40] -342] -0.02
5715 2.58 2.22] -20.82 0.57 6.16 3.10f -9.30] -6.20

Sample Calculation:
PSD: Power Spectral Density
The PSD within 5725 MHz to 5825 MHz are based on any 500 kHz band.
RBW Correction Factor = 10 * log (Specified bandwidth / Measured bandwidth)

PSD Result (Conducted) = Reading + Cable Loss + Atten. Loss + Duty Factor + RBW Correction Factor

PSD Result (e.i.r.p.) = Conducted PSD Result + Antenna Gain

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Maximum Conducted Output Power & Maximum Power Spectral Density

11a Antenna port 2

5180 MHz (Methd:SA-1)
R T

5220 MHz (Methd:SA-1)
R T

Agilent % Agilent
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm Atten 28 dB Band Pur 4.969 dBm Ref 18 dBm Atten 28 dB Band Pur 3658 dBm
#Avg #Avg
Log Log 4
19 oo 10 2
dB/ dB/
PAvg PAvg
158 156
51 82 s1 82
Center 5.180 600 GHz Span 30 MHz Center 5.220 8080 GHz Span 30 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ Axis finplitude Marker  Trace Type W Fxis finplitude
1 3y Freq 5.183 B75 BHz -5.56 dBn 1 3 Freq 5.223 788 BHz -7.28 dBn
2R 3 Freg 5.162 BBA GHz -44.13 dBn 2R (€3] Freg £.202 BEA GHz -47.28 dEm
Za 3y Freg 24,868 MHz 4.97 dBn 28 3 Freq 24,888 MHz 3.65 dBn
5240 MHz (Methd:SA-1) 5260 MHz (Methd:SA-1)
% Agilent R T % Agilent RL
a Mkr2 24,800 MHz a Mkr2 24,800 MHz
Ref 10 dBm Atten 28 dB Band Pwr 3.495 dBm Ref 18 dBm #Atten 20 dB Band Pnr 5.859 dBm
#Fvg *Avg
Log 1 Log 1
10 ] 18 £
dB/ dB/
PAvg PAvg
158 156
S1 82 Sl 82
Center 5.240 000 GHz Span 30 MHz Center 5.260 800 GHz Span 30 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude Marker  Trace Type W Axie finplitude
1 3 Freg 5.248 375 GHz -7.37 dEn 1 3 Freq 5.264 625 BHz -5.75 dBn
2R 3y Frag £.228 DBA GHz ~44.71 dBn R 3) Frag E.242 DB GHz ~48.25 dBn
Za 3 Freq 24.888 MHz 3.49 dBn 28 &) Freq 24.888 MHz 5.86 dBn
5300 MHz (Methd:SA-1) 5320 MHz (Methd:SA-1)
= Agilent RL 3. Agilent RL
& Mkr2 24,000 MHz & Mkr2 24,000 MHz
Ref 16 dBm #Atten 20 dB Band Par 6.675 dBm Ref 18 dBm #Atten 20 dB Band Par  6.672 dBm
#Avg #Aug
Log # Log é
18 16 a b
dB/ } dB/
m
2
In i
PAvy PAvy
158 156
51 82 51 82
Center 5.300 080 GHz Span 30 MHz Center 5.320 800 GHz Span 30 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Trace Type W Axic finplituda Marker  Trace Type W A finplituda
3 Freg £.203 750 GHz -4.78 dEn Freg 5.214 480 GHz -4.24 dEn
2R (3 Freq 5.288 BBB GHz -48.77 dBn 2R 3 Freq 5.388 BB BHz -39.38 dBn
EN 3 Freq 24,888 MHz 6.87 dBn 28 ® Freq 24,888 MHz 6.87 dBn

UL Japan, Inc.
Ise EMC Lab.
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Maximum Conducted Output Power & Maximum Power Spectral Density

11a Antenna port 2
5500 MHz (Methd:SA-1) 5580 MHz (Methd:SA-1)
¥ Agilent RL 3 Agilent RL
a Mkrz 24.000 MHz a Mkrz 24000 MHz
Ret 16 dBm #Atten 20 dB Band Per  4.295 dBm Ret 18 dBm #Atten 26 dB Band Pur 4277 dBm
#Avg #Avg
Log Log
10 & 10 % v,
&/ ™ B/
i
2
PAvg Phvg
150 150
5182 5182
Center 5.506 008 GHz Span 38 MHz Center 5.586 008 GHz Span 38 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz VEH 3 MHz Sweep 1.04 ms (1261 pts)
Marker  Trace Type ¥ Fixis Amplitude Marker  Trace Type ¥ Axis Anplitude
1 3 Freq 5.494 825 BHz -6.42 tBu 1 @ Freq 5.576 375 BHz -6.47 dBn
2R (&) Freg 5.428 @06 GHz -43.28 dBm 2R (€3] Freg S.5ED B0A GHz -41.39 dBn
2a ) Freq 24.888 MHz 4.38 dBm 2a @ Freq 24.888 MHz 4.28 dBn
5700 MHz (Methd:SA-1)
3% Agilent RL
a Mkr2 24.000 HHz
Ref 18 dBm #Atten 20 dB Band Per  4.136 dBm
#Avg
Log 1
10 P .
dB/
ZRM m“
PAvg
156
Sl 82
Center 5.700 008 GHz Span 30 MHz
#Res BH 1 MHz VEH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type W s Auplitude
1 ) Freq 5.895 350 BHz -6.42 dBn
L 3 Frag 5.688 BOR GHz -48.48 dBm
2a 3 Freq 24.888 MHz 4.28 dBn

UL Japan, Inc.

Ise EMC Lab.
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Maximum Conducted Output Power & Maximum Power Spectral Density

11a Antenna port 2

Maximum Conducted Output Power

Maximum Power Spectral Density

5745 MHz

5745 MHz (Methd:SA-1)
RL

¥ Agilent 3 Agilent RL
a Mkr2 24,000 MHz Mkrl 5.738 575 GHz
Ref 18 dBm #Atten 20 dB Band Pur  -8.699 dBm Ref 18 dBm #Atten 20 dB -16.165 dBm
#Avg #Avg
Log B Log
16 16 1
B/ N dB/ R
‘ / }
i el Yy M
e M‘W %
PRug PRug
156 156
Sl 82 S1 82
Center 5.745 008 GHz Span 30 MHz Center 5.745 000 GHz Span 30 MHz
#Res BH 1 MHz VEH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 300 kHz #UBH 910 kHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type W s Auplitude Marker  Trace Type W Axls Anplitude
1 ) Freq 5.738 425 BHz -11.68 dBm 1 @ Freq 5.738 575 BHz -18.17 dEn
2R ()] Freg 5.733 606 GHz -45.20 dBm
2a 3 Freq 24.888 MHz -8.78 dBu
5785 MHz (Methd:SA-1) 5785 MHz
¢ Agilent RL 4 Agilent RL
a Mkrz 24.080 MHz Mkrl 5.782 575 GHz
Ref 16 dBm #Atren 26 dB Band Pur  -0.656 dBm Ref 16 dBm #Atren 26 dB -16.493 dBm
#Avg #fvg
Log " Log
18 18 1
dB/ Pl dB/ 2
) / !
2R J..M‘w %l " \
P B, " S,
™ ™
PAva PRvg
158 158
5152 51 52
Center 5.785 808 GHz Span 3@ MHz Center 5.785 880 GHz Span 30 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 300 kHz #UBH 918 kHz Sweep 1.04 ms (1201 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type B Axiz Anplitude
1 3 Freq 5.798 758 GHz -11.58 dBm 1 @ Freq 5.782 575 GHz -16.49 dBn
2R @) Freq 5.773 BBA GHz -44.98 dBu
2a (&) Freg 24.888 MHz ~@8.66 dBm
5825 MHz (Methd:SA-1) 5825 MHz
Agilent RL 3 Agilent RL
a Mkrz 24.000 MHz Mkrl 5.828 875 GHz
Ret 16 dBm #Atten 20 dB Band Pur _ -0.587 dBm Ret 18 dBm #Atten 26 dB -16.784 dBm
#Avg #Avg
Log T Log
18 16 "
dB/ dB/ 2
Wﬁ” e,
af e e
e end
PAvg Phvg
159 159
5182 5182
Center 5.825 008 GHz Span 38 MHz Center 5.825 008 GHz Span 38 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 308 kHz VBH 916 kHz Sweep 1.04 ms (1261 pts)
Marker  Trace Type ¥ Fixis Amplitude Marker  Trace Type ¥ Axis Anplitude
1 3 Freq 5.828 458 GHz -11.34 dBm 1 @ Freq 5.828 875 GHz -16.78 dBn
2R (&) Freg £.8913 @06 GHz -45.86 dBm
2a ) Freq 24.888 MHz -8.59 dBm
UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124




Test report No.
Page

Issued date
FCCID

: 10852538H-A

: 53 of 140

: September 2, 2015
:N6C-PCEAC

Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

5220 MHz Antenna port 0(Methd:SA-2)

5180 MHz Antenna port 0(Methd:SA-2)
T

% Agilent R % Agilent R T
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm Atten 28 dB Band Par 2768 dBm Ref 18 dBm Atten 28 dB Band Par _ 2.962 dBm
#Fvg *Rvy
Log 1 Log 1
18 — 2 - 18 -
dB/ dB/
Mw‘" ™ 2 " "M,
f T
. e ,-M %ﬁ
PAvg Phvg
158 156
51 82 s1 82
Center 5.180 600 GHz Span 30 MHz Center 5.220 8080 GHz Span 30 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axis finplitude Marker  Trace Type ¥ Fixis finplitude
1 3y Freq 5.186 458 BHz -7.84 dBn 1 3 Freq 5.222 125 BHz -8.22 dBn
2R 3 Freg 5.162 BBA GHz ~41.66 dBm 2R (€3] Freg £.202 BEA GHz ~42.54 dEn
Za 3y Freg 24,868 MHz 2.78 dBn 28 3 Freq 24,888 MHz 2.56 dBn

5220 MHz Antenna port 1(Methd:SA-2)

5180 MHz Antenna port 1(Methd:SA-2)
R T

% Agilent % Agilent R T
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 18 dBm Atten 20 dB Band Pwr 3.897 dBm Ref 1@ dBm Atten 20 dB Band Pur 4.124 dBm
#Fvg *Avg
Log 1 Log
10 B 2 16 2
®
dB/ ‘f \ dB/ f \“
2R 2R
PAvg PRvg
158 156
S1 82 Sl 82
Center 5.180 000 GHz Span 30 MHz Center 5.220 000 GHz Span 30 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude Marker  Trace Type W Axis finplitude
1 3 Freg 5.187 788 GHz -7.87 dEn 1 3 Freq 5.217 658 BHz -6.92 dBn
2R 3y Frag 168 BB GHz -41.83 dén R 3) Frag £.20% DB GHz ~41.11 dén
Za 3 Freq 24.888 MHz 3.98 dBn 28 &) Freq 24.888 MHz 4.12 dBn

5220 MHz Antenna port 2(Methd:SA-2)

5180 MHz Antenna port 2(Methd:SA-2)
T

3 Agilent R 3. Agilent R T
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 2080 dBm Ref 18 dBm Atten 28 dB Band Pur 2630 dBnm
#Avg #Rug
Log 1 Log é
18 18 foms
dB/ ; - ™ N B/ "
2 h, 25t "y,
¥ H it
PAvy PRvg
158 156
$1 52 51 s2
Center 5.180 908 GHz Span 30 MHz Center 5.220 868 GHz Span 30 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxiz finplituda Marker  Trace Type W Axis finplitude
Fregq 5.186 458 GHz -8.58 dBn 1 Freq 5.223 650 GHz -8.25 dBm
2R 3 Freq 5.168 808 GHz -42.18 dBn R €3 Freq 5.288 600 GHz -42.55 dBn
EN €} Freq 24808 MHz 2.88 din £ 3 Freq 24.886 MHz 2.63 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

5260 MHz Antenna port 0(Methd:SA-2)

5240 MHz Antenna port 0(Methd:SA-2)
T

- Agilent R - Agilent RL
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm Atten 28 dB Band Par 2741 dBm Ref 18 dBm Atten 28 dB Band Pur_ 7.838 dBm
#fvg I #hvy .
Lag Log 3
18 16 s
dB/ il ™ d5/
/ N, i Y,
ZR"-MA-\'J Mw' jffmw
M "n,m_“ [
g
PAug PAvg
158 156
$1 82 s1 82
Center 5.240 @00 GHz Span 30 MHz Center 5.2608 980 GHz Span 30 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker Trace Type B Axis Anplitude Marker Trace Type # Axis Anplitude
1 (3 Freq 5.245 958 BHz -7.86 dBn 1 3 Freq 5.263 325 BHz -3.87 dBn
2R ()] Freq 5.228 BEHE GHz —42.18 dém 2R (€3] Freg £.242 BBA GHz ~36.94 dEn
2a (€3] Freg 24.088 MHz 2.74 dBn 28 3 Freq 24.888 MHz 7.83 dBn

5260 MHz Antenna port 1(Methd:SA-2)

5240 MHz Antenna port 1(Methd:SA-2)
T

#- Agilent R - Agilent RL
a Mkr2 24.008 MHz a Mkrz 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 4364 dBm Ref 18 dBm Atten 28 dB Band Par  6.738 dBm
#Avg #Avg B
Log 3 Log 3
16 18 Feaal o
dB/ '{ \\ dB/ M \‘
P | z s
e
PAvy PAvg
158 156
51 82 51 s2
Center 5.240 600 GHz Span 38 MHz Center 5.260 800 GHz Span 38 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 184 ms (1201 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type B Axis Amplitude
1 3 Freq 5.244 7508 GHz -B.42 dBn 1 Freq 5.255 358 GHz -3.87 dBn
2R 3 Freq 5.228 BBB GHz -41.12 dBn 2R 3 Freq 5.248 BB BHz -39.19 dBn
2a (€3] Freg 24.088 MHz 4.26 dBn 2a (€3] Freg 24.088 MHz 6.74 dBn

5260 MHz Antenna port 2(Methd:SA-2)

5240 MHz Antenna port 2(Methd:SA-2)
T

- Agilent R - Agilent R T
a Mkr2 24.068 MHz a Mkr2 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 2189 dBm Ref 16 dBm Atten 28 dB Band Pur  7.143 dBm
#Avg ‘ #Avg .
Log 1 Log <,
18 18 Bina:
4B/ ™ dB/
2’ g ' ‘
— A o e
[ T
PAvg PRvg
158 158
51 82 5182
Center 5.240 800 GHz Span 38 MHz Center 5.260 880 GHz Span 30 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1.84 ms (1281 pts) #Res BH 1 MHz YBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Trace Type W Axis finplitude Marker  Trace Type W Rxie finplitude
1 3 Freq 5.234 125 BHz -8.48 dBn 1 33 Freq 5.263 625 GHz -3.70 dBn
2R 3 Freg £.222 BBA GHz -41.99 deén 2R (3 Freq 5.248 88A GHz -37.55 dBn
Za 3 Freq 24,888 MHz 2.19 dBn 2s € Freg 24.980 MHz 7.14 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

5320 MHz Antenna port 0(Methd:SA-2)

5300 MHz Antenna port 0(Methd:SA-2)
L

% Agilent R % Agilent RL
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm Atten 28 dB Band Pur_ 7.438 dBm Ref 18 dBm Atten 28 dB Band Par_ 7.952 dBm
#Avg #Avg R
Log Log 3
18 i 19
4B/ dB/ /|
R, - 7 1N
PAvg PAvg
158 156
51 82 s1 82
Center 5.300 @00 GHz Span 30 MHz Center 5.320 8080 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz VEH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axis fimplitude Marker  Trace Type W Fxis finplitude
1 3y Freq 5.294 B25 BHz -3.28 dBn 1 3 Freq 5.315 425 BHz -3.33 dBn
2R 3 Freg £.282 BBA GHz -36.32 dEn 2R (€3] Freg £.202 BEA GHz -38.53 dBn
Za 3y Freg 24,868 MHz .43 dBn 28 3 Freq 24,888 MHz ?.55 dBn

5320 MHz Antenna port 1(Methd:SA-2)

5300 MHz Antenna port 1(Methd:SA-2)
L

% Agilent R % Agilent RL
a Mkr2 24,800 MHz a Mkr2 24,800 MHz
Ref 18 dBm Atten 20 dB Band Pwr 6.848 dBm Ref 1@ dBm Atten 20 dB Band Par 6.776 dBm
#Avg B #Avg .
Log Log [
16 P P 16 e B
dB/ uf ‘k dB/ j
2R ™
PAvg PAvg
158 156
S1 82 Sl 82
Center 5.300 000 GHz Span 30 MHz Center 5.320 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic fimplitude Marker  Trace Type W Axie finplitude
1 3 Freg 5.203 558 GHz -4.81 dEn 1 3 Freq 5.314 925 BHz -4.22 dBn
2R 3y Frag £.288 BB GHz -38.28 dEén R 3) Frag £.302 DB GHz -37.35 dEn
Za 3 Freq 24.888 MHz 6.84 dBn 28 &) Freq 24.888 MHz 6.78 dBn

5320 MHz Antenna port 2(Methd:SA-2)

5300 MHz Antenna port 2(Methd:SA-2)
L

Agilent R 3. Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 7.255 dBnm Ref 18 dBm Atten 28 dB Band Par 7143 dBnm
#Avg B #Avg B
Log Log (3
18 & Ty 18 pre M
dB/ dB/
QW Y ZYR W'.
L™ Lot ™
PRvg Phvg
158 150
51 82 51 82
Center 5.300 080 GHz Span 30 MHz Center 5.320 800 GHz Span 30 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxiz finplituda Marker  Traca Type W Axis finplituda
1 3 Freg £.205 375 GHz -3.79 dEn 1 Freg £.324 825 GHz -3.87 dBn
2R 3 Freq 5.288 808 GHz -39.22 dBn 2R 3 Freq 5.388 808 GHz -48.15 dBn
EN 3 Freq 24,888 MHz 7.26 dBn 2a €} Freq 24.880 MHz 7.14 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

5500 MHz Antenna port 0(Methd:SA-2)
L

5580 MHz Antenna port 0(Methd:SA-2)

% Agilent R % Agilent RL
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm #ftten 20 dB Band Par_ 3.354 dBm Ref 18 dBm #ftten 20 dB Band Par_ 2.952 dBm
#Fvg *Rvy
Log 1 Log
19 L, - 10
4B/ dB/ ™
25 " Yo, 22 g’ M_ﬁ
- MM WM ‘M‘\M..W
PAvg Phvg
158 156
51 82 s1 82
Center 5.508 @00 GHz Span 30 MHz Center 5.580 8080 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz VEH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ Axis finplitude Marker  Trace Type W Fixis finplitude
1 3y Freq 5.496 288 BHz -7.25 dBn 1 3 Freq 5.576 975 BHz -7.98 dBn
2R 3 Freg £.492 BBA GHz -43.25 dEn 2R (€3] Freg G.562 BEA GHz -41.37 den
Za 3y Freg 24,888 MHz 3.35 dBn 28 3 Freq 24,888 MHz 2.95 dBn

5500 MHz

5580 MHz Antenna port 1(Methd:SA-2)

Antenna port 1(Methd:SA-2)
RL

% Agilent % Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 10 dBm #Atten 20 dB Band Pur  3.647 dBm Ref 18 dBm #Atten 20 dB Band Pnr 3.415 dBm
#Fvg *Avg
Log Log 1
10 L £ - 1 2y -
dB/ f \L dB/ / \
P o, 2k M
i ] P P,
PAvg PAvy
158 156
S1 82 Sl 82
Center 5.500 000 GHz Span 30 MHz Center 5.580 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude Marker  Trace Type W Axis finplitude
1 3 Freg 5.495 188 GHz -6.53 dBn 1 3 Freq 5.575 125 BHz -7.38 dBn
2R 3y Frag £.483 BB GHz -38.96 dEn R 3) Frag .58 DB GHz ~42.64 dBn
Za 3 Freq 24.888 MHz 3.65 dBn 28 &) Freq 24.888 MHz 3.41 dBn

5580 MHz Antenna port 2(Methd:SA-2)

5500 MHz Antenna port 2(Methd:SA-2)
L

Agilent R 3. Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 16 dBm #Atten 20 dB Band Par 3331 dBnm Ref 18 dBm #Atten 20 dB Band Par  3.252 dBm
#Avg #Avg
Lo 1 Lo 1
Ty 2 — 10 -4 i
B/ ; N s dB/ 7 ™ "
2R 2R
e P W Hhing
- v M,
e il
PAvy PAvy
158 150
51 82 51 82
Center 5.500 080 GHz Span 30 MHz Center 5.580 800 GHz Span 30 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxis finplituda Marker  Traca Type W Axis finplituda
Freg £.492 525 GHz -7.22 deém 1 Freg G.575 325 GHz -7.48 dEn
2R 3 Freq 5.488 808 GHz -48.78 dBn 2R 3 Freq 5.558 808 GHz -41.58 dBn
EN €} Freq 24808 MHz 3.33 dén 2a €} Freq 24.880 MHz 3.25 dén
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

5700 MHz Antenna port 0(Methd:SA-2)
¥ Ralent i a Mkrz 24,900 MHz

Ref 16 dBm #ftten 20 dB Band Pwr_ -0.897 dBm
#Avg
Log
19 5
4B/ [ e — —
2R _J"' \h
™ M‘M
e g
PAvg
158
51 82
Center 5.708 @00 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts)
Marker  Trace Type W Axis fimplitude
1 3y Freq 5.693 725 BHz -11.82 dBn
2R 3 Freg C.622 BEA GHz -43.97 dEn
Za 3y Freg 24,868 MHz -8.98 dBn

5700 MHz Antenna port 1(Methd:SA-2)
et R a Mkr2 24.008 MHz

Ref 18 dBm #Atten 20 dB Band Prr —0.410 dBm
#Avg
Log
14 5
dB/ / all il \
i "o,
[~
PAvg
158
S1 82
Center 5.700 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic fnplitude

1 3 Freg 5.692 275 BHz -11.41 dEn

2R 3y Frag .63 DB GHz ~4B.27 dBn

Za 3 Freq 24.888 MHz -8.41 dBn

5700 MHz Antenna port 2(Methd:SA-2)
L

3 Agilent R
a Mkr2 24.008 MHz

Ref 16 dBm #Atten 20 dB Band Pwr -1.688 dBm
#Avg ‘
Log T
19 3
dB/ |
ok o N,
4 W
Lor®” e
PAvy
158
51 82
Center 5.700 080 GHz Span 30 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Traca Type W Rxiz finplituda
1 3 Freg G.603 05@ GHz -11.61 dEm
2R 3 Freq 5.508 808 GHz -44.91 dBn
EN 3 Freq 24,888 MHz -1.89 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5745 MHz Antenna port 0(Methd:SA-2)
L

5745 MHz Antenna port 0
RL

% Agilent R % Agilent
a Mkr2 24.008 MHz Mkrl 5.740 988 GHz
Ref 18 dBm #Atten 20 dB Band Prr —1.583 dBm Ref 10 dBm #Atten 20 dB -16.625 dBm
#Fvg *Avg
Lag Log
19 5 18
4B/ . — e B/ - R L
7 N, y,
¥ o g o o
Lo " NMM
PAvg PAvg
158 150
s1 82 51 82
Center 5.745 000 GHz Span 30 MHz Center 5.745 080 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 300 kHz VEH 916 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Rxis finplitude Marker  Trace Type W Axis Anplitude
1 3 Freg 5.738 B5H GHz -12.22 dEn 1 €} Freg 5.748 880 GHz -16.62 dEn
2R 3 Freg £.733 BEA GHz -45.42 dEm
2a 3 Freq 24.888 MHz -1.58 dBn

5745 MHz Antenna port 1(Methd:SA-2)
L

5745 MHz Antenna port 1
RL

#- Agilent R - Agilent
a Mkrz 24,900 MHz Mkrl 5.748 686 GHz
Ref 16 dBm #Atten 26 dB Band Pwr -1.604 dBm Ref 18 dBm #htten 26 dB -16.881 dBm
#Avg #Avg
Lag 1 Log
18 3 18
dB/ il B il | dB/ |2
/ N
L b, J
A M M,
e ko] o P,
PAvy PAvg
158 156
51 82 S1os2
Center 5.745 800 GHz Span 38 MHz Center 5.745 880 GHz Span 38 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 300 kHz VBH 916 kHz Sweep 184 ms (1201 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type ® Axis Amplitude

1 3 Freq 5.741 775 GHz -12.54 dBn 1 3 Freq 5.748 BB GHz -16.88 dBn

2R 3 Freq 5.733 BBA GHz -46.45 dBn

2a (€3] Freg 24.088 MHz -1.6@ dEn

5745 MHz Antenna port 2(Methd:SA-2)
L

5745 MHz Antenna port 2
RL

% Agilent R % Agilent
a Mkrz 24,900 MHz Mkrl 5.741 296 GHz
Ref 16 dBm #ftten 20 dB Band Pwr _ -2.627 dBm Ref 18 dBm #ftten 20 dB -17.639 dBm
#Rvg *Rvy
Log Log
19 > 14 .
dB/ e M o dB/ 2
/ i ™
il
A . ™ S
o™ P
"]
PAvg Phvg
158 156
51 82 s1 82
Center 5.745 @08 GHz Span 30 MHz Center 5.745 800 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 366 kHz VBH 910 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ fixis Amplituds Marker  Trace Type W fixis Amplituds
1 ()] Freq 5.748 625 GHz -12.66 dBm 1 3 Freq 5.741 258 GHz -17.64 dBm
2R 3 Freg £.733 BBA GHz -47.19 dEn
2a 3y Freqg 24,888 MHz -2.83 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5785 MHz Antenna port 0(Methd:SA-2)
L

5785 MHz Antenna port 0
RL

% Agilent R % Agilent
a Mkr2 24.008 MHz Mkrl 5.791 225 GHz
Ref 18 dBm #Atten 20 dB Band Prr —1.679 dBm Ref 10 dBm #Atten 20 dB —17.244 dBm
#Fvg *Avg
Lag Log
18 ; 18
dB/ b i dB/
/ K i
£ N i
¥ 3 - o]
[ P el .,,,-“’M i
PAvg PAvg
158 150
s1 82 51 82
Center 5.785 000 GHz Span 30 MHz Center 5.785 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 300 kHz VEH 916 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Rxis finplitude Marker  Trace Type W Axis Anplitude
1 3 Freg 5.788 875 GHz -12.85 dEn 1 €} Freg 5.781 225 BHz -17.24 dEn
2R 3 Freg 5.773 BBA GHz ~46.69 dEm
2a 3 Freq 24.888 MHz -1.58 dBn
5785 MHz Antenna port 1(Methd:SA-2) 5785 MHz Antenna port 1
#- Agilent RL - Agilent RL
a Mkr2 24.008 MHz Mkrl 5.778 675 GHz
Ref 16 dBm sfitten 20 dB Band Per -1.426 dBm Ref 16 dBm #fitten 20 dB -16.222 dBm
#Avg #Avg
Lag 1 Log
10 5 16 s
dB/ f p— WMW\ B/ .0 il q
o M J
Gl o P,
[ 7 T, M
PAvy PAvg
158 156
51 82 51 s2
Center 5.785 800 GHz Span 38 MHz Center 5.735 000 GHz Span 38 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 300 kHz VBH 916 kHz Sweep 184 ms (1201 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type B Axis Amplitude
1 3 Freq 5.701 688 GHz -12.48 dBn 1 3 Freq 5.778 675 GHz -16.22 dBn
2R 3 Freq 5.773 808 GHz -46.77 dBn
2a (€3] Freg 24.088 MHz -1.43 dEn
5785 MHz Antenna port 2(Methd:SA-2) 5785 MHz Antenna port 2
% Agilent RL % Agilent RL
a Mkr2 24.068 MHz Mkrl 5.786 256 GHz
Ref 18 dBm sfitten 20 dB Band Per -1.776 dBm Ref 1@ dBm #fitten 20 dB -17.822 dBm
#Rvg *Rvy
Log Log
10 5 10
4B/ / e 4 i dB/ 2. E
i N, /
MW "W N W_.«" ‘w\‘
PAvg Phvg
158 158
51 82 51 82
Center 5.785 600 GHz Span 30 MHz Center 5.785 800 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 366 kHz VBH 910 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axis finplitude Marker  Trace Type W fxis finplitude
1 3 Freq 5.781 858 GHz -12.53 dBn 1 [€)) Freq 5.785 258 Bz -17.82 dBn
2R 3 Freg 5.773 BBA GHz ~48.86 dEm
Za 3 Freq 24888 MHz -1.78 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-20 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5825 MHz Antenna port 0(Methd:SA-2)
L

5825 MHz Antenna port 0
RL

% Agilent R % Agilent
Mkrl 5.831 208 GHz Mkrl 5.822 458 GHz
Ref 18 dBm #Atten 20 dB —-12.744 dBm Ref 10 dBm #Atten 20 dB —-17.389 dBm
#Fvg [ *Avg
Lag 1 Log
18 : 18
dB/ il dB/
W
o 5, i
™l v ] %M'“"“«.,.
PAvg PAvg
158 150
s1 82 51 82
Center 5.825 000 GHz Span 30 MHz Center 5.825 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 300 kHz VEH 916 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axis finplitude Marker  Trace Type W Axis Anplitude
1 3 Freg 5.331 208 GHz -12.74 dEn 1 €} Freg 5.822 458 BHz -17.39 dEn
2R 3 Freg 5.213 BEA GHz ~46.95 dEn
2a 3 Freq 24.888 MHz -1.85 dBn

5825 MHz Antenna port 1(Methd:SA-2)
L

5825 MHz Antenna port 1
RL

#- Agilent R - Agilent
a Mkr2 24.008 MHz Mkrl 5.318 675 GHz
Ref 16 dBm sfitten 20 dB Band Per -1.485 dBm Ref 16 dBm #fitten 20 dB -16.439 dBm
#Avg #Avg
Lag Log
18 5 16 s
dB/ - - dB/ P N o
7 N
i By /
R T L
L "W " Mo,
PAvy PAvg
158 156
51 82 51 s2
Center 5.825 800 GHz Span 38 MHz Center 5.825 800 GHz Span 38 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 300 kHz VBH 916 kHz Sweep 184 ms (1201 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type B Axis Amplitude

1 3 Freq 5.818 275 GHz -12.31 dBn 1 3 Freq 5.818 675 GHz -16.44 dBn

2R 3 Freq 5.813 BBB GHz -47.83 dBn

2a (€3] Freg 24.088 MHz -1.49 dEn

5825 MHz Antenna port 2(Methd:SA-2)
L

5825 MHz Antenna port 2
RL

% Agilent R # Agilent
a Mkrz 24,900 MHz Mkrl 5.819 875 GHz
Ref 16 dBm #ftten 20 dB Band Pwr_ -1.933 dBm Ref 18 dBm #ftten 20 dB -16.973 dBm
#Rvg [ *Rvy
Log T Log
18 5 16
dB/ pe" dg/ 2.
™
L S Ji
bt o “‘N\W
Lr?™ ]
)
PAvg Phvg
158 156
51 82 s1 82
Center 5.825 600 GHz Span 30 MHz Center 5.825 800 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 366 kHz VBH 910 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ fixis Amplituds Marker  Trace Type W fixis Amplituds
1 ()] Freq 5.818 858 GHz -12.75 dim 1 3 Freq 5.819 875 GHz -16.97 dBm
2R 3 Freg 5.213 BBA GHz —46.14 dEm
2a 3y Freqg 24,888 MHz -1.93 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-40 Antenna port 0+1+2(3 Stream)

5230 MHz Antenna port 0(Methd:SA-2)

5190 MHz Antenna port 0(Methd:SA-2)
T

- Agilent R - Agilent R T
a Mkr2 4600 MHz a Mkr2 4600 MHz
Ref 16 dBm Atten 28 dB Band Par 4737 dBm Ref 18 dBm Atten 28 dB Band Pur 5155 dBm
#Avg #Avg
Lag T Log é
18 2 16
oB/ ; \\. B/ //* ™ \\
i i, 2 2R A Moy 2
[ ey [t sl
PAvg PAvg
158 156
$1 82 Sl 82
Center 5.190 @0 GHz Span 58 MHz Center 5.230 88 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type B Axis Amplitude Marker Trace Typa B Axis Amplitude
1 (3 Freq 5.197 83 BHz -8.91 dBn 1 Freq 5.243 79 BHz -8.53 dBn
2R 3 Freq 5.167 BA GHz -41.28 dBn 2R 3 Freq 5.287 B8 GHz -41.58 dBn
2a (€3] Freg 46.88 MHz 4.74 dén 2a (€3] Freg 46.88 MHz 5.16 dBn

5230 MHz Antenna port 1(Methd:SA-2)

5190 MHz Antenna port 1(Methd:SA-2)
T

#- Agilent R # Agilent R T
a Mkr2 46,00 MHz a Mkr2 46,00 MHz
Ref 16 dBm Atten 28 dB Band Par 6635 dBm Ref 18 dBm Atten 28 dB Band Par  6.257 dBnm
#fvg #hvg
Log 1 Log 1
19 L L 19 2
B/ f/ \\ dB/ /f' \\
e Wi, g:..d"’” Ton,
i Wi L "
PAvy PAvg
158 156
51 82 51 82
Center 5.190 80 GHz Span 58 MHz Center 5.230 88 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type # Axis Amplitude
1 3 Freq 5.199 84 GHz -7.89 dBn 1 Freq 5.230 20 GHz -7.50 dBn
2R 3 Freq 5.167 BA GHz -48.81 dBn 2R 3 Freq 5.287 B8 Gz -39.86 dBn
2a (€3] Freg 46.88 MHz B.83 dBn 2a [&=H) Freg 4E.88 MHz B.26 dBm

5230 MHz Antenna port 2(Methd:SA-2)

5190 MHz Antenna port 2(Methd:SA-2)
: T

Agilent R 3. Agilent R T
a Mkr2 46.00 MHz a Mkr2 46.00 MHz
Ref 16 dBm Atten 28 dB Band Par 4166 dBm Ref 18 dBm Atten 28 dB Band Pur 3.725 dBm
#fvg *Avy
Log 1 Log T
18 18 o
dB/ ff v \\ dB/ 7 ] ;
Rl P G w e
[ Pl [ ]
PRvg Phvg
158 156
$1 52 51 s2
Center 5.190 80 GHz Span 58 MHz Center 5.230 88 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Axiz finplituda Marker  Trace Type W Axis finplitude
1 (&) Freg £.281 84 GHz -9.68 dBm 1 Freq 5.236 12 GHz -18.24 dEn
2R 3 Freq 5.167 B8 GHz -42.47 dBn R €3 Freq 5.287 B0 GHz -42.87 dBn
EN €} Freq 46.88 MHz 4.17 dén £ 3 Freq 46.86 MHz 3.72 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-40 Antenna port 0+1+2(3 Stream)

5270 MHz Antenna port 0(Methd:SA-2)
3 Agilent R T
a Mkr2 46,00 MHz

5310 MHz Antenna port 0(Methd:SA-2)
¥ Agilent R T
& Mkr2 4680 MHz

Ret 18 dBm Atten 26 dB Band Pur 8.662 dBm Ref 18 dBm #Atten 20 dB Band Pwr 4.514 dBm
#Avg . #Avg
Log s Log T
16 18 Q.
dB/ / i ds/ 7
|_zr 2 / \
ZR M’F"; M 2
e g
Phvg PRvg
158 158
51 52 5182
Center 5.270 88 GHz Span 58 MHz Center 5.310 60 GHz Span 50 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz UBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type B Axis fAmplitude Marker  Trace Type § Axis Anplitude
1 ] Freq 5.257 12 GHz -4.42 dEn 1 Freg 5.322 79 GHz -9.41 dBm
2R @ Freq 5.247 88 GHz -34.39 dBn 2R 3 Freg 5.287 BB BHz -41.83 dBn
2a @ Freq 46.88 MHz 9.56 dEn 2a @ Freq 46.88 MHz 4.51 dBm

5270 MHz Antenna port 1(Methd:SA-2)
T

5310 MHz Antenna port 1(Methd:SA-2)
T

4 Agilent R ¥ Agilent R
a Mkr2 46,00 MHz a Mkr2 46.00 MHz
Ref 16 dBm Atten 26 dB Band Pwr 7209 dBm Ref 18 dBm #Htten 20 dB Band Pwr_ 5.675 dBm
#Mlvg #Rvg
Log Log 1
16 U S R S N 1@ 4
B/ f/ ‘\ a8/ //’” ™ —'\\
| 2R
B vy, | Mo,
PRvy PRvg
158 150
51 52 51 52
Center 5.276 80 GHz Span 56 MHz Center 5.3160 88 GHz Span 50 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pes) #Res B 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type H Axis finplitude Marker  Trace Type % Axis Anplitude
1 &3] Frag 5.263 SH GHz -6.74 dBn (€3] Freg 5.215 71 GHz -8.88 dBm
2R 6] Freq 5.247 88 GHz -38.47 dBn R 3) Freg 5.287 BB GHz -48.81 dBm
2a @ Freq 48.88 MHz 7.21 dBn 28 3 Freg 46.88 IHz 5.68 din

5270 MHz Antenna port 2(Methd:SA-2)
T

Agilent R

& Mkr2  46.00 MHz

5310 MHz Antenna port 2(Methd:SA-2)
T

¥ Agilent R
a Mkr2 46.80 MHz

Ref 18 dBm Atten 26 dB Band Pwr 7530 dBm Ref 18 dBm #ftten 20 dB Band Par 4.824 dBm
#fivg #Avg
Log 1 Log 1
10 o S 2 18 2
B/ / ) dB/ //’ N "
ZR
] “M@ 2R \im z
[t )
PRug PAva
158 150
s1 82 51 82
Center 5.278 00 GHz Span 50 MHz Center 5.318 88 CHz Span 58 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz UBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type H Axis finplitude Marker  Trace Type T Anplitude
1 @ Frag 5.276 12 GHz -6.41 dBn Freg 5.299 25 GHz -9.21 dBu
2R 3] Frag 5.247 86 GHz -38.73 dEn 2R (€3] Freg £.287 B GHz -41.25 dBm
24 (&) Freq 46.68 MHz 7.53 dBin 20 [&)) Freg 46.88 MHz 4.82 dBm
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-40 Antenna port 0+1+2(3 Stream)

5510MHz Antenna port 0(Methd:SA-2)

5550MHz Antenna port 0(Methd:SA-2)
T

- Agilent R T - Agilent R
a Mkr2 46.00 MHz a Mkr2 45.00 MHz
Ref 16 dBm #ftten 20 dB Band Pur_ 5.264 dBm Ref 16 dBm Atten 28 dB Band Pur  8.312 dBm
#Avg #Avg
Log 1 Log :)
18 Q 18 =t
4B/ il ™ ™ dB/ / 3y
w‘f : b s -
I R
PAvg PAvy
158 158
51 82 5182
Center 5.516 80 GHz Span 58 MHz Center 5.550 00 GHz Span 58 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Trace Type W Axis fimplitude Marker  Trace Type W Rxie finplitude
1 3 Freq 5.497 67 GHz -8.59 dBn 1 Freq 5.547 12 GHz -E.85 dBn
2R 3 Freg £.437 B8 GHz -48.83 dém 2R (3 Freq 5.527 B GHz -37.97 dBn
Za 3 Freq 45.88 MHz 5.25 dBn 2s € Freg 46.80 MHz .31 dEn

5510 MHz Antenna port 1(Methd:SA-2)

5550 MHz Antenna port 1(Methd:SA-2)

#  Agilent R T % Agilent R T
a Mkr2 46,00 MHz a Mkr2 46.00 MHz
Ref 16 dBm #Atten 26 dB Band Par 5121 dBm Ref 16 dBm Atten 28 dB Band Par  7.677 dBm
#Avg #fvg
Log 1 Log
18 2 18 £
B/ - ™ "“\\L ey j/ \\«
Far] Y} # g
o )
PAvgy PRvg
158 158
51 82 $1 82
Center 5.516 80 GHz Span 58 MHz Center 5.550 00 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 184 ms (1201 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type H Fxis fAmplitude
1 €1} Freq 5.499 84 GHz -8.58 dBn 1 @ Freg 5.537 29 GHz -6.82 dBn
2R 3 Freq 5.487 BA GHz -48.34 dBn 2R 3> Freq 5.527 B0 GHz -38.21 dBn
2a (€3] Freg 46.88 MHz 5.12 dén 28 (3 Freq 46.88 MHz 7.88 dBm

5510 MHz Antenna port 2(Methd:SA-2)

5550 MHz Antenna port 2(Methd:SA-2)

3 Agilent R T 3 Agilent R T
a Mkr2 46.00 MHz a Mkr2 46.00 MHz
Ref 16 dBm #Atten 20 dB Band Par 5.227 dBnm Ref 16 dBm Atten 28 dB Band Par  7.781 dBm
#fvg #Fivg I
Log § Log
18 18
4B/ /” "' : ey j/ \\
| 2R
P Yo =
]
PAvy PAvy
158 158
51 82 51 82
Center 5.510 00 GHz Span 58 MHz Center 5.550 00 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxis finplituda Marker  Trace Type W Axis finplitude
1 3 Frag 5.523 92 GHz -8.73 dEn 1 @ Freg 5.535 21 GHz -6.23 dBn
2R 3 Freq 5.487 BA GHz -48.81 dBn 2R 3> Freq 5.527 B0 GHz -37.85 dBn
EN 3 Freq 45.88 MHz 5.23 din 2s 3 Freq 46.86 MHz 7.78 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-40 Antenna port 0+1+2(3 Stream)

5670 MHz Antenna port 0(Methd:SA-2)
% Agilent R T
a Mkr2 4600 MHz

Ref 16 dBm #ftten 20 dB Band Par 2646 dBm
#Avg
Log
18 5
dB/ / i \\
2R AM“ “,k 2
Lo e
PAvg
158
51 82
Center 5.670 60 GHz Span 58 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts)
Marker  Trace Type ¥ Axis fimplitude
1 3y Freq 5.663 92 BHz -11.51 dBn
2R 3 Freg £.647 B8 GHz -42.78 dEm
Za 3y Freg 45.88 MHz 2.65 dBn

5670 MHz Antenna port 1(Methd:SA-2)
% Agilent R T
a Mkr2 46,00 MHz

Ref 18 dBm #Atten 20 dB Band Pwr 2.788 dBm
#Avg
Log
14 &
dB/ /’ AN ‘\\
Y \
2R b, 2
|l R
PAvg
158
S1 82
Center 5.670 00 GHz Span 58 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic fmplitude
1 3 Freg 5.655 96 GHz -11.12 dEn
2R 3y Frag 5.647 BA GHz -43.88 dén
Za 3 Freq 45.88 MHz 2.78 dBn

5670 MHz Antenna port 2(Methd:SA-2)
3 Agilent R T
& Mkre 46,00 MHz

Ref 16 dBm #Atten 20 dB Band Par 2175 dBnm
#Avg
Log
18 b
dB/ //’"" T \
o a
PAvy
158
51 82
Center 5.670 00 GHz Span 58 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Traca Type W Axiz finplituda
1 3 Freg C.E57 52 GHz -11.64 dEn
2R 3 Freq 5.547 B8 GHz -44.87 dBn
EN 3 Freq 45.88 MHz 2.17 dén
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-40 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5755 MHz Antenna port 0(Methd:SA-2)
T

5755 MHz Antenna port 0
R T

% Agilent R - Agilent
a Mkr2 46,00 MHz Mkrl 5.742 42 GHz
Ref 18 dBm #Atten 20 dB Band Pur 0.582 dBm Ref 16 dBm #fAtten 20 dB -18.478 dBm
#Avg #Avg
Lag Log
19 L la s
dB/ / P \ dB/ &
| 2R '(l"lj \\«\
m’ﬂ [,
= i
PRvg PAva
158 156
$1 82 51 82
Center 5.755 00 GHz Span 56 MHz Center 5.755 90 GHz Span 50 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 300 kHz VEH 916 kHz Sweep 1.68 ms (1281 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 €N Freg 5.742 67 BHz ~13.63 dén 1 @ Freq 5.742 42 BHz -18.48 dBu
2R 3 Freg 5.732 B8 GHz -44.98 dBm
Za 3 Freq 6.8 MHz 8.5 dBn
5755 MHz Antenna port 1(Methd:SA-2) 5755 MHz Antenna port 1
% Agilent R T ¥ Agilent R T
a Mkr2 46,00 MHz Mkrl 5.743 79 GHz
Ref 18 dBm #Atten 20 dB Band Pur 8.678 dBm Ref 16 dBm #fAtten 20 dB -18.697 dBm
#fvg #Avg
Log Log
i 5 la 1
dB/ /, - w——«».\ dB/
ZR 'y — j \4“‘
Lopeet™ ] P,
™
PRvg PAva
158 156
$1 82 51 82
Center 5.755 00 GHz Span 56 MHz Center 5.755 90 GHz Span 50 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 300 kHz VEH 916 kHz Sweep 1.68 ms (1281 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 €N Freg 5.746 62 BHz ~13.35 dén 1 @ Freq 5.743 79 BHz -18.18 dBn
2R 3 Frea 5.732 88 GHz ~43.97 dEn
2a 3 Freq 46.88 Mz 8.68 dBn
5755 MHz Antenna port 2(Methd:SA-2) 5755 MHz Antenna port 2
- Agilent R T % Agilent R T
a Mkrz 4600 MHz Mkrl 5.752 46 GHz
Ref 18 dBm #fAtten 28 dB Band Pur  08.166 dBm Ref 16 dBm #Atten 20 dB -18.189 dBm
#Rvg #Avg
Log Log
10 5 10 s
dB/ fr ot \ dB/ ¢
A n W N
e Mo,
]
PAvg PRvg
150 156
51 52 51 82
Center 5.755 8@ GHz Span 58 MHz Center 5.755 88 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Stieep 1.84 ms (12081 pts) #Res BH 300 kHz VEH 910 kHz Sweep 1.68 ms (1201 pts)
Marker  Trace Type ¥ Aixis fnplitude Marker  Trace Type ¥ Rxis fnplitude
1 3 Freq 5.744 29 BHz -13.41 dBn 1 a3 Freq 5.752 46 BHz -18.19 dBm
2R 3 Fregq 5.732 B8 GHz -45.48 dBm
Za 3 Frea 46.88 MHz 8.17 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11n-40 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5795 MHz Antenna port 0(Methd:SA-2)
T

5795 MHz Antenna port 0
R T

% Agilent R - Agilent
a Mkr2 46.00 MHz Mkrl 5.788 08 GHz
Ref 18 dBm #Atten 20 dB Band Pur 0.485 dBm Ref 16 dBm #fAtten 20 dB -18.312 dBm
#fvg #Avg
Log Lag
18 ; 16
dB/ //"'“ e, m\\ dB/ f”" _“\l
T
' . W, ;
M il P,
")
PRug PAva
158 156
s1 82 51 82
Center 5.795 00 GHz Span 56 MHz Center 5.795 96 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.04 ms (1201 pts) +Res BH 300 kHz VBH 918 kHz Sween 1.68 ms (1201 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 3@ Freg 5.787 46 BHz -13.44 dEn 1 €] Freq 5.788 B8 BHz -18.31 dBm
2R 3 Freg £.772 B8 GHz -45.94 dEm
2a 3 Freq 46.88 MHz 8.41 dBn
5795 MHz Antenna port 1(Methd:SA-2) 5795 MHz Antenna port 1
% Agilent R T ¥ Agilent R T
a Mkr2 46.00 MHz Mkrl 5.783 62 GHz
Ref 18 dBm #Atten 20 dB Band Pwr 0.909 dBm Ref 16 dBm #fAtten 20 dB -17.325 dBm
#fvg #Avg
Log Log
10 H 19 1
dB/ f BN \ dB/ I{_ 2. N\ ]f' W
N J \
2R
= )
PAvg PAva
158 156
s1 82 51 82
Center 5.795 00 GHz Span 56 MHz Center 5.795 96 GHz Span 5@ MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 300 kHz VEH 916 kHz Sweep 1.68 ms (1281 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 3 Freg 5.782 B8 GHz -12.81 dEn 1 3 Freq 5.783 62 GHz -17.33 dBm
2R 33 Freg 5.772 B8 GHz ~46.21 dBn
2a 3 Freq 46.88 MHz 8.98 dBn

5795 MHz Antenna port 2(Methd:SA-2)
T

5795 MHz Antenna port 2
R T

- Agilent R % Agilent
a Mkrz 4600 MHz Mkrl 5.782 5@ GHz
Ref 18 dBm #fAtten 28 dB Band Pur  08.436 dBm Ref 16 dBm #Atten 20 dB -18.353 dBm
#Rvg #Avg
Log Log
10 10 )
4B/ i \ dB/ 2
. N ./ 4
] [,
e N
PAvg PAvg
150 156
51 52 51 82
Center 5.795 80 GHz Span 58 MHz Center 5.795 88 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Stieep 1.84 ms (12081 pts) #Res BH 300 kHz VEH 910 kHz Sweep 1.68 ms (1261 pts)
Marker  Trace Type ¥ fixis finplitude Marker  Trace Type ¥ Rixis Anplitude
1 3 Freq 5.788 688 BHz -13.39 dBn 1 a3 Freq 5.782 58 BHz -18.35 dBm
2R 3 Freg 5.772 68 GHz ~45.52 dEn
Za 3 Frea 46.88 MHz 8.44 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

5220 MHz Antenna port 0(Methd:SA-2)

5180 MHz Antenna port 0(Methd:SA-2)
T

- Agilent R - Agilent R T
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm Atten 28 dB Band Par_ 3.214 dBm Ref 18 dBm Atten 28 dB Band Par  3.671 dBm
#Avg ‘ #Avg
Log Log 1
18 - - 10 - 2.
dB/ dB/
2R 2R
PAvg PAvg
158 156
51 82 Sl 82
Center 5.180 800 GHz Span 38 MHz Center 5.220 980 GHz Span 38 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1261 pts)
Marker  Trace Type ¥ Axis finplitude Marker  Trace Type W Rris Ainplitude
1 3 Freq 5.173 958 BHz -7.67 dBn 1 Freq 5.223 425 BHz -7.68 dBn
2R 3 Freg 5.162 BBA GHz -48.92 deém 2R 3 Freq 5.28% BAE GHz -38.98 dEm
2a (3 Freg 24.688 MHz 3.21 dm 2a [&)) Freg 24.088 MHz 3.87 dén

5220 MHz Antenna port 1(Methd:SA-2)

5180 MHz Antenna port 1(Methd:SA-2)
T

#  Agilent R % Agilent R T
a Mkr2 24.008 MHz a Mkrz 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 4465 dBnm Ref 18 dBm Atten 28 dB Band Par 4636 dBm
#Mvg #Avg
Lag 1 Log 1
10 =5 18 i -,
dB/ dB/
2R 2RM W.MIN“r
PAvg PAvg
150 156
5182 51 s2
Center 5.180 800 GHz Span 38 MHz Center 5.220 B89 GHz Span 38 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 184 ms (1201 pts)
Marker Trace Type # Axis Anplitude Marker Trace Type B Axis fAnplitude
1 3 Freq 5.187 658 GHz -B.BE dEn 1 Freq 5.224 975 GHz -B.18 dBn
2R 3 Freq 5.158 808 GHz -39.81 dBn 2R 3 Freq 5.288 800 GHz -41.32 dBn
2a 3 Freq 24.888 MHz 4.47 dBm 2a (€3] Freg 24.088 MHz 4,64 dBn

5220 MHz Antenna port 2(Methd:SA-2)

5180 MHz Antenna port 2(Methd:SA-2)
: T

Agilent R 3. Agilent R T
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 2,410 dBm Ref 18 dBm Atten 28 dB Band Par  2.982 dBm
#Avg #Avg
Log 1 Log 4
18 - 2 e 18 - 2]
dB/ ’/ \ dB/ / \‘
2t iy, 2l LW
e bt WM
PRvg Phvg
158 150
51 82 51 82
Center 5.180 000 GHz Span 30 MHz Center 5.220 800 GHz Span 30 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxiz finplituda Marker  Traca Type W Axis finplituda
1 3 Freg 5.174 875 GHz -8.23 dBn 1 Freg £.227 5BO GHz -7.59 dBn
2R 3 Freq 5.168 888 GHz -41.17 dBn 2R 3 Freq 5.288 808 GHz -42.41 dBn
EN 3 Freq 24,888 MHz 2.41 dén 28 ® Freq 24880 MHz 2.98 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

5260 MHz Antenna port 0(Methd:SA-2)

5240 MHz Antenna port 0(Methd:SA-2)
T

% Agilent R % Agilent RL
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm Atten 28 dB Band Pur 3.149 dBm Ref 18 dBm Atten 28 dB Band Pur_ 6.294 dBm
#Avg | #Avg |
Log 1 Log 4
10 - - 10 e ot
dB/ dB/
2 g, gt
PAvg Phvg
158 156
51 82 s1 82
Center 5.240 600 GHz Span 30 MHz Center 5.260 800 GHz Span 30 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ Axis finplitude Marker  Trace Type W Fixis finplitude
1 3y Freq 5.248 288 BHz -7.44 dBn 1 3 Freq 5.253 858 BHz -6.15 dBm
2R 3 Freg £.222 BBA GHz ~42.88 dén 2R (€3] Freg £.242 BBA GHz ~38.65 dBn
Za 3y Freg 24,868 MHz 3.15 dBn 28 3 Freq 24,888 MHz 6.29 dBn

5260 MHz Antenna port 1(Methd:SA-2)

5240 MHz Antenna port 1(Methd:SA-2)
T

% Agilent R % Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 18 dBm Atten 20 dB Band Pwr 4.883 dBm Ref 1@ dBm Atten 20 dB Band Par 6.178 dBm
#Ava *Avg T
Log 1 Log
10 S S = S 18 s
dB/ r{ \“_ dB/ / \L
2R
M,% e o “Wu.w“
PAvg PAvg
158 156
S1 82 Sl 82
Center 5.240 000 GHz Span 30 MHz Center 5.260 800 GHz Span 30 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude Marker  Trace Type W Axis finplitude
1 3 Freg 5.245 B5A GHz -5.68 dBn 1 3 Freq 5.253 850 GHz -4.63 dBn
2R 3y Frag £.223 DBA GHz ~38.66 dEn R 3) Frag £.242 DB GHz -37.78 dEn
Za 3 Freq 24.888 MHz 4.89 dBn 28 &) Freq 24.888 MHz 6.17 dBn

5260 MHz Antenna port 2(Methd:SA-2)

5240 MHz Antenna port 2(Methd:SA-2)
T

Agilent R 3. Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 2624 dBm Ref 18 dBm Atten 28 dB Band Par  6.708 dBm
#Avg #Avg
Log 1 Log _..A.;Z
18 = - 2, = 18 g
dB/ / \ dB/ A" \
ZRW/ "N‘m M{m M
WG.,M L™
[ N
PAvy PAvy
158 150
51 82 51 82
Center 5.240 000 GHz Span 30 MHz Center 5.260 000 GHz Span 30 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxis finplituda Marker  Traca Type W Axis finplituda
1 3 Freg £.244 825 GHz -8.35 dBn 1 Freg G.255 725 GHz -4.89 dEn
2R 3 Freq 5.228 808 GHz -42.15 dBn 2R 3 Freq 5.248 808 GHz -37.86 dBn
EN 3 Freq 24,888 MHz 2.52 dBn 28 ® Freq 24,888 MHz 6.71 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

5300 MHz Antenna port 0(Methd:SA-2)

5320 MHz Antenna port 0(Methd:SA-2)

% Agilent RL % Agilent RL
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 16 dBm Atten 28 dB Band Pur_ 6.628 dBm Ref 18 dBm Atten 28 dB Band Pur 8119 dBm
#Avg #Avg N
Log (1, Log
10 e 10 il i
4B/ ,/' - dB/ ‘M// -
Y el Tk,
M LT i m
PAvg Phvg
158 156
51 82 s1 82
Center 5.300 @00 GHz Span 30 MHz Center 5.320 8080 GHz Span 30 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ Axis fimplitude Marker  Trace Type W Fixis finplitude
1 3y Freq 5.385 BB GHz -4.29 dBn 1 3 Freq 5.314 375 BHz -2.77 dBn
2R 3 Freg £.282 BBA GHz -37.74 dEn 2R (€3] Freg £.202 BEA GHz ~36.E6 dBm
Za 3y Freg 24,868 MHz 6.62 dBn 28 3 Freq 24,888 MHz 8.12 dBn

5300 MHz Antenna port 1(Methd:SA-2)

5320 MHz Antenna port 1(Methd:SA-2)

% Agilent RL % Agilent RL
a Mkr2 24,800 MHz a Mkr2 24,800 MHz
Ref 18 dBm Atten 20 dB Band Pur 6.422 dBm Ref 1@ dBm Atten 20 dB Band Pur 6.366 dBm
#Fvg *Avg
Log % Log 1
10 WMMM 16 L el i
dB/ f \M dB/ j‘ \(
el ZR
Mzw it Wﬁm‘%w
PAvg PAvg
158 156
S1 82 Sl 82
Center 5.300 000 GHz Span 30 MHz Center 5.320 000 GHz Span 30 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude Marker  Trace Type W Axie finplitude
1 3 Freg 5.303 588 GHz -4.29 dBn 1 3 Freq 5.326 275 BHz -6.39 dBn
2R 3y Frag £.283 BB GHz -38.24 dén R 3) Frag £.302 DB GHz -38.82 dBn
Za 3 Freq 24.888 MHz 6.42 dBn 28 &) Freq 24.888 MHz 6.37 dBn

5300 MHz Antenna port 2(Methd:SA-2)

5320 MHz Antenna port 2(Methd:SA-2)

3 Agilent RL 3. Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 16 dBm Atten 28 dB Band Par 6.766 dBm Ref 18 dBm Atten 28 dB Band Par  6.696 dBm
#Avg B #Aug i
Log o Log
18 Ty 18 e
dB/ J/ \ dB/ J/ “w‘
e o W‘W Mmﬂ.ﬁwﬂ M'
PAvy PRvy
158 150
51 82 51 82
Center 5.300 080 GHz Span 30 MHz Center 5.320 800 GHz Span 30 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxis finplituda Marker  Traca Type W Axis finplituda
1 3 Freg £.203 475 GHz -3.28 dEn 1 Freg 5.326 275 GHz -3.85 dBn
2R 3 Freq 5.288 808 GHz -37.53 dBn 2R 3 Freq 5.388 808 GHz -37.42 dBn
EN 3 Freq 24,888 MHz 6.77 dBn 28 ® Freq 24,888 MHz 6.78 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

5500 MHz Antenna port 0(Methd:SA-2)
L

5580 MHz Antenna port 0(Methd:SA-2)

% Agilent R % Agilent RL
a Mkrz 24,900 MHz a Mkr2 24,900 MHz
Ref 10 dBm #Atten 20 dB Band Pur  3.676 dBm Ref 18 dBm #Atten 20 dB Band Pur  2.922 dBm
#Avg #Avg
Log Log 1
10 - 2 . 18 -
dB/ f’ \l dB/ j’ \u
2R 2R
Mg MWM
t o
PAvg PAvg
158 156
51 82 s1 82
Center 5.508 @00 GHz Span 30 MHz Center 5.580 8080 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 1 MHz VEH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axis fimplitude Marker  Trace Type W Fixis finplitude
1 3y Freq 5.495 925 BHz -6.98 dBn 1 3 Freq 5.573 775 BHz -7.64 dBn
2R 3 Freg £.492 BBA GHz -48.23 dEn 2R (€3] Freg G.562 BEA GHz -39.91 den
Za 3y Freg 24,888 MHz 3.68 dBn 28 3 Freq 24,888 MHz 2.92 dBn

5580 MHz Antenna port 1(Methd:SA-2)

5500 MHz Antenna port 1(Methd:SA-2)
L

% Agilent R % Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 18 dBm #Atten 20 dB Band Pwr 3.371 dBm Ref 1@ dBm #Atten 20 dB Band Par 3.362 dBm
#Fvg *Avg
Log 1 Log 1
19 18 2
4B/ 5 7 v dB/ 7 ™ v
ZRMM' "’Mm‘“ ZRM"' M
i e i
| o .
PAvg PRvg
158 150
s1 82 51 82
Center 5.500 000 GHz Span 30 MHz Center 5.580 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Rxis finplitude Marker  Trace Type W Axis Anplitude
1 3 Freg 5.493 475 GHz -7.42 dEn 1 3 Freq 5.573 B75 BHz -7.68 dEn
2R 33 Freg £.488 688 GHz ~48.63 dBn 2R 3) Freq 5.558 600 GHz ~41.36 dBn
2a 3 Freq 24.888 MHz 3.37 dBn £ 3 Freq 24.886 MHz 3.36 dBn

5580 MHz Antenna port 2(Methd:SA-2)

5500 MHz Antenna port 2(Methd:SA-2)
L

Agilent R 3. Agilent RL
a Mkr2 24.008 MHz a Mkr2 24.008 MHz
Ref 10 dBm #Atten 20 dB Band Pur  3.224 dBm Ref 16 dBm #Atten 20 dB Band Par  3.287 dBm
#Avg #Avg
Log 1 Log 1
18 » 2 16 2 -
dB/ r! \‘ dB/ / \
vl Son P Yo
M P
B "y
PAvy PAvy
158 150
51 82 51 82
Center 5.500 080 GHz Span 30 MHz Center 5.580 800 GHz Span 30 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxis finplituda Marker  Traca Type W Axis finplituda
Freg 5.495 8@ GHz -7.E7 dBn Freg G.575 175 GHz -7.38 dEn
2R 3 Freq 5.438 808 GHz -41.32 dBn 2R 3 Freq 5.558 808 GHz -41.14 dBn
EN 3 Freq 24,888 MHz 3.22 dBn 28 €} Freq 24.880 MHz 3.29 dén
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

£ Agilent

5700 MHz Antenna port 0(Methd:SA-2)
T

R
a Mkr2 24.086 MHz

Ref 18 dBm Atten 26 dB Band Pwr  —8.215 dBm
#Avg
Log
18 $
dB/ e
ok o My
el W
e ™
PAvg
158
51 s2
Center 5.700 00 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.04 ms (1201 pts)
Markar  Trace Type W Rxis finplitude
1 (@ Freg 5.593 788 GHz -11.82 dBm
2R (3 Freg 5.587 998 BHz -45.13 dBm
2a (B Freq 24.088 MHz -8.22 dBm

5700 MHz Antenna port 1(Methd:SA-2)

- Agilent RL
a Mkrz 24,900 MHz
Ref 16 dBm #ftten 20 dB Band Pwr  -0.382 dBm
#Ayg ‘
Log T
10 G
dB/ a o
2R m(’ \%.
W
! R ™
PAvg
158
51 82
Center 5.708 @00 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts)
Marker  Trace Type W Axis fimplitude
1 3y Freq 5.693 825 BHz -11.18 dBn
2R 3 Freg C.622 BEA GHz -43.93 den
Za 3y Freg 24,868 MHz -8.38 dBn

% Agilent

5700 MHz Antenna port 2(Methd:SA-2)
L

R
a Mkrz 24.008 MHz

Ref 18 dBm #Atten 20 dB Band Prr —1.876 dBm
#Avg
Log
18 5
dB/ 7 [ ]
>, 5,
o by
g "“hM
PAvg
158
S1 82
Center 5.700 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic fimplitude
1 3 Freg 5.697 458 GHz -11.89 dEn
2R 3y Frag .63 DB GHz ~45.29 dén
Za 3 Freq 24.888 MHz -1.88 dBn

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5745 MHz Antenna port 0(Methd:SA-2)
L

5745 MHz Antenna port 0
R T

% Agilent R % Agilent
a Mkr2 24.008 MHz Mkrl 5.738 508 GHz
Ref 18 dBm #Atten 20 dB Band Prr —1.731 dBm Ref 18 dBm Atten 20 dB -16.855 dBm
#Avg #Avg
Log Log
18 o 18
dB/ / dB/ s
i S, R
y
2?”#' M‘M%w n’ﬂ,,,« J_,,J"'f ““'-ﬂk‘
PRug PRvg
158 158
s1 82 51 82
Center 5.745 000 GHz Span 30 MHz Center 5.745 @80 GHz Span 3@ MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 300 kHz VBK 916 kHz Sweep 1.84 ms (1281 pts)
Marker Trace Type # Axis fAmplitude Marker Trace Type B Axis Amplitude
1 3 Freg 5.749 975 BHz -12.57 dEn 1 3 Freq 5.738 588 GHz -16.85 dBn
2R 3 Freg £.733 BEA GHz -49.24 dem
2a 3 Freq 24.888 MHz -1.73 dBn

5745 MHz Antenna port 1(Methd:SA-2)
L

5745 MHz Antenna port 1
RL

% Agilent R % Agilent
a Mkr2 24.008 MHz Mkrl 5.738 6525 GHz
Ref 18 dBm #Atten 20 dB Band Prr —1.555 dBm Ref 1@ dBm #Atten 20 dB -17.238 dBm
#Avg #Rug
Log Log
16 16
dB/ et v dB/
Vi ™
-~ N, /
4 i
o™ iy ™
PAvg PAvg
158 156
S1 82 Sl 82
Center 5.745 000 GHz Span 30 MHz Center 5.745 080 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 300 kHz VEH 916 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude Marker  Trace Type W Axie finplitude

1 3 Freg 5.739 625 GHz -12.35 dEn 1 &) Freq 5.738 625 BHz -17.23 dEn

2R 3y Frag £.733 DBA GHz ~4B.87 dBn

Za 3 Freq 24.888 MHz -1.55 dBn

5745 MHz Antenna port 2(Methd:SA-2)
L

5745 MHz Antenna port 2
RL

3 Agilent R 3. Agilent
a Mkr2 24.008 MHz Mkrl 5.738 606 GHz
Ref 16 dBm #ftten 20 dB Band Por -1.897 dBm Ref 16 dBm #ftten 20 dB -17.648 dBm
#Avg #Avg
Log Log
18 ; 18 "
dB/ /w’"‘” -y dg/
Ll b, J
A o g,
[ g
™ L
PRvg Phvg
158 150
51 82 51 82
Center 5.745 000 GHz Span 30 MHz Center 5.745 800 GHz Span 30 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 306 kHz VBH 916 kHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Rxiz finplituda Marker  Traca Type W Axis finplituda
1 3 Freg 5.748 B5@ GHz -12.52 dBn 1 (€3] Freg 5.732 B8O GHz -17.65 dBn
2R 3 Freq 5.733 808 GHz -46.21 dBn
EN 3 Freq 24,888 MHz -1.98 den
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5785 MHz Antenna port 0(Methd:SA-2)
T

5785 MHz Antenna port 0
RL

3 Agilent R % Agilent
a Mkr2 24.908 MHz Mkrl 5.778 775 GHz
Ref 18 dBm Atten 20 dB Band Pur -1.207 dBm Ref 10 dBm #Atten 20 dB -17.178 dBm
#Avg *Avg
Log Log
18 & 18
dB/ b ™1 dB/
/ K
o 5 7
e T, o e
=
PAva PAvg
156 150
51 352 51 82
Center 5.785 000 GHz Span 30 MHz Center 5.785 888 GHz Span 30 MHz
#Res BH 1 MHz VEH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 300 kHz VEH 916 kHz Sweep 184 ms (1201 pts)
Marker  Trace Type W Axis fnplitude Marker  Trace Type W Axis Anplitude
1 Freg 5.779 825 GHz -11.98 dBm 1 €} Freg 5.778 775 BHz -17.17 dEn
2R @ Freq 5.773 608 GHz -44.41 dBm
28 @ Freg 24808 MHz -1.21 dBm

5785 MHz Antenna port 1(Methd:SA-2)
L

5785 MHz Antenna port 1
RL

#- Agilent R - Agilent
a Mkrz 24,900 MHz Mkrl 5.781 356 GHz
Ref 16 dBm #Atten 26 dB Band Pwr -1.182 dBm Ref 18 dBm #htten 26 dB -16.933 dBm
#Avg #Avg
Lag Log
19 5 19
dB/ 7 i dB/ R I R,
& Y J
2R, Toe
i i ™ =y .
W '\"M.M ,_)"‘/ﬂm Mﬂ"’\._‘.
PAvy PAvg
158 156
51 82 S1os2
Center 5.785 800 GHz Span 38 MHz Center 5.735 000 GHz Span 38 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 300 kHz VBH 916 kHz Sweep 184 ms (1201 pts)
Marker Trace Type B Axis Amplitude Marker Trace Type B Axis Amplitude
1 3 Freq 5.779 775 GHz -12.14 dBn 1 3 Freq 5.791 358 GHz -16.93 dBn
2R 3 Freq 5.773 BBB GHz -44.41 dBn
2a (€3] Freg 24.088 MHz -1.18 dEn

5785 MHz Antenna port 2(Methd:SA-2)
L

5785 MHz Antenna port 2
RL

% Agilent R # Agilent
a Mkrz 24,900 MHz Mkrl 5.783 725 GHz
Ref 16 dBm #ftten 20 dB Band Pwr_ -1.724 dBm Ref 18 dBm #ftten 20 dB -17.316 dBm
#Rvg *Rvy
Log Log
18 5 10 "
dB/ i dB/
]
L 5, J
o = = T, .
el et [, -
PAvg Phvg
158 156
51 82 s1 82
Center 5.785 600 GHz Span 30 MHz Center 5.785 800 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 366 kHz VBH 910 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ fixis Amplituds Marker  Trace Type W fixis Amplituds
1 ()] Freq 5.778 675 GHz -12.36 dBm 1 3 Freq 5.783 725 GHz -17.32 dim
2R 3 Freg 5.773 BBA GHz ~46.88 dEn
2a 3y Freqg 24,888 MHz -1.72 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-20 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5825 MHz Antenna port 0(Methd:SA-2)
L

5825 MHz Antenna port 0
RL

% Agilent R % Agilent
a Mkr2 24.008 MHz Mkrl 5.826 275 GHz
Ref 18 dBm #Atten 20 dB Band Prr —1.955 dBm Ref 10 dBm #Atten 20 dB —-17.388 dBm
#Fvg [ *Avg
Log T Log
18 o 18
dB/ e o dB/ 2
/] K
. N J
e s o P,
[ ] "«M
v
PAvg PAvg
158 150
s1 82 51 82
Center 5.825 000 GHz Span 30 MHz Center 5.825 000 GHz Span 30 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 300 kHz VEH 916 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Rxis finplitude Marker  Trace Type W Axis Anplitude
1 3 Freg 5.518 550 GHz -12.57 dEn 1 €} Freg 5.826 275 BHz -17.38 dEn
2R 3 Freg 5.213 BEA GHz —45.84 deém
2a 3 Freq 24.888 MHz -1.96 dBn

5825 MHz Antenna port 1(Methd:SA-2)
L

5825 MHz Antenna port 1
RL

#- Agilent R - Agilent
a Mkr2 24.008 MHz Mkrl 5.321 356 GHz
Ref 16 dBm sfitten 20 dB Band Per -1.465 dBm Ref 16 dBm #fitten 20 dB -16.927 dBm
#Avg #Avg
Log Log
19 5 19
dB/ pre T dB/ 2 Lo
/ [ i
N 9 J
Tl
PRvg Phvg
158 156
51 82 51 s2
Center 5.825 800 GHz Span 38 MHz Center 5.825 800 GHz Span 38 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 300 kHz VBH 916 kHz Sweep 184 ms (1201 pts)
Marker Trace Type ® Axis Amplitude Marker Trace Type B Axis Amplitude
1 3 Freq 5.819 375 GHz -12.28 dBn 1 3 Freq 5.621 358 GHz -16.93 dBn
2R 3 Freq 5.813 BBB GHz -45.17 dBn
2a (€3] Freg 24.088 MHz -1.47 den

5825 MHz Antenna port 2(Methd:SA-2)
L

5825 MHz Antenna port 2
RL

% Agilent R # Agilent
a Mkrz 24,900 MHz Mkrl 5.819 386 GHz
Ref 16 dBm #ftten 20 dB Band Pwr_ -1.739 dBm Ref 18 dBm #ftten 20 dB -16.930 dBm
#Rvg *Rvy
Log " Log
18 16
dB/ s g dB/ s
/| K
L Y z
P o, e T
el N
PAvg Phvg
158 156
51 82 s1 82
Center 5.825 600 GHz Span 30 MHz Center 5.825 800 GHz Span 30 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts) #Res BH 366 kHz VBH 910 kHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type ¥ fixis Amplituds Marker  Trace Type W fixis Amplituds

1 ()] Freq 5.817 925 GHz -12.54 dBm 1 3 Freq 5.819 988 GHz -16.93 dim

2R 3 Freg 5.213 BBA GHz ~45.94 dEn

2a 3y Freqg 24,888 MHz -1.79 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-40 Antenna port 0+1+2(3 Stream)

5190 MHz Antenna port 0(Methd:SA-2)
T

5230 MHz Antenna port 0(Methd:SA-2)
T

- Agilent R - Agilent R
a Mkr2 46.00 MHz a Mkrz 46.00 MHz
Ref 10 dBm Atten 20 dB Band Pur  5.494 dBm Ref 10 dBm Atten 20 dB Band Pur  5.515 dBm
#Avg #Avg
Log 1 Log 1
10 2 19 3
&8/ [ ™ \ &8/ /7 T \,\
/ \ / \
Fa T 22 Tl
| 2| b |
PAvy PAvg
150 150
s1 s2 S1 52
Center 5.190 68 GHz Span 50 MHz Center 5.230 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) sRes BH 1 MHz sUBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type X Axis Anplitude Marker  Trace Type ¥ fAxis Anplitude
1 3> Freg 5.197 25 GHz -8.55 dBm 1 @ Freq 5.239 17 GHz -8.44 dBn
2R (3 Freq 5.167 80 GHz -39.15 dBu 2R (&5 Freq 5.207 B9 GHz -42.11 dBa
2a [€)] Freaq 46.88 MHz 5.49 dBm 2a 3 Freg 46.88 MHz 5.51 dBn

5190 MHz Antenna port 1(Methd:SA-2)
T

5230 MHz Antenna port 1(Methd:SA-2)
T

i Agilent R # Agilent R
a Mkr2 46.08 MHz & Mkr2 4680 MHz
Ref 18 dBm Atten 20 dB Band Pur  6.353 dBm Ref 18 dBm Atten 26 dB Band Pwr  6.487 dBm
"Avg *Avg
Log 1 Log 1
10 - 2 10 . L
B/ / \ &8/ / 3
2R f \ g 2 ,‘/ \"H
: 2R Nuy,,, 2
|0 e e R
PRuvg PAvg
150 158
S1 82 $1 S2
Center 5.198 88 GHz Span 5@ MHz Center 5.230 8@ GHz Span 50 MHz
#Res BH 1 MHz WWBH 3 MHz Sweep 1.64 ms (1201 pts) sRes BW 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Type X fixis Anplitude
1 @ Freg 5.283 88 GHz -7.47 dBu 1 & Freq 5.242 25 GHz -7.33 dBn
2R @ Frag 5.167 88 GHz -39.21 dBu R @ Freg 5.207 86 GHz -48.18 dEn
2a @ Freq 46.88 MHz 6.35 dBm 2a (&3] Fregq 46.88 MHz 6.43 dEn

5190 MHz Antenna port 2(Methd:SA-2)
T

5230 MHz Antenna port 2(Methd:SA-2)
T

e Agilent R i Agilent R
a Mkr2 46.00 MHz a Mkr2 46,00 MHz
Ref 18 dBm Atten 26 dB Band Per 4631 dBm Ref 18 dBm Atten 20 dB Band Pur 4.113 dBm
vAvg #hvg
Log Y Log T
10 ke 10 — <
dB/ £ R \ g/ / v N
/ " . \
i{zﬂ! “lmz 2R H' ‘~‘\‘¢ 2
o T T o
PAvg PAvg
150 150
$1 82 S1 s2
Center 5,190 80 GHz Span 50 MHz Center 5.230 88 GHz Span 5@ MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type X fxis fAnplituda Marker  Trace Type ¥ Axis Anplitude
1 (3 Freg 5.2081 21 GHz -8.29 dBm 1 3D Freg 5,237 25 GHz -9,49 dBn
2R (€] Freg 5.167 88 GHz -48.24 dBm 2R (&) Freq 5.287 08 GHz -42.,15 dBn
2a € Frag 46.88 MHz 4.63 dBm 2a @ Freq 45.88 MKz 4.11 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-40 Antenna port 0+1+2(3 Stream)

5310 MHz Antenna port 0(Methd:SA-2)

5270 MHz Antenna port 0(Methd:SA-2)
T

i Agilent R 3 Agilent R T
a Mkr2 46,00 MHz & Mkr2 4680 MHz
Ret 18 dBm Atten 26 dB Band Pur 8.691 dBm Ref 18 dBm #Atten 20 dB Band Pwr 4.570 dBm
#Avg #Avg
Log & Log 1
16 il 18 <
dB/ 7 ) dB/ ™
| 2R \“V — ! \
ST 2R Mo,
L™
Phvg PRvg
158 158
51 52 5182
Center 5.270 88 GHz Span 58 MHz Center 5.310 60 GHz Span 50 MHz
#Res BH 1 MHz VEW 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Trace Type B Axis fAmplitude Marker  Trace Type § Axis Anplitude
1 ] Freq 5.266 B8 GHz -4.41 dEn 1 Freg 5.316 B7 BHz -9.47 dBm
2R @ Freg 5.247 88 GHz -34.86 dBn 2R 3 Freg 5.287 BB BHz -41.76 dBm
2a @ Freq 46.88 MHz 9.59 dEn 2a @ Freq 46.88 MHz 4.57 dBm

5310 MHz Antenna port 1(Methd:SA-2)

5270 MHz Antenna port 1(Methd:SA-2)
T

# Agilent R ¥ Agilent R T
a Mkr2 46,00 MHz a Mkr2 46.00 MHz
Ref 16 dBm Atten 26 dB Band Pwr 7289 dBm Ref 18 dBm #Htten 20 dB Band Pwr 5.755 dBm
#Mlvg #Rvg
Log é Log 1
19 18 . 2
B/ '/[( “\\ a8/ /~ N o
I Mg, 2’2..\4“*’] \“M
fue T
PRvg Phvg
158 150
51 52 51 52
Center 5.276 90 GHz Span 56 MHz Center 5.318 80 GHz Span 50 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pes) #Res B 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type H Axis finplitude Marker  Trace Type # Axis Anplitude
1 &3] Freg 5.259 25 GHz -6.65 dEm Freg 5.323 62 GHz -8.35 dBm
2R 6] Freq 5.247 88 GHz -38.55 dBn R 3) Freg 5.287 B8 GHz -41.28 dBm
28 @ Freg 46.88 MHz 7.29 dBn 2a 3) Freq 46.88 IHz 5.76 dBn

5310 MHz Antenna port 2(Methd:SA-2)

5270 MHz Antenna port 2(Methd:SA-2)
T

i Agilent R # Agilent R T
a Mkr2 46.00 MHz a Mkr2 46.08 MHz
Ref 18 dBm Atten 26 dB Band Pur 7271 dBnm Ref 18 dBm #ftten 20 dB Band Pur 4.979 dBm
#fivg #Avg
Log Log 1
18 s, 2 18 2,
B/ f/ \\ B/ // "‘\\
[ zR z 2R ) W 2
e ] e M“'"W‘.
PRug PAva
158 150
s1 82 51 82
Center 5.278 80 GHz Span 56 MHz Center 5.318 88 GHz Span 58 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz UBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type H Axis finplitude Marker  Trace Type T Anplitude
1 @ Frag 5.281 88 GHz -6.78 dBn € Freg 5.296 46 GHz -8.77 dbm
2R 3] Frag 5.247 86 GHz -38.3% dEn 2R (€3] Freg £.287 B GHz -40.88 dBm
24 (&) Freq 46.68 MHz 7.27 dBim 20 [&)) Freg 46.88 MHz 4.93 dBm
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-40 Antenna port 0+1+2(3 Stream)

5550 MHz Antenna port 0(Methd:SA-2)

5510 MHz Antenna port 0(Methd:SA-2)
T

- Agilent R - Agilent R T
a Mkr2 46.00 MHz a Mkr2 45.00 MHz
Ref 16 dBm #ftten 20 dB Band Pur_ 5.205 dBm Ref 16 dBm Atten 28 dB Band Pur  7.952 dBm
#Avg #Avg
Log T Log h
18 18 2 e
4B/ T~ ™ B/ / Y
7 \ -V N
28 k] w2 o
e TN —H
PAvg PRvg
158 158
51 82 5182
Center 5.516 80 GHz Span 58 MHz Center 5.550 00 GHz Span 58 MHz
#Res BH 1 MHz VEK 3 MHz Sweep 1.84 ms (1281 pts) #Res BH 1 MHz YBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Trace Type W Axis fimplitude Marker  Trace Type W Rxie finplitude
1 3 Freq 5.496 71 GHz -8.85 dBn 1 Freq 5.537 70 GHz 6.5 dBn
2R 3 Freg £.437 B8 GHz -41.82 deén 2R (3 Freq 5.527 BA GHz -38.25 dBn
Za 3 Freq 45.88 MHz 5.28 dBn 2s € Freg 46.80 MHz 7.55 dEn

5550 MHz Antenna port 1(Methd:SA-2)

5510 MHz Antenna port 1(Methd:SA-2)
T

#  Agilent R % Agilent R T
a Mkr2 46,00 MHz a Mkr2 46.00 MHz
Ref 16 dBm #Atten 26 dB Band Par 5118 dBm Ref 16 dBm Atten 28 dB Band Par  7.860 dBm
#fvg [ #fvg
Lag 1 Lag é
16 18 na,
B/ ,f/ N ”\\ ey f \\'
2] L = =
[~ p ™
PAvgy PRvg
158 158
51 82 $1 82
Center 5.516 80 GHz Span 58 MHz Center 5.550 00 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 184 ms (1201 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type H Fxis Amplitude
1 €1} Freq 5.499 75 GHz -B.86 dBn 1 @ Freg 5.537 42 GHz -6.16 dBn
2R 3 Freq 5.487 BE GHz -42.13 dBn 2R 3> Freq 5.527 B0 GHz -38.83 dBn
2a (€3] Freg 46.88 MHz 5.11 dén 28 (3 Freq 46.88 MHz 7.86 dBm

5550 MHz Antenna port 2(Methd:SA-2)

5510 MHz Antenna port 2(Methd:SA-2)
T

3 Agilent R 3 Agilent R T
a Mkr2 46.00 MHz a Mkr2 46.00 MHz
Ref 10 dBm #Atten 20 dB Band Pur 5.211 dBm Ref 10 dBm Atten 20 dB Band Per  7.918 dBm
#fvg #fvg
Log 4 Log :,
18 18
4B/ ’/f L '\\ ey / \\
S| M2 P,
™ ]
PAvy PAvg
158 158
51 82 51 82
Center 5.510 00 GHz Span 58 MHz Center 5.550 00 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts) #Res BH 1 MHz YBH 3 MHz Sweep 184 ms (1201 pts)
Marker  Traca Type W Axis finplituda Marker  Trace Type W Axis finplitude
1 3 Frag 5.502 42 GHz -8.50 dEn 1 @ Freg 5.536 B8 GHz -5.59 dBn
2R 3 Freq 5.487 B8 GHz -39.12 dBn 2R 3> Freq 5.527 B0 GHz -36.83 dBn
EN €} Freq 46.88 MHz c.21 din 2s 3 Freq 46.86 MHz 7.92 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-40 Antenna port 0+1+2(3 Stream)

5670 MHz Antenna port 0(Methd:SA-2)
% Agilent R T
a Mkr2 4600 MHz

Ref 16 dBm #ftten 20 dB Band Par 2663 dBm
#Avg ‘
Log T
10 5
dB/ il e i
2R M” \“_ 2
R
PAvg
158
51 82
Center 5.670 60 GHz Span 58 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts)
Marker  Trace Type ¥ Axis fimplitude
1 3y Freq 5.675 21 BHz -11.38 dBn
2R 3 Freg £.647 B8 GHz -43.48 den
Za 3y Freg 45.88 MHz 2.69 dBn

5670 MHz Antenna port 1(Methd:SA-2)
% Agilent R T
a Mkr2 46,00 MHz

Ref 18 dBm #Atten 20 dB Band Pwr 2.845 dBm
#Avg
Log
14 5
dB/ /'/ Yl ""“\\
-1 m'f ‘h.._ z_ |
PAvg
158
S1 82
Center 5.670 00 GHz Span 58 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic fimplitude
1 3 Freg 5.659 58 GHz -11.22 dEn
2R 3y Frag 5.647 BA GHz ~44.44 dBn
Za 3 Freq 45.88 MHz 2.85 dBn

5670 MHz Antenna port 2(Methd:SA-2)
T

% Agilent R
& Mkr2 46,00 MHz

Ref 16 dBm #Atten 20 dB Band Par 2633 dBm
#Avg
Log
18 %
dB/ /’ o et \
2R ,.,J‘j |
e
PAvy
158
51 82
Center 5.670 00 GHz Span 58 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Traca Type W Rxiz finplituda
1 3 Freg £.E59 21 GHz -11.68 dBn
2R 3 Freq 5.547 BA GHz -43.51 dBn
EN 3 Freq 45.88 MHz 2.83 din
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-40 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5755 MHz Antenna port 0(Methd:SA-2)
T

5755 MHz Antenna port 0
R T

% Agilent R - Agilent
a Mkr2 46.00 MHz Mkrl 5.746 29 GHz
Ref 18 dBm #Atten 20 dB Band Pur 8.558 dBm Ref 16 dBm #fAtten 20 dB -18.575 dBm
#fvg #Avg
Log Lag
18 : la s
4B/ / """""\\ dB/ I{_ *d w'\
[ il
- | W \
=
PRug PAva
158 156
s1 82 51 82
Center 5.755 00 GHz Span 56 MHz Center 5.755 90 GHz Span 5@ MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) +Res BH 300 kHz VBH 918 kHz Sween 1.68 ms (1201 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 3 Frag 5.746 25 BHz -13.69 dEn 1 @ Freq 5.746 29 BHz -18.58 dBm
2R 3 Freg 5.732 B8 GHz -45.88 dBm
2a 3 Freq 46.88 MHz 8.55 dBn

5755 MHz Antenna port 1(Methd:SA-2)
T

5755 MHz Antenna port 1
R T

% Agilent R ¥ Agilent
a Mkr2 46,00 MHz Mkrl 5.752 5@ GHz
Ref 18 dBm #Atten 20 dB Band Pwr 8.775 dBm Ref 16 dBm #fAtten 20 dB -18.967 dBm
#fvg #Avg
Log Log
10 5 10 i
dB/ ; ww\ dB/ 2
| 2R / \ }j \\
e _ s
T ]
PRvg PAva
158 156
$1 82 51 82
Center 5.755 00 GHz Span 56 MHz Center 5.755 90 GHz Span 50 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 300 kHz VEH 916 kHz Sweep 1.68 ms (1281 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 €N Freg 5.746 68 BHz -13.32 dén 1 @ Freq 5.752 58 BHz -18.87 dBm
2R 3 Frea 5.732 80 GHz -44.94 dEn
2a 3 Freq 46.88 Mz 8.77 dBn
5755 MHz Antenna port 2(Methd:SA-2) 9755 MHz Antenna port 2
- Agilent R T % Agilent R T
a Mkrz 4600 MHz Mkrl 5.746 17 GHz
Ref 18 dBm #fAtten 28 dB Band Pur 0.158 dBm Ref 16 dBm #Atten 20 dB -18.332 dBm
#Avg #Hug
Log Log
18 3 1o .
B/ / _...,\\ a8/ s
- - ; N
M’w % ] P,
= ]
PAvg PRvg
150 156
51 52 51 82
Center 5.755 8@ GHz Span 58 MHz Center 5.755 88 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Stieep 1.84 ms (12081 pts) #Res BH 300 kHz VEH 910 kHz Sweep 1.68 ms (1201 pts)
Marker  Trace Type ¥ Fixis fnplitude Marker  Trace Type ¥ Rxis fnplitude
1 3 Freq 5.751 25 BHz -13.69 dBn 1 a3 Freq 5.746 17 BHz -18.33 dbm
2R 3 Fregq 5.732 B8 GHz -45.88 dBm
Za 3 Frea 46.88 MHz 8.15 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-40 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5795 MHz Antenna port 0(Methd:SA-2)
T

5795 MHz Antenna port 0
R T

% Agilent R - Agilent
a Mkr2 46,00 MHz Mkrl 5.783 58 GHz
Ref 18 dBm #Atten 20 dB Band Pur 0.446 dBm Ref 16 dBm #fAtten 20 dB -18.416 dBm
#fvg #Avg
Log Lag
10 5 la s
dB/ /,r "*"‘\\ dB/ Ir__ 2 ,\ [___f
T
i a / |
'””"W ot \"‘%\
B
PRug PAva
158 156
$1 82 51 82
Center 5.795 00 GHz Span 56 MHz Center 5.795 96 GHz Span 5@ MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) +Res BH 300 kHz VBH 918 kHz Sween 1.68 ms (1201 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude

1 3 Frag 5.787 B2 BHz -13.55 dEn 1 @ Freq 5.783 58 BHz -18.42 dBm

2R 3 Freg 5.772 B8 GHz -44.68 dBm

Za 3 Freq 46.88 MHz 8.45 dBn

5795 MHz Antenna port 1(Methd:SA-2)
T

5795 MHz Antenna port 1
R T

% Agilent R ¥ Agilent
a Mkr2 46,00 MHz Mkrl 5.783 58 GHz
Ref 18 dBm #Atten 20 dB Band Pwr 1.864 dBm Ref 16 dBm #fAtten 20 dB -17.793 dBm
#fvg #Avg
Log Log
18 10 )
dB/ / W“‘"""W"“’“"‘\\ dB/ <
L - N _ f‘ \“»-«
o ] [,
= T
PRvg PAva
158 156
$1 82 51 82
Center 5.795 00 GHz Span 56 MHz Center 5.795 96 GHz Span 50 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 300 kHz VEH 916 kHz Sweep 1.68 ms (1281 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 €N Freg 5.798 88 BHz ~12.99 dén 1 @ Freq 5.783 58 BHz -17.88 dBm
2R 3 Frea 5.772 88 GHz ~44.73 dEn
2a 3 Freq 46.88 MHz 1.86 dBn
5795 MHz Antenna port 2(Methd:SA-2) 5795 MHz Antenna port 2
% Agilent R T % Agilent R T
a Mkrz 4600 MHz Mkrl 5.787 38 GHz
Ref 18 dBm #fAtten 28 dB Band Pur 8.313 dBm Ref 16 dBm #Atten 20 dB -18.461 dBm
#Avg #Hug
Log Log
10 4 18 y
dB/ / N P “"'""\\ dB/ o
i / |
MM — \‘“m
b~ ey
PAvg PRvg
150 156
51 52 51 82
Center 5.795 80 GHz Span 58 MHz Center 5.795 88 GHz Span 5@ MHz
#Res BH 1 MHz VBH 3 MHz Stieep 1.84 ms (12081 pts) #Res BH 300 kHz VEH 910 kHz Sweep 1.68 ms (1201 pts)
Marker  Trace Type ¥ fixis fnplitude Marker  Trace Type ¥ fxis fnplitude
1 3 Freq 5.787 58 BHz -13.73 dBn 1 a3 Freq 5.787 38 BHz -18.45 dbm
2R 3 Fregq 5.772 B8 GHz -44.41 dEm
Za 3 Frea 46.88 MHz 8.31 dBn
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-80 Antenna port 0+1+2(3 Stream)

5210 MHz Antenna port 0(Methd:SA-2)

5290 MHz Antenna port 0(Methd:SA-2)

% Agilent R T Agilent R T
a Mkrz 8180 MHz a Mkr2 8108 MHz
Ref 16 dBm #ftten 20 dB Band Pwr  -2.198 dBm Ref 18 dBm #Atten 20 dB Band Pwr -5.979 dBm
#Rvg #Avg
Log Log
16 . 19
4B/ . _— dB/ 1
["‘""““‘"W Foaat” e . \\ e e e ey WW‘MWWW\
2sf \M; gf/ |
z
: ; i
PAvg PAvg
150 156
51 52 Sl 52
Center 5.210 69 GHz Span 85 MHz Center 5.296 B0 GHz Span §5 MHz
#Res BH 1 MHz VBH 3 MHz Stieep 1.84 ms (12081 pts) #Res BH 1 MHz UBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type ¥ fixis fnplitude Marker  Trace Type ¥ Aic fnplitude
1 3 Freq 5.238 69 BHz -17.99 dBn 1 a3 Freq 5.317 13 BHz ~22.37 dbm
2R € Freq 5.169 58 GHz -43.98 dEn 2R &) Freq 5.249 58 BHz -56.28 dBu
EN 3 Frea 81.88 MHz -2.19 dBn 2a &) Freq 81.80 MHz -5.98 dBm

5210 MHz Antenna port 1(Methd:SA-2)

5290 MHz Antenna port 1(Methd:SA-2)

#- Agilent R T ¥ Agilent R T
a Mkr2 8106 MHz a Mkr2 81.69 MHz
Ref 16 dBm #Atten 26 dB Band Pwr  -2.687 dBm Ref 18 dBm #Htten 20 dB Band Pwr -5.438 dBm
#Avg *Avy
Log | Log
16 . 148
dB/ - dB/ :
frw ™ s \ PRI WWW"‘\ NMWNWW"\
2] \"E‘M L }
4 h
PAvy PRvg
158 150
51 82 51 52
Center 5.216 88 GHz Span 85 MHz Center 5.290 80 GHz Span 85 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type B Axig Amplitude Marker  Trace Type % Axie Anplitude
1 3 Freq 5.235 22 GHz -16.58 din (€3] Freg £.204 8@ GHz -21.73 dBm
2R 3 Freq 5.169 58 GHz -43.32 dBn R 3) Freg 5.249 58 GHz ~43.54 dBm
2a €3} Freg 61.86 MHz -2.89 dEn 2a 3 Freg 81.88 IHz -5.43 dBu

5210 MHz Antenna port 2(Methd:SA-2)

5290 MHz Antenna port 2(Methd:SA-2)

3 Agilent R T ¥ Agilent R T
& Mkre 81.06 MHz a Mkr2 81.80 MHz
Ref 16 dBm #Atten 20 dB Band Pwr -3.151 dBm Ref 18 dBm #ftten 20 dB Band Pwr -6.202 dBm
#fvg #Avg
Log Log
18 < 18
dB/ Iy dB/ 1
[,,..«M e R I e P WU S “"vf\\ i ,.,,..«‘s'_\ww - T o™ —
/ \ f )
2 = 2
'r’w wﬂ lb'm""'t
PRvy PAvg
158 156
51 82 S1S2]
Center 5.210 08 GHz Span 85 MHz Center 5.298 88 GHz Span 85 MHz
#Res BH 1 MHz YBH 3 MHz Steep 1.04 ms (1201 prs) #Res BH 1 MHz YBH 3 MHz Sween 1.84 ms (1201 prs)
Marker  Trace Type H finis fAmplitude Marker  Trace Type T Anplitude
@ Freg 5.232 17 GHz -18.38 dEn [€)) Freq C.2EE 13 GHz -22.57 dBm
2R 3 Freq 5.169 58 GHz -49.58 dBm 2R (€3] Freg £.249 5@ GHz -50.92 dBm
24 @ Freq 81.89 MHz -3.15 dén 2a (€] Freg &1.88 MHz -6.28 dBm

UL Japan, Inc.
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Telephone 1 +81 596 24 8999
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-80 Antenna port 0+1+2(3 Stream)

5530 MHz Antenna port 0(Methd:SA-2)
% Agilent R T
a Mkr2 8166 MHz

Ref 16 dBm #ftten 20 dB Band Pwr  -2.248 dBm
#Avg
Log
18
B/ %
{ = S M ‘\,r s et 3
i ;
PAvg
158
51 82
Center 5.530 60 GHz Span 85 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts)
Marker  Trace Type ¥ Axis finplitude
1 3y Freq 5.585 28 BHz -18.52 dBn
2R 3 Freg £.439 5@ GHz -44.48 dem
Za 3y Freg 81.88 MHz -2.25 dBn

5530 MHz Antenna port 1(Methd:SA-2)
% Agilent R T
a Mkr2 51.00 MHz

Ref 18 dBm #Atten 20 dB Band Prr —2.049 dBm
#Avg
Log
16 4
dB/ £ "
f T T A
ZR/ \
PAvg
158
S1 82
Center 5.530 00 GHz Span 85 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude
1 3 Freg 5.514 91 BHz -18.21 dEn
2R 3y Frag 5.439 58 GHz ~42.17 dén
Za 3 Freq 81.88 MHz -2.85 dBn

5530 MHz Antenna port 2(Methd:SA-2)
3 Agilent R T
& Mkre 81.06 MHz

Ref 16 dBm #Atten 20 dB Band Pwr -1.792 dBm
#Avg
Log
18 "
dB/
/ TN T
gl !
PAvy
158
51 82
Center 5.530 00 GHz Span 85 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Trace Type W Axis finplituda
1 3 Freg £.583 61 GHz -18.34 dEm
2R (3 Freq 5.489 5B BHz -45.46 dBn
EN 3 Freq 81.88 MHz -1.79 dBn

UL Japan, Inc.
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-80 Antenna port 0+1+2(3 Stream)

5610 MHz Antenna port 0(Methd:SA-2)
% Agilent R T
a Mkr2 8166 MHz

Ref 16 dBm #ftten 20 dB Band Pur 2681 dBm
#Avg
Log
18 :
4B/ fmwwwwmw P rwwwm.ym‘\
Pl R
PAvg
158
51 82
Center 5.618 @0 GHz Span 85 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 1.64 mg (1201 pts)
Marker  Trace Type ¥ Axis finplitude
1 3y Freq 5.576 35 BHz -13.28 dBn
2R 3 Freg £.569 5@ GHz -48.46 dEm
Za 3y Freg 81.88 MHz 2.68 dBn

5610 MHz Antenna port 1(Methd:SA-2)
% Agilent R T
a Mkr2 51.00 MHz

Ref 18 dBm #Atten 20 dB Band Pwr 3.048 dBm
#Avg
Log
16 3
dB/ NWMMM P S g i, it A
.,;ﬁf \‘%
L
PAvg
158
S1 82
Center 5.610 00 GHz Span 85 MHz
#Res BH 1 MHz VB 3 MHz Sweep 1.64 ms (1201 pts)
Marker  Trace Type W Axic finplitude
1 3 Freg 5.587 26 BHz -12.89 dEn
2R 3y Frag 5.560 5@ GHz -38.91 dén
Za 3 Freq 81.88 MHz 3.85 dBn

5610 MHz Antenna port 2(Methd:SA-2)
T

3 Agilent R
a Mkr2 81.00 MHz
Ref 10 dBm #Atten 20 dB Band Pur 3.431 dBm
#Avg
Log
18 5
oB/ /f””‘ o T g e, MMWW‘""M\
g 2
" T
PAvy
158
51 82
Center 5.610 00 GHz Span 85 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.84 ms (1201 pts)
Marker  Traca Type W Rxis finplituda
1 3 Freg £.521 31 GHz -12.74 dEm
2R 3 Freq 5.569 58 GHz -39.89 dBn
EN 3 Freq 81.88 MHz 3.43 dén

UL Japan, Inc.

Ise EMC Lab.
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Maximum Conducted Output Power & Maximum Power Spectral Density

11ac-80 Antenna port 0+1+2(3 Stream)

Maximum Conducted Output Power

Maximum Power Spectral Density

5775 MHz Antenna port 0(Methd:SA-2)

5775 MHz Antenna port 0
R T

% Agilent R T - Agilent
a Mkr2 £1.00 MHz Mkrl 5.756 88 GHz
Ref 18 dBm #Atten 20 dB Band Prr  -0.541 dBm Ref 16 dBm #fAtten 20 dB -20.635 dBm
#fvg #Avg
Lag Log
16 16
dB/ — dB/ A
i T N N i e e T e S Sy e e
o x;w jJ \
o
PRvg PAva
158 158
S1 82 S1S2]
Center 5.775 00 GHz Span 85 MHz Center 5.775 B0 GHz Span 85 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 300 kHz VEH 916 kHz Sweep 2.88 ms (1281 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 @ Freq 5.758 92 BHz -16.78 dEn 1 @ Fren 5.758 88 Bz -28.54 e
2R <) Fre 5.734 5B GHz ~42.68 dEn
Za 3 Freq 81.88 Mz -B.54 dBn
5775 MHz Antenna port 1(Methd:SA-2) 5775 MHz Antenna port 1
% Agilent R T ¥ Agilent R T
a Mkr2 £1.00 MHz Mkrl 5.758 64 GHz
Ref 18 dBm #Atten 20 dB Band Per  -0.216 dBn Ref 16 dBm #fAtten 20 dB -20.384 dBm
#fvg #Avg
Log Log
16 16
dB/ I I dB/ s
/ K2 o 1 [RATITTHIN g [N g AN | PNt FOHN S p 1
g 9 ] \
Al M
PRvg PAva
158 158
S1 82 S1S2]
Center 5.775 00 GHz Span 85 MHz Center 5.775 B0 GHz Span 85 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 1.04 ms (1201 pts) #Res B 300 kHz VEH 916 kHz Sweep 2.88 ms (1281 pts)
Marker  Trace Type H fixis fAmplitude Marker  Trace Type # Anis Anplitude
1 €5 Freg 5.752 19 BHz -16.36 dBn 1 @ Freq 5.758 64 BHz -28.38 dBm
2R 3 Frea 5.734 58 GHz -309.39 dEn
2a 3 Freq 81.88 MHz -8.22 dBn
5775 MHz Antenna port 2(Methd:SA-2) 9775 MHz Antenna port 2
- Agilent R T % Agilent R T
a Mkr2 8166 MHz Mkrl 5.738 66 GHz
Ref 16 dBm #ftten 20 dB Band Pwr_ -0.564 dBm Ref 18 dBm #Atten 20 dB -20.819 dBm
#Avg #Hug
Log Log
18 1 16
dB/ - i, - dB/ 5
f T g T \ MWWWM M‘"MJ\ M, WM,MM.;\,AN\JH
L \2 ;"J \\\
A
PAvg PRvg
158 158
51 82 s1 82
Center 5.775 8@ GHz Span 85 MHz Center 5.775 88 GHz Span 85 MHz
#Res BH 1 MHz VBH 3 MHz Stieep 1.84 ms (12081 pts) #Res BH 300 kHz VEH 910 kHz Sweep 2.88 ms (1201 pta)
Marker  Trace Type ® fixis finplitude Marker  Trace Type ¥ Rixis fnplitude
1 3 Freq 5.747 16 BHz -16.48 dBn 1 a3 Freq 5.738 66 BHz -28.82 dim
2R 3 Freg 5.734 5B GHz ~47.26 dEn
Za 3 Frea 81688 Mz -8.56 dBn
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

Worst Data Rate Check

Ise EMC Lab. No.11 Measurement Room

10852538H

06/10/2015 06/29/2015

26deg. C/56% RH 24deg. C/45% RH
Yutaka Yoshida Yutaka Yoshida
11a Tx

Reference data for SAR testing

11a Antenna port 0 Gating ON 11a Antenna 0 Gating OFF
Data Rate|Freqency Reading Data Rate[Freqency [Reading
[Mbps] |[MHZz] [dBm] Remarks [Mbps] |[MHZz] [dBm] Remarks
5180 10.56 5180 9.19 |*
9 5180 10.51 9 5180 9.07
12 5180 10.27 12 5180 9.02
18 5180 10.32 18 5180 8.86
24 5180 10.73 |* 24 5180 9.11
36 5180 10.70 36 5180 8.66
48 5180 10.66 48 5180 8.35
54 5180 8.82 54 5180 6.38
*Worst Data Rate *Worst Data Rate
Reference data for SAR testing
1la Antenna port 1 Gating ON 1la Antenna port Gating OFF
Fregency Reading Data Rate[Freqency Reading
Data Rate|[MHz] [dBm] Remarks [Mbps] |[MHZz] [dBm] Remarks
6 5180 12.19 [* 6 5180 8.60 |*
9 5180 12.15 9 5180 8.61
12 5180 11.89 12 5180 8.55
18 5180 11.95 18 5180 8.18
24 5180 12.08 24 5180 8.33
36 5180 12.00 36 5180 8.06
48 5180 12.01 48 5180 7.00
54 5180 10.14 54 5180 5.45
*Worst Data Rate *Worst Data Rate
Reference data for SAR testing
11a Antenna port z Gating ON 11a Antenna port 2 Gating OFF
Freqgency Reading Data Rate[Freqency Reading
Data Rate|[MHz] [dBm] Remarks [Mbps] |[MHZz] [dBm] Remarks
6 5180 13.54 |* 6 5180 9.74 |*
9 5180 13.53 9 5180 9.61
12 5180 13.35 12 5180 9.58
18 5180 13.35 18 5180 9.42
24 5180 14.10 24 5180 10.72
36 5180 14.08 36 5180 10.51
48 5180 12.25 48 5180 8.56
54 5180 10.99 54 5180 6.95
*Worst Data Rate *Worst Data Rate

All comparison were carried out on same frequency and measurement factors.
Difference between worst rate check data and formal test result is due to the different test condition.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999
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Worst Data Rate Check
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/10/2015
Temperature/ Humidity 26deg. C/56% RH
Engineer Yutaka Yoshida
Mode 11n-20 Tx
1120 GatingON
Antenna port 0 Anterma port 1 Antenna port 2 Lol Lotal
MCS | Fregency Reading |Reading [Reading |Reading [Reading [Reading Result | Result
Index | [MH] Stream [Br] [mW] [[dBm]  |[mW] [Bm]  |[mW] [dBm] | [mW] | Remarks
o 510 731 539 6.20 417 7.63 5.79
1 5180 728 534 6.14 411 767 5.84
2 5180 720 528 6.17 414 7.61 5.77
EEEY . 733 540 6.5 152 775 596
4~ 5180 Single Stream 733 541 658 155 774 500
5[ 5180 6.77 476 6.84 433 7.63 5.79
6| 5180 6.76 474 6.85 434 758 5.73
1 5180 6.80 478 6.90 490 7.59 5.73
s 5180 728 535 1.00 303 635
o 5180 7.6 531 100 .00 631
10 5180 728 535 100 303 635
11 5180 7.00 511 1.00 786 611
T 5180 Antenna port 0+] 7517333 100 R3] 635
B[ 5180 691 491 1.00 772 591
4 5180 6.8 439 1.00 770 5.80
15[ 5180 6.83 487 1.00 7.69 587
g 5180 78 534 762 573  1046] 1113
o 5180 727 533 759 575 1044 1108
10 5180 731 533 7.61 577]  1047] 1L15
[ 5180 6.9 49 775 595| 1039] 1095
T sigg] 2tream | Antennaport 02— 5 78] 607 1046] 1L
B[ 5180 6.86 435 761 576 1026 1061
14 5180 6.89 489 7.64 5.81 1029 1070
5] 5180 690 489 755 560| 1024] 1058
s 5180 6.52 449 770 58| 10.16] 1038
o 5180 6.66 163 773 593 1023|1056
10 5180 6.65 463 776 597 1025] 1059
[ 5180 6.77 476 7776 508 1031 10.73
o 5180 Antenna port 1+2 685|485 70| 6m| 1036] 1087
B[ 5180 6.32 428 7.63 585 1006] 1014
4 5180 6.35 431 7.70 58| 1009] 1020
15| 5180 6.28 425 7.63 58| 1005| 1011
16 5180 735 543 6.59 456 758 573 119%| 1572
17 51%0 736 544 6.62 460 762 578 1199|1581
18] 5180 74 552 6.63 466 762 58| 1203|1597
19 5180 [ 7 515 6.96 497 7.70 58| 1204] 1601 "
0] 5is0] S Swream ntenna port Ot G 01T 500 7.68|  586] 1203|159
21 5180 697 498 6.20 417 7.60 576| 1173|1491
[ 5180 692 a0 621 418 759 574 1L72| 1485
[ 5180 693 193 6.24 420 755 560 1171 1432
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.

Difference between worst rate check data and formal test result is due to the different test condition.
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Worst Data Rate Check(Reference data for SAR testing)
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/29/2015
Temperature/ Humidity 24deg. C/45% RH
Engineer Yutaka Yoshida
Mode 11n-20 Tx
1120 Gating OFF
Antenna port 0 Antenna port 1 Antenna port 2 Lol Lotal
MCS | Fregency Reading [Reading [Reading [Reading [Reading [Reading Result | Result
Index | [MHz] Stream [Bm] [[mW] [[dBm] [mW] [dBm] [mW] [dBm] [mW] | Remarks
16} 5180 7.03 504 6.30 4.26 727 534 11.66 14.64 |*
17 5180 6.60 4.64 590 3.89 6.89 4.88 11.27 1341
18 5180 6.40 4.36 5.68 370 6.65 4.62 11.03 12.68
19| 5180, A 5.81 3.81 5.62 3.4 6.37 434 10.72 11.79
20 sigg| o ream [Antemnapot Y35 607|  405| 1040|1097
21 5180, 5.16 328 438 274 5.70 372 9.89 9.74
2 5180 495 313 426 2.66 5.61 364 9.74 943
23 5180 492 311 413 2.59 5.51 3.55 9.66 9.25
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.
Difference between worst rate check data and formal test result is due to the different test condition.

UL Japan, Inc.
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Worst Data Rate Check
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/10/2015
Temperature/ Humidity 26deg. C/56% RH
Engineer Yutaka Yoshida
Mode 11n-40 Tx
110 GatingON
Antenna port 0 Antenna port 1 Antenna port 2 Lol Lotal
MCS | Fregency Reading [Reading [Reading [Reading [Reading [Reading Result | Result
Index | [MH] Stream [Bn] |mW] |[[dBm]  [[mW] [Bm]  |[mW] [dBm] | [mW] | Renmrks
o 5190 1067] 1167 1303| 2009| 13.09] 2037
1 5190 1057 1140 1276] 1889| 1291 19.56
2 510 1055 1135] 1279] 1002] 1287] 1937
3 510 . 1054] 1131 1307  2027| 13&60| 2290
4 519 Single Stream 1054 1131| 1300| 1997| 1B349| 2235
5[ 5190 1055| 1136 1303 2007 1185] 1532
o 510 391 7R 1123|1327 1006] 10.14
1 510 387 770]  1123| 1326 9.90 9.77
s 5190 1059] 1145| 1329| 2131 515 375
o 510 1014 1033 1310 2042 1438 3075
10 5190 1009] 1021 295 1973 1476| 2094
11 519 1041 1098 1300| 1997 1491|309
T 510 Antenna port O] =550 5 T 20| 104 AR 3009
B 519 1028 1066] 1305 2020 1489|3085
4 5190 365 733 1124|1331 B15| 2064
15 510 360 740 1125| 1333 1316| 202
s 510 1070 1175 34| 233 1532| 3408
o 5190 1035] 1085 1302|  2005| 1490]| 3090
10 519 1020 1047 1280] 19.03| 1470 2950
[ 5190 1036] 1087 42| 1747| 1452 2834
T sio0 2Stream | Antenna port 042 G555 1220 1661 1435 2720
B[ 5190 1040] 1095 1154 1427| 14@| 252
4 5190 376 752 1017|1041 1253 1793
5] 5190 373 746 1004 1009] 14| 175
s 5190 314 2061 12.87] 1934 1602] 3995
o 510 297 1982 1134 1360| 1524] 3342
10 5190 1296 1978| 11.29| 1347| 152| 3325
[ 519 1319|2084 1150 1412 1543]| 3495
o 5100 Antenna port 12 B 2004 1141]  B®B| 1530|387
B 519 1306 202 1149] 1408| 1535] 3430
4 5190 1141 B38| 1033| 1080 1391 2462
15[ 5190 1142 1388| 1018| 1043| 1386| 2431
16 5190 1033 1091 344  210| 1160| 1446| 1676| 4747|*
17 5190 1013 1030] 1307| 2029 11.18] 1311 1640 43.6
18 519 1026] 1062 1301| 2001 1.10] 1283| 1639| 4351
19 5190 I 1024 1057 1293| 1965| 11.2| 1323 1638| 445
0] 500 S ream {Antennaport Ot 0o 3071 2028  1L9|  1315|  1644| 407
21 5190 1026 1062| 1316| 202 1125| 1334| 1650] 4468
2 5190 839 691 1135| B 9.75 045 1477 299
23 510 328 6.73 1111 2.9 9.90 977 1460| 29041
*FWorst Deta Rate

All comparison were carried out on same frequency and measurement factors.

Difference between worst rate check data and formal test result is due to the different test condition.

UL Japan, Inc.
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Worst Data Rate Check(Reference data for SAR testing)
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/29/2015
Temperature/ Humidity 24deg. C/45% RH
Engineer Yutaka Yoshida
Mode 11n-40 Tx
1140 Gating OFF
Antenna port 0 Anterma port 1 Antenna port 2 Lol Lotal
MCS | Fregency Reading [Reading [Reading [Reading [Reading [Reading Result | Result
Index | [MHz] Stream [Bm]  [[mW] [dBm] [mW] [dBm] [mW] [dBm] [mW] | Remarks
16 5190 744 554 7.05 5.07 822 6.63 12.37 1724 |*
17 5190, 7.03 5.05 6.43 439 7.68 5.86 11.85 15.30
18 5190, 6.63 4.61 6.21 4.18 7.38 548 11.54 14.26
19| 5190, 6.61 4.58 6.02 4.00 720 524 11.40 13.82
20 sio| o Sream [Antemnaport Ot ——g e o T T 378 60|  4%] 1124]  BD
21 5190, 6.84 483 5.68 370 6.82 4.81 11.25 13.34
224 5190 3.9 2.51 353 225 4.60 2.88 8.83 7.64
23 5190 397 249 3.59 229 4.69 2M 8.88 772
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.
Difference between worst rate check data and formal test result is due to the different test condition.
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Worst Data Rate Check
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/10/2015
Temperature/ Humidity 26deg.C. / 56%
Engineer Yutaka Yoshida
Mode 11ac-20 Tx
11ac20  Gating ON
Antenna port 0 Antenna port 1 Antenna port 2 Total Total
MCS | Fregency Reading [Reading [Readng |Readng [Reading [Reading Result Result
Index | [MHz] Stream [dBm] |[mW] |[dBm] _|[mW] [dBm]  [[mW] [dBm] [ [mW] | Remarks
0f 5180] 7.12 5.16 6.22 4.19 7.50 5.62
1 5180 7.12 5.15 6.22 4.19 747 5.59
2] 5180) 7.08 5.11 6.23 420 7.51 5.64
3 5180) 7.39 548 6.68 4.66 7.4 5.68
4 5180) Single Stream 7.45 5.56 6.74 472 7.60 5.75
5 5180 6.61 4.58 6.92 492 7.45 5.56
6 5180 6.56 4.53 6.96 4.96 7.53 5.66
7l 5180 6.60 4.57 7.00 5.01 7.55 5.69
8 5180] 5.54 3.58 6.05 4.03 6.08 4.06
0f 5180] 7.18 522 6.61 4.58 991 9.80
1 5180] 727 533 6.61 4.58 9.96 991
2| 5180] 723 529 6.64 4.61 9.96 9.90
3 5180) 7.30 5.38 6.67 4.65 10.01 10.02
4 5180 Antenna port 0+1 7.39 548 6.77 4775 10.10 1023
5 5180 6.89 4.89 6.25 4.21 9.59 9.10
6 5180 6.86 4.85 6.29 4.26 9.59 9.10
7 5180 691 4.91 6.30 4.26 9.63 9.18
8 5180] 5.55 3.59 6.01 3.9 8.80 7.58
0f 5180] 7.34 542 7.67 5.85 10.52 11.27
1 5180 7.34 542 7.65 5.82 10.51 11.24
2 5180 740 5.49 772 5.92 10.57 1141
3 S180] 7.39 548 7.81 6.05 10.62 11.52
4 5180] 2Stream | Antennaport 0+2 7.44 5.54 7.90 6.16 10.68 11.70
5 5180) 6.58 455 7.70 5.89 10.19 1044
6 5180 6.93 4.93 7.67 5.85 10.32 10.77
7 5180 6.95 4.96 7.74 ) 10.37 10.90
8 5180] 5.53 3.58 643 4.40 9.01 797
0f 5180] 6.76 4.74 7.81 6.04 10.33 10.79
1 5180] 6.80 4.79 7.80 6.02 10.34 10.81
2| 5180] 6.76 4.74 7.79 6.01 10.32 10.76
3 5180] 6.76 4.74 7.80 6.02 10.32 10.77
4 5180 Antenna port 142 6.80 479 7.85 6.09 1037 10.88
5 5180) 6.28 425 7.73 593 10.08 10.18
6l 5180) 6.30 4.26 7.71 5.90 10.07 10.16
7 5180 6.32 4.28 7.74 ) 10.10 10.22
8 5180 6.03 4.01 6.80 4.79 9.44 8.80
0f 5180] 727 533 6.75 4.73 7.53 5.60 11.96 15.72
1 5180] 733 540 6.69 4.66 7.54 5.67 11.97 15.73
2 5180 731 5.38 6.77 4.76 7.67 5.85 12.04 15.98
3 5180 7.01 5.02 7.15 5.18 7.67 5.85 12.06 16.05 |*
4 S180[ 3 Stream | Antenna port 0+1+2 7.05 5.07 7.08 5.10 7.64 5.81 12.04 1599
5 5180) 6.93 493 6.29 425 7.57 5.72 11.73 14.90
6l 5180) 6.94 4N 6.26 423 7.58 5.72 11.73 14.89
7 5180 6.96 4.97 6.28 4.25 7.64 5.81 11.77 15.03
8 5180] 5.76 3.77 6.01 3.9 6.51 448 10.88 12.24

*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.
Difference between worst rate check data and formal test result is due to the different test condition.
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Worst Data Rate Check(Reference data for SAR testing)
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/29/2015
Temperature/ Humidity 24deg. C/45% RH
Engineer Yutaka Yoshida
Mode 11ac-20 Tx
11ac20  Gating OFF
Anterna port 0 Anterna port 1 Anterna port 2 Total Total
MCS | Fregency Reading [Readng [Readng |Reading [Reading [Reading Result Result
Index | [MHz] Stream [dBm] |[mW] |[dBm] |[miW] [dBm] _ |[mW] [dBm] | [mW] | Remarks
0) 5180 6.96 4.97 6.34 4.30 7.26 533 11.64 14.60 |*
1 5180 6.81 4.80 6.10 4.08 6.93 4.93 11.40 13.80
2 5180 647 443 5.75 3.76 6.71 4.68 11.10 12.87
3 5180 5.80 3.80 5.76 377 6.44 4.40 10.78 11.97
4 5180] 3 Stream |Antenna port 0+1+2] 553 3.57 5.55 3.59 6.14 4.11 10.52 11.28
5 5180) 5.17 3.29 441 2.76 5.71 372 9.90 9.77
6l 5180) 520 331 4.39 275 5.79 3.79 9.93 9.85
71 5180) 497 3.14 4.16 2.61 5.59 3.62 9.71 9.36
8 5180 3.52 2.25 3.68 2.34 4.45 2.79 8.67 7.37
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.
Difference between worst rate check data and formal test result is due to the different test condition.

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Worst Data Rate Check
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/10/2015
Temperature/ Humidity 26deg. C/56% RH
Engineer Yutaka Yoshida
Mode 11ac-40 Tx
11acd)  GatingON
Antenna port 0 Antenna port 1 Antenna port 2 Lotal Lotal
MCS | Fregency Reading [Readng [Readng [Reading [Readng [Reading Result Result
Index | [MHz] Stream [dBm] |[mW] |[dBm]  [[mW] [dBm]  |[mW] [dBm] | [mW] [ Remmrks
0 5190 10.82 12.07 13.00 19.97 11.18 13.13
1 5190 10.61 11.52 12.83 19.18 11.02 12.64
2| 5190 10.66 11.64 12.79 19.03 12.58 18.09
3 5190 10.66 11.64 13.11 2045 13.57 274
4 5190 . 10.63 11.55 13.03 20.09 13.56 272
5 5190 Single Stream 10.70 11.75 13.18 20.82 11.82 15.20
6 5190 10.66 11.64 13.16 20.71 11.72 14.86
7] 5190 79 6.20 10.27 10.65 8.51 7.09
8| 5190 8.02 6.33 10.30 10.71 849 7.06
9 5190 748 5.60 9.82 9.59 793 6.21
0 5190 10.61 11.52 1341 21.95 15.25 3347
1 5190 1045 11.09 13.17 20.76 15.03 31.85
2| 5190 1030 10.71 13.10 2040 14.93 31.10
3 5190 1038 10.90 13.19 20.86 15.02 31.76
4 5190 10.20 1047 13.18 20.81 14.95 31.27
5 5190 Anteree port 0+ 10.39 10.94 1331 2143 15.10 3237
6 5190 1041 11.00 13.11 2047 14.98 3147
7] 5190 771 590 10.31 10.74 1221 16.64
8| 5190 177 599 10.31 10.74 12.24 16.73
9 5190 721 5.26 9.79 9.52 11.70 14.78
0 5190 10.76 11.90 13.35 21.61 15.25 3351
1 5190 10.53 11.31 12.37 17.25 14.56 28.56
2 5190 10.53 11.31 11.51 14.15 14.06 2546
3 5190 1037 10.89 11.38 13.74 13.92 24.63
4 5190 10.33 10.79 1137 13.69 13.89 24.49
S| sio 2 Steam | Antennaport 042 57717 1151  1416| 1404| 2534
6 5190 10.30 10.72 11.38 13.73 13.88 2446
7 5190 7.80 6.03 8.64 7.31 11.25 13.34
8| 5190 7.64 5.80 843 6.97 11.06 12.77
9 5190 727 533 8.05 6.38 10.69 11.72
0 5190 13.24 21.09 13.17 20.74 16.21 41.83
1 5190 13.19 20.85 11.33 13.58 1537 3443
2 5190 13.12 20.51 11.21 13.20 15.28 3370
3 5190 13.23 21.04 1145 13.97 15.44 35.01
4 5190 13.10 2044 11.40 13.80 15.35 3424
3510 Antenna port 12 B20]  2089| 11499 1410]  1544| 3%
6 5190 1327 2123 11.42 13.87 1545 35.10
7] 5190 1047 11.14 8.73 746 12.70 18.60
8| 5190 10.59 11.46 8.61 725 1272 1871
9 5190 997 9.92 797 6.27 12.09 16.19
0 5190 1046 1111 13.70 2343 11.56 14.32 16.89 4885 |*
1 5190 10.18 1042 13.63 23.05 11.28 1341 16.71 46.88
2| 5190 10.18 1041 13.40 21.86 11.22 13.23 16.58 45.50
3 5190 1042 11.01 1343 2.03 11.28 13.44 16.67 4647
4 5190 10.22 10.53 13.34 21.57 11.21 13.23 16.56 4532
5 5190 3 Stream | Antenna port 0142 10.19 1045 13.36 21.69 11.39 13.78 16.62 4592
6 5190 10.58 11.44 13.46 22.19 11.51 14.14 16.79 47.77
7] 5190 7.66 5.84 10.61 11.50 897 7.89 14.02 2523
8| 5190 749 5.61 10.64 11.58 890 175 13.97 2495
9 5190 7.12 5.15 9.88 9.72 797 6.26 13.25 21.13
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.

Difference between worst rate check data and formal test result is due to the different test condition.
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Worst Data Rate Check(Reference data for SAR testing)
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/29/2015
Temperature/ Humidity 24deg. C/45% RH
Engineer Yutaka Yoshida
Mode 11ac-40 Tx
11ac40  Gating OFF
Antenna port 0 Anterna port | Anterma port 2 Total Total
MCS | Fregency Reading |Reading [Reading [Reading [Reading [Reading Result Result
Index | [MHz] Stream [Bm] W] |[dBm]  |[mW] [dBm] |[mW] [dBm] | [mW] | Remarks
0) 5190 7.80 6.02 7.27 533 832 6.80 12.59 1815 |*
1 5190 7.69 5.87 7.29 5.35 831 6.77 12.55 18.00
2 5190 6.96 4.96 6.33 4.30 742 5.52 11.70 14.79
3 5190 6.79 4.78 6.25 421 7.30 5.36 11.57 14.36
4 5190 6.62 4.59 5.81 3.81 6.95 4.96 11.26 13.36
5 5190 3Seam | Antenm part O++ 702 5.03 5.87 3.86 6.95 4.95 1141 13.85
6 5190 7.03 5.05 590 3.89 6.93 4.93 11.42 13.87
7 5190 3.00 1.9 2.67 1.85 2.80 1.91 7.60 5.75
8 5190 3.07 2.03 2.75 1.88 3.74 2.36 797 6.27
9 5190 2.55 1.80 231 1.70 3.11 2.05 744 5.55
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.

Difference between worst rate check data and formal test result is due to the different test condition.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
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Worst Data Rate Check
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/10/2015
Temperature/ Humidity 26deg. C/56% RH
Engineer Yutaka Yoshida
Mode 11ac-80 Tx
11ac8)  Gating ON
Antenna port 0 Antenna port 1 Antenna port 2
MCS | Fregency Reading [Reading |Reading |Reading |Reading |Reading  |Total Result| Total Result
Index | [MH] Stream (B |mW]  |dB  |mW]  |dBej W) [dBnj | (W] | Remuis
0 21 1003 1006 1291 1955 1301 2002
1 21 9% 971 1291 19.56 1289 1944
2 21 983 92 28 19.19 28 19.15
3 21 04 103 1303 2010 1349 2%
4 2 . 1018 1042 1298 1987 1341 219
s s Single Stream 109 106 36| 2 1181 1518
4 2 1023 1054 1307 2028 1160 1477
7 2 325 663 1031 1073 343 6%
g 2 336 685 1035 1083 851 7.10
9 21 775 5% 931 957 7% 625
0 2 [ T 1355 264 1527 B66
1 21 9% 960 129 1951 1464 211
2 21 9 960 1319 208 1483 3043
3 21 984 963 283 1939 1463 00
4 2 9% 961 27 1897 1456 285
5 2 Antenna 0+1 99 o84 1326 2118 149 3L
q 2 99 988 13.06 2023 I 3011
7 2 B 593 1035 1084 1224 1676
g 21 301 633 1041 109 1239 1732
9 21 T34 50 1005 0.2 1191 1554
0 21 04 103 1171 I 1400 2514
1 21 983 961 1L.16 1305 1355 266
2 21 994 987 1120 13.19 1363 2505
3 2 987 970 1131 133 1366 B3
4 2 997 99 1116 1305 1361 29
s sug 2Smem | Antenna0f 06| 100 1147 1401 BR| 240
q 2 1001 1003 1138 1375 1376 BB
7 21 795 621 828 %2 .12 293
g 21 316 64 837 656 1127 134l
9 21 751 563 D 619 1073 1.8
0 21 1001 1003 334 2155 149 318
1 21 9% o 13 1326 1364 2310
P 21 1001 1002 1129 1346 1371 B4
3 2 1001 1003 1126 1338 36O B4l
4 2 1004 1008 1137 B2 1377 B30
5 2 Antena 12 1011 1024 1146 139 [ U5
q 2 995 983 1137 B2 373 260
7 21 305 639 836 685 1.2 324
g 21 317 6% 851 7.10 1136 3.6
9 21 759 574 797 626 1079 1200
0 21 9% 9% 1339 212 1135 1365 1653 4546
1 2 994 955 1338 2175 1124 1330 1652 491
B 2 1000 99 139 2132 1109 2% 1645 715
3 2 988 on 129 1971 1140 1331 1636 BA
4 2 9% 9% B3 2154 118 B3 1650 64
5 g Swam | Antenna 02 08 0% B8] 209 1137 1371 1647 2440
q 21 10.15 1035 B3 2149 1166 1465 1667 469|*
7 21 R 57 1011 1025 882 QR 374 2366
g 21 760 575 1046 1.2 874 79 1387 2436
9 21 73 541 983 ) 780 603 B3 2105
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.
Difference between worst rate check data and formal test result is due to the different test condition.
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Worst Data Rate Check(Reference data for SAR testing)

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/30/2015
Temperature/ Humidity 24deg. C/ 67% RH
Engineer Yutaka Yoshida
Mode 11ac-80 Tx
11ac80  Gating ON
Antenna port 0 Antenna port 1 Antenna port 2 Total Total
MCS | Fregency Reading [Reading [Reading  [Reading  [Reading  [Reading Result Result
Index | [MHz] Stream [dBm] |[mW] [[dBm] |[mW] |[dBm] |[(mW] [dBm] | [mW]
o 5210 712 5.15 649 446 7.63 5791 1187 1540
1 5210 6.71 469 6.06 404 7.13 507 1143 13.89
2 5210 6.36 433 577 378 6.87 4.86 11.13 12.96
3 5210 7.96 6.25 5.55 3.59 6.55 452 11.57 14.36
4 5210 772 591 5.35 343 6.27 424 1133 13.58
S| s O Sream | Anlemaport 012 F—ror 75 T—50 ] 380 6] 467 18] B8
6 5210f 6.92 492 5.83 3.83 6.91 491 11.35 13.66
7] 5210f 329 2.13 2.83 1.92 3.84 242 8.11 647
8 5210f 3.06 202 2.82 1.91 3.58 228 7.94 6.22
9 5210 253 1.79 2.18 1.65 3.09 204 7.39 548
*Worst Data Rate

All comparison were carried out on same frequency and measurement factors.

Difference between worst rate check data and formal test result is due to the different test condition.

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
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Maximum Average Output Power (Reference data for SAR testing)

Test place Ise EMC Lab. No.6 and No.11 Measurement Room
Report No. 10852538H
Date 08/25/2015 08/30/2015
Temperature/ Humidity 25deg. C/ 68% RH 22deg. C/ 65% RH
Engineer Shinichi Miyazono Takafumi Noguchi
Mode 11a Tx
[AV]
Antennaport2 6Mbps Gating OFF
Freq. S/A Cable | Atten. Result
Reading| Loss Loss (Cond.)
[MHZ] | [dBm] | [dB] | [dB] [TdBm][ [mW]
5180.0 | 410 | 056 | 6.16 | 10.82 | 12.07
5220.0 | 3.39 0.57 6.16 10.12 10.28
52400 | 328 | 057 | 6.16 | 10.00 | 10.00
5260.0 | 4.78 0.57 6.16 11.51 14.14
53000 | 5.75 | 057 | 6.16 | 1248 | 17.69
53200 | 5.80 | 057 | 6.16 | 1253 | 17.90
55000 | 3.78 | 058 | 6.17 | 1052 | 11.27
5580.0 | 3.73 | 0.57 | 6.16 | 1046 | 1111
5700.0 | 3.62 0.57 6.16 10.35 10.84
57450 | -1.18 | 057 | 6.16 | 555 | 3.59
57850 | -1.20 | 057 | 6.16 | 552 | 3.57
58250 | -1.02 | 057 | 6.16 | 571 | 3.72
Result(Cond.) = Reading + Cable Loss + Atten.Loss

UL Japan, Inc.

Ise EMC Lab.
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Maximum Average Output Power (Reference data for SAR testing)

Test place Ise EMC Lab. No.6 and No.11 Measurement Room
Report No. 10852538H
Date 08/25/2015 08/30/2015
Temperature/ Humidity 25deg. C/ 68% RH 22deg. C/ 65% RH
Engineer Shinichi Miyazono Takafumi Noguchi
Mode 11n-20 Tx
[AV]
Antenna port 0+1+2 (MCS 16) Gating OFF
Freq. Result Result
(Cond.) (Cond.)
[MHZ] | [dBm] [mW]
5180.0 15.62 36.50
5220.0 15.74 37.47
5240.0 15.75 37.56
5260.0 18.35 68.40
5300.0 18.18 65.69
5320.0 17.96 62.52
5500.0 16.24 42.11
5580.0 15.85 38.42
5700.0 11.68 14.72
5745.0 10.94 12.41
5785.0 10.88 12.23
5825.0 11.00 12.59
Antenna port 0
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHZ] | [dBm] [dB] [dB] [dBm] [mW]
5180.0 4.50 0.56 6.16 11.22 13.24
5220.0 4.52 0.57 6.16 11.25 1333
5240.0 4.62 0.57 6.16 11.35 13.64
5260.0 5.43 0.57 6.16 12.16 16.45
5300.0 538 0.57 6.16 12.11 16.27
5320.0 522 0.57 6.16 11.95 15.66
5500.0 4.48 0.58 6.17 11.22 13.26
5580.0 3.67 0.57 6.16 10.39 10.94
5700.0 0.14 0.57 6.16 6.87 4.86
5745.0 -0.47 0.57 6.16 6.26 4.23
5785.0 -0.79 0.57 6.16 5.93 3.92
5825.0 -0.48 0.57 6.16 6.24 4.21
Antenna port 1
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHZ] | [dBm] [dB] [dB] [dBm] [mW]
5180.0 | 4.96 0.56 6.16 11.69 14.74
5220.0 5.05 0.57 6.16 11.78 15.06
5240.0 4.64 0.57 6.16 11.37 13.70
5260.0 8.61 0.57 6.16 15.34 34.20
5300.0 8.20 0.57 6.16 14.93 31.12
5320.0 7.79 0.57 6.16 14.53 28.35
5500.0 4.98 0.58 6.17 11.72 14.87
5580.0 4.71 0.57 6.16 11.44 13.92
5700.0 0.85 0.57 6.16 7.58 573
5745.0 -0.42 0.57 6.16 6.31 4.28
5785.0 -0.43 0.57 6.16 6.30 4.26
5825.0 -0.11 0.57 6.16 6.61 4.58
Antenna 2
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] [dB] [dB] [dBm] [mW]
5180.0 2.58 0.56 6.16 9.30 8.52
5220.0 2.86 0.57 6.16 9.58 9.08
5240.0 3.36 0.57 6.16 10.09 10.21
5260.0 5.76 0.57 6.16 12.49 17.75
5300.0 5.89 0.57 6.16 12.63 18.31
5320.0 5.94 0.57 6.16 12.67 18.51
5500.0 4.72 0.58 6.17 11.46 13.99
5580.0 4.59 0.57 6.16 11.32 13.55
5700.0 -0.58 0.57 6.16 6.16 4.13
5745.0 -0.81 0.57 6.16 5.92 3.90
5785.0 -0.65 0.57 6.16 6.07 4.05
5825.0 -0.93 0.57 6.16 5.79 3.79

Result(Cond.)[dBm] = Reading + Cable Loss + Atten.Loss
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Maximum Average Output Power (Reference data for SAR testing)

Test place
Report No.
Date
Temperature/
Engineer
Mode

Ise EMC Lab. No.11 Measurement Room

10852538H
08/20/2015 08/25/2015
Humidity ~ 25deg.C/60% RH 25deg. C/68% RH
Kazuya Yoshioka Shinichi Miyazono
11n-40 Tx
[AV]
Antenna port 0+1+2 (MCS 16) Gating OFF
Freq. Result Result
(Cond.) (Cond.)
[MHz] [dBm] [mW]
5190.0 15.42 34.84
5230.0 16.88 48.79
5270.0 19.78 95.07
5310.0 16.55 45.19
5510.0 16.72 47.00
5550.0 19.24 83.97
5670.0 14.05 25.38
5755.0 11.95 15.68
5795.0 12.08 16.16
Antenna port 0
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] [dBm] [dB] [dB] [dBm] [mW]
5190.0 3.76 0.57 6.16 10.49 11.19
5230.0 5.41 0.57 6.16 12.14 16.35
5270.0 9.66 0.57 6.16 16.39 43.60
5310.0 4.51 0.58 6.17 11.26 13.37
5510.0 5.26 0.58 6.17 12.01 15.88
5550.0 8.31 0.58 6.17 15.06 32.04
5670.0 2.65 0.57 6.16 9.38 8.67
5755.0 0.50 0.57 6.16 7.23 5.28
5795.0 0.41 0.57 6.16 7.13 5.16
Antenna port 1
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] [dBm] [dB] [dB] [dBm] [mW]
5190.0 4.71 0.57 6.16 11.44 13.92
5230.0 6.30 0.57 6.16 13.03 20.09
5270.0 7.21 0.57 6.16 13.94 24.78
5310.0 5.68 0.58 6.17 12.42 17.47
5510.0 5.12 0.58 6.17 11.87 15.37
5550.0 7.08 0.58 6.17 13.82 24.11
5670.0 2.78 0.57 6.16 9.51 8.94
5755.0 0.68 0.57 6.16 7.41 5.51
5795.0 0.90 0.57 6.16 7.62 5.79
Antenna port 2
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] [dBm] [dB] [dB] [dBm] [mW]
5190.0 3.15 0.57 6.16 9.88 9.72
5230.0 4.19 0.57 6.16 10.92 12.36
5270.0 7.53 0.57 6.16 14.26 26.68
5310.0 4.82 0.58 6.17 11.57 14.35
5510.0 5.23 0.58 6.17 11.97 15.76
5550.0 7.70 0.58 6.17 14.45 27.83
5670.0 2.17 0.57 6.16 8.90 7.77
5755.0 0.17 0.57 6.16 6.90 4.90
5795.0 0.44 0.57 6.16 7.16 5.21

Result(Cond.)[dBm] = Reading + Cable Loss + Atten.Loss
Result(e.i.r.p..)[dBm] = Reading + Cable Loss + Atten.Loss + Antenna Gain

UL Japan, Inc.
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Maximum Average Output Power (Reference data for SAR testing)

Test place Ise EMC Lab. No.6 and No.11 Measurement Room
Report No. 10852538H
Date 08/25/2015 08/30/2015
Temperature/ Humidity 25deg. C/ 68% RH 22deg. C/ 65% RH
Engineer Shinichi Miyazono Takafumi Noguchi
Mode 11ac-20 Tx
[AV]
Antenna port 0+1+2 (MCS 0) Gating OFF
Freq. Result Result
(Cond.) (Cond.)
[MHZ] | [dBm] [mW]
5180.0 | 1548 3534
5220.0 15.72 37.29
5240.0 15.68 36.94
5260.0 18.17 65.61
5300.0 17.87 61.20
5320.0 17.67 58.50
5500.0 15.23 33.34
5580.0 14.87 30.67
5700.0 11.09 12.85
5745.0 9.99 9.97
5785.0 10.01 10.02
5825.0 9.94 9.87
Antenna port 0
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHZ] | [dBm] [dB] [dB] [dBm] [mW]
5180.0 3.70 0.56 6.16 10.42 11.01
5220.0 3.73 0.57 6.16 10.46 11.11
5240.0 3.47 0.57 6.16 10.19 10.45
5260.0 5.50 0.57 6.16 12.23 16.71
5300.0 5.28 0.57 6.16 12.01 15.88
5320.0 5.07 0.57 6.16 11.80 15.15
5500.0 3.69 0.58 6.17 10.43 11.03
5580.0 3.02 0.57 6.16 9.75 9.44
5700.0 -0.29 0.57 6.16 6.45 4.41
5745.0 -1.26 0.57 6.16 547 3.53
5785.0 -1.50 0.57 6.16 5.23 3.33
5825.0 -1.58 0.57 6.16 5.14 3.27
Antenna port 1
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHZ] | [dBm] [dB] [dB] [dBm] [mW]
5180.0 | 4.76 0.56 6.16 1148 14.06
52200 | 4.96 0.57 6.16 11.69 14.75
52400 | 5.24 0.57 6.16 11.96 15.72
52600 | 8.17 0.57 6.16 14.90 30.89
5300.0 8.00 0.57 6.16 14.73 29.74
5320.0 7.71 0.57 6.16 14.45 27.85
5500.0 3.88 0.58 6.17 10.62 11.54
5580.0 3.65 0.57 6.16 10.38 10.90
5700.0 -0.24 0.57 6.16 6.50 4.46
5745.0 -1.51 0.57 6.16 522 3.33
5785.0 -1.56 0.57 6.16 5.17 3.29
5825.0 -1.77 0.57 6.16 4.95 3.13
Antenna port 2
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] [dB] [dB] [dBm] [mW]
5180.0 | 3.40 0.56 6.16 10.12 10.27
52200 | 3.86 0.57 6.16 10.58 11.43
5240.0 | 3.60 0.57 6.16 10.32 10.77
5260.0 5.83 0.57 6.16 12.55 18.01
5300.0 5.20 0.57 6.16 11.93 15.58
5320.0 5.17 0.57 6.16 11.91 15.51
5500.0 3.58 0.58 6.17 10.32 10.77
5580.0 3.41 0.57 6.16 10.14 10.33
5700.0 -0.74 0.57 6.16 6.00 3.98
5745.0 -1.79 0.57 6.16 4.94 3.12
5785.0 -1.41 0.57 6.16 5.31 3.40
5825.0 -1.32 0.57 6.16 5.41 3.47

Result(Cond.)[dBm] = Reading + Cable Loss + Atten.Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Maximum Average Output Power (Reference data for SAR testing)

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 08/20/2015
Temperature/ Humidity 25deg.C/ 60% RH
Engineer Kazuya Yoshioka
Mode 11ac-40 Tx
[AV]
Antenna port 0+1+2 (MCS 20) Gating OFF
Freq. Result Result
(Cond.) (Cond.)
[MHz] | [dBm] [mW]
51900 | 1737 54.62
5230.0 17.17 52.07
5270.0 19.74 94.27
5310.0 16.65 46.24
5510.0 16.69 46.66
5550.0 19.30 85.02
5670.0 14.04 25.37
5755.0 12.00 15.84
5795.0 12.11 16.27
Antenna port 0
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] [dB] [dB] [dBm] [mW]
5190.0 5.66 0.57 6.16 12.39 17.32
5230.0 6.99 0.57 6.16 13.72 23.55
5270.0 9.69 0.57 6.16 16.42 43.89
5310.0 4.57 0.58 6.17 11.32 13.54
5510.0 5.20 0.58 6.17 11.94 15.65
5550.0 7.55 0.58 6.17 14.30 26.89
5670.0 2.69 0.57 6.16 9.42 8.76
5755.0 0.55 0.57 6.16 7.28 5.34
5795.0 0.45 0.57 6.16 7.17 5.22
Antenna port 1
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] [dB] [dB] [dBm] [mW]
51900 | 6.72 0.57 6.16 13.45 2211
52300 | 455 0.57 6.16 11.28 13.43
52700 | 7.29 0.57 6.16 14.02 2524
5310.0 5.76 0.58 6.17 12.51 17.81
5510.0 5.11 0.58 6.17 11.85 1533
5550.0 7.86 0.58 6.17 14.60 28.87
5670.0 2.85 0.57 6.16 9.58 9.09
5755.0 0.77 0.57 6.16 7.50 5.62
5795.0 1.06 0.57 6.16 7.78 6.00
Antenna port 2
Freq. S/A Cable Atten. Result Result
Reading Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] [dB] [dB] [dBm] [mW]
5190.0 5.09 0.57 6.16 11.82 15.19
5230.0 5.06 0.57 6.16 11.79 15.10
5270.0 7.27 0.57 6.16 14.00 25.14
5310.0 4.98 0.58 6.17 11.73 14.89
5510.0 5.21 0.58 6.17 11.95 15.68
5550.0 7.92 0.58 6.17 14.66 29.26
5670.0 2.03 0.57 6.16 8.76 7.52
5755.0 0.15 0.57 6.16 6.88 4.87
5795.0 0.31 0.57 6.16 7.03 5.05

Result(Cond.)[dBm] = Reading + Cable Loss + Atten.Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Maximum Average Output Power (Reference data for SAR testing)

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 08/20/2015
Temperature/ Humidity 25deg.C/ 60% RH
Engineer Kazuya Yoshioka
Mode 11ac-80 Tx
[AV]
Antenna port 0+1+2 (MCS 20) Gating OFF
Freq. Result | Result
(Cond.) | (Cond.)
[MHz] | [dBm] [mW]
5210.0 9.62 9.17
5290.0 6.47 4.44
5530.0 10.24 10.57
5610.0 15.21 33.18
5775.0 11.83 15.24
Antenna port 0
Freq. S/A Cable | Atten. Result Result
Reading | Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] [dB] [dB] [dBm] [mW]
5210.0 -2.02 0.57 6.16 4.70 2.95
5290.0 -5.95 0.57 6.16 0.78 1.20
5530.0 -1.48 0.58 6.17 5.27 3.36
5610.0 3.62 0.57 6.17 10.36 10.86
5775.0 0.22 0.57 6.16 6.95 4.95
Antenna port 1
Freq. S/A Cable Atten. Result Result
Reading | Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] [dB] [dB] [dBm] [mW]
5210.0 -1.45 0.57 6.16 5.27 3.37
5290.0 -3.51 0.57 6.16 3.22 2.10
5530.0 -1.18 0.58 6.17 5.57 3.60
5610.0 3.28 0.57 6.17 10.02 10.04
5775.0 0.60 0.57 6.16 7.33 5.40
Antenna port 2
Freq. S/A Cable Atten. Result Result
Reading | Loss Loss (Cond.) (Cond.)
[MHz] | [dBm] | [dB] [dB] [dBm] [mW]
52100 | 2.18 | 0.57 6.16 4.54 2.85
52900 | 616 | 057 6.16 0.57 1.14
55300 | -1.18 | 0.8 6.17 557 3.60
5610.0 4.15 0.57 6.17 10.89 12.27
5775.0 0.16 0.57 6.16 6.89 4.88

Result(Cond.)[dBm] = Reading + Cable Loss + Atten.Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Duty cycle
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/10/2015
Temperature/ Humidity 26deg. C/56% RH
Engineer Yutaka Yoshida
Mode 11a/11n-20/11n-40
11a 6Mbps(Single Stream) 11n-20 MCS19(3 Stream)
Txon/(Txon + Tx off) = 0.982 Txon/(Txon + Tx off) = 0.724
Txon/(Txon + Tx off) * 100 = 98.2 % Txon/(Txon + Tx off) * 100 = 72.4 %
Duty factor = 10 * log (1.406 / 1.38) = 0.08 dB Duty factor = 10 * log (212.7 / 153.9) = 141 dB
#  Agilent RL ¥ Agilent RL
a Mkr2  1.4086 ms a Mkr2  212.7 ps
Ref 26 dBm Atten 30 dB 0.74 dB Ref 28 dBm Atten 30 dB 0.78 dB
s - 1 s | | T ] |
i, pre i i R Bt -
|
|
PAva e PAva jmﬁ'% u
51 82 51 s \
Center 5.130 988 GHz Span B Hz Center 5.180 008 GHz Span B Hz
es BH & MHz #WBH 58 MHz Sweep 2 ms (2001 pts) o5 BH 8 MHz #UBH 50 MHz Sweep 300 ps (2001 pts)
TR T S e _ar5a sy Marker  Trase  Tyee L Bt
R B T s oo® 1550 1o o
2a @ Time 1.4B8 ms 8.74 dB ;'j g; }m: Zf;g tz ’Eaﬁ;ig
11n-40 MCS16(3 Stream)
Txon/(Txon + Tx off) = 0.797
Txon/ (Tx on + Tx off) * 100 = 79.7 %
Duty factor = 10 * log (313.1/ 249.5) = 0.99 dB
1 Agilent RL
a Mkr2 3131 ps
Ref 20 dBm Atten 30 dB 1.33 dB
anvs | T T T |
10
dB/ w " ‘ FWWI
\
|
A i
PAvg @ i ‘
51 52 | ‘
Center 5,198 000 GHz Span @ Hz
es BH 8 MHz #UBH 50 MHz Sweep 440 ps (2001 pts)
Marker Trace Type ¥ fAxiz Amplitude
1l (€3] Tine 93.72 ps -54.17 dBm
1la (€3] Time 249.5 ps 1.86 dB
2R 3 Tima 93.72 pe -54.17 dBm
2a (&3] Time 3131 ps 133 dB

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
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Duty cycle
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 06/10/2015
Temperature/ Humidity 26deg. C/56% RH
Engineer Yutaka Yoshida
Mode 11ac-20/ 11ac-20 /11ac-80
1lac-20 MCS3(3 Stream) 11ac-40 MCS0(3 Stream)
Txon/(Txon + Tx off) = 0.859 Txon/(Txon + Tx off) = 0.802
Txon/(Tx on + Tx off) * 100 = 85.9 % Txon/(Txon+ Tx off) * 100 = 80.2 %
Duty factor = 10 * log (409.2 / 351.3) = 0.66 dB Duty factor = 10 * log (316.4 / 253.9) = 0.96 dB
3 Agilent RL ¥ Agilent RL
a Mkre 4892 ps a Mkr2 3164 ps
Ref 26 dBm Atten 30 dB -6.58 dB Ref 20 dBm Atten 30 dB -3.456 dB
il |t \ I |
[
5 | 0 2 VUL D T TSR
PAug i | PAva —
152 s1 82 \ \
Center 5.180 966 GHz Span @ Hz Center 5.190 066 GHz Span @ Hz
es BH 8 MHz #UBW 56 MHz Sweep 600 ps (2001 pts) es BH & MHz #YBH 50 MHz Sweep 448 ps (2001 pts)
Marker Trace Type K Rxis Anplitude Marker Trace Type ® fxis fAnplitude
1R 3 Time 124.8 ps -52.54 dEm 1R (&3] Tine 98.2 pg -53.79 dBm
1a [} Time 35L.3 s 1.33 dB 1a @ Tine 253.9 ps 8.52 dB
2R (€3 Tine 124.8 ps -52.54 dBm 2R (€] Tine 98.2 pe 53.79 dBn
28 3 Time 489.2 ps -8.58 dB 2a ()] Tine 316.4 pe 3.6 dB
11ac-80 MCS6(3 Stream)
Txon/ (Txon + Tx off) = 0.552
Txon/(Txon + Tx off) * 100 = 55.2 %
Duty factor = 10 * log (132.4/ 73.15) = 2.58 dB

3 Agilent RL

a Mkr2 1324 ps

Rgf 28 dBm Atten 38 dB 315 dB
#Avg

i | I — |
e -
dB/ !

PAvg
s1 92 | | | | |
Center 5.180 008 GHz Span @ Hz
es BW § MHz #VBH 50 HHz Sweep 220 ps (2081 pts)
Marker  Trace Type % Axis fnplitude
R £ Time 74.83 s -56.88 dBu
1a 3 Tine 73.15 ps .98 dB
2R (2 Ting 74.83 pe -56.82 dBn
24 (&) Time 132.4 ps 3.15 de

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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:+81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015 08/13/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 23deg. C/ 62% RH 23deg. C/ 65% RH
Engineer Tomohisa Nakagawa Shinichi Miyazono Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-20 Tx 5180MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] | [dB] | [dB] [dB]  [[dBuV/m]|[dBuV/m]| [dB] | of Restricted Bands
Hori 2498.499 [PK. 574 293 28| 3409 - 54.6 739 193 [Inside
Hori 5150.000 [PK 554|330 42| 341 - 58.5 739|  15.4 |Bandedge
Hori 5360.820 [PK 569| 329 43| 340 - 60.1 739|  13.8 |Inside
Hori 6906.600 [PK 568 365 50| 340 - 643 68.2 3.9 |Outside
Hori 10360.000 [PK. 523 400] 17| 344 - 56.2 68.2|  12.0 |Outside
Hori 2498.499 [AV 367 293 28| 349 1.4 353 539  18.6 [Inside
Hori 5150.000 |AV 429 330 42| 341 1.4 474 539 6.5 |Bandedge *1)
Hori 5360.820 |AV 473| 329 43| 340 1.4 51.9 53.9 2.0 |Inside
Vert 2498.499 [PK. 555 293 28| 349 - 527 739 21.2 [Inside
Vert 5150.000 [PK. 570 330 42| 341 - 60.1 739|  13.8 |Bandedge
Vert 5360.820 [PK 590 329 43| 340 - 622 739 117 |Inside
Vert 6906.600 [PK 563| 365 50| 340 - 63.8 68.2 4.4 |Outside
Vert 10360.000 [PK. 521|  400| 17| 344 - 56.0 682| 122 |Outside
Vert 2498.499 |AV 372 293 28| 349 1.4 3538 539  18.1 [Inside
Vert 5150.000 |AV 453 330 42| 341 1.4 49.8 539 4.1 |Bandedge *1)
Vert 5360.820 |AV 471 329 43| 340 1.4 51.7 53.9 2.2 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

*1) Not Out of Band emission(Leakage Power)
10GHz-26.5GHz
26.5GHz-40GHz

Distance

factor:

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/13/2015 08/19/2015
Temperature/ Humidity 23deg. C/62% RH 23deg. C/ 65% RH
Engineer Shinichi Miyazono Shinya Watanabe
(1-18GHz) (18-40GHz)
Mode 11n-20 Tx 5260MHz
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m] [dB] of Restricted Bands
Hori 2497.867 [PK 532 293 28| 349 - 50.4 73.9 23.5 [Inside
Hori 5320.000 |PK 59.1 329 43| 340 - 62.3 68.2 5.9 |Outside
Hori 7013.298 |PK 296 367 50 340 - 573 68.2 10.9 [Outside
Hori 10520.000 [PK 525| 404 -7 343 - 56.9 68.2 11.3 |Outside
Hori 2497.867 [AV 26| 293 28| 349 1.4 412 53.9 12.7 |Inside
Vert 2497.867 [PK 575 293 28| 349 - 54.7 73.9 19.2 |Inside
Vert 5320.000 |PK 586 329 43| 340 - 61.8 68.2 6.4 |Outside
Vert 7013.298 |PK. 509| 367 50 340 - 58.6 68.2 9.6 |Outside
Vert 10520.000 [PK 510 404 -7 343 - 55.4 68.2 12.8 |Outside
Vert 2497.867 [AV 477 293 28| 349 1.4 46.3 53.9 7.6 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015 08/13/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 23deg. C/ 62% RH 23deg. C/ 65% RH
Engineer Tomohisa Nakagawa Shinichi Miyazono Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-20 Tx 5320MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [dB]  |[dBuV/m]|[dBuV/m]| [dB] [of Restricted Bands
Hori 2498.499 [PK 579 293 28| 349 - 55.1 73.9] 188 [Inside
Hori 5350.000 [PK 597|329 43| 340 - 62.9 739|110 [Bandedge
Hori 10640.000 [PK sas|  408| 17| 342 - 59.4 73.9] 145 [Inside
Hori 2498.499 [AV 381 293 28| 349 14 36.7 539 17.2 [inside
Hori 5350000 |AV 466 329 43| 340 14 512 53.9 2.7 [Bandedge *1)
Hori 10640.000 [AV 447| 408| 17| 342 14 51.0 53.9 2.9 |Inside
Vert 2498.499 [PK s82| 293 28| 349 - 55.4 73.9] 185 [Inside
Vert 5350.000 [PK 592 329 43| 340 - 62.4 739|115 [Bandedge
Vert 10640.000 [PK 503|  408| 17| 342 - 55.2 73.9| 187 [inside
Vert 2498.499 [AV 375 293 28| 349 14 36.1 539 17.8 [inside
Vert 5350000 [AV 12| 329 43| 340 14 518 53.9 2.1 [Bandedge *1)
Vert 10640.000 [AV 398] 408] 17| 342 14 46.1 53.9 7.8 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
*1) Not Out of Band emission(Leakage Power)
10GHz-26.5GHz
26.5GHz-40GHz

Distance

factor:

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/12/2015 08/17/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 25deg. C/61% RH 23deg. C/65% RH
Engineer Tomohisa Nakagawa Satofumi Matsuyama  Shinya Watanabe
(10-18GHz) (1-10GHz) (18-40GHz)
Mode 11n-20 Tx 5500MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [dB]  |[dBuV/m]|[dBuV/m]| [dB] [of Restricted Bands
Hori 2498.430 [PK 553|293 28| 349 - 525 739 214 [Inside
Hori 5150.000 [PK 533|330 42| 340 - 56.4 739|175 |Inside
Hori 5279.990 [PK 595|329 42| 340 - 62.6 68.2 5.6 [Outside
Hori 5350.000 [PK s62| 329 43| 340 - 59.4 739 145 |Inside
Hori 5460.000 [PK sa7| 329 43| 339 - 58.0 739 159 [inside
Hori 5470.000 [PK 567|329 43| 339 - 60.0 68.2 8.2 [Outside
Hori 11000.000 [PK s2.5| 420| 15| 339 - 59.1 73.9] 148 |inside
Hori 2498.430 [AV 453 293 28| 349 1.4 439 539 100 [inside
Hori 5150.000 [AV 23| 330 42| 341 1.4 46.8 53.9 7.1 |Inside
Hori 5350.000 [AV 48| 320 43| 340 1.4 49.4 53.9 4.5 |inside
Hori 5460.000 [AV 32| 320 43| 339 1.4 479 53.9 6.0 |Inside
Hori 11000.000 [AV 24| 40| 15| 339 1.4 50.4 53.9 3.5 |Inside
Vert 2498.430 [PK 87| 293 28| 349 - 55.9 739 18.0 [inside
Vert 5150.000 [PK 550 330 42| 341 - 58.1 739 158 |Inside
Vert 5279.990 [PK 623 329 42| 340 - 65.4 68.2 2.8 |Outside
Vert 5350.000 [PK 570 329 43| 340 - 60.2 739 137 |inside
Vert 5460.000 [PK 538 329 43| 339 - 57.1 739 168 |Inside
Vert 5470.000 [PK ssa| 329 43| 339 - 584 632 9.8 |Outside
Vert 11000.000 [PK 298| 420| 15| 339 - 56.4 739|175 |inside
Vert 2498.430 [AV 486 293 28] 349 14 472 539 6.7 |Inside
Vert 5150.000 [AV 35| 330 42| 341 14 48.0 539 5.9 |Inside
Vert 5350.000 [AV 46.1| 329 43| 340 14 50.7 539 3.2 |Inside
Vert 5460.000 [AV 32| 320 43| 339 14 479 539 6.0 |Inside
Vert 11000.000 [AV 410 40| -15] 339 1.4 49.0 53.9 4.9 |mside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20l0g(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/12/2015 08/17/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 25deg. C/61% RH 23deg. C/65% RH
Engineer Tomohisa Nakagawa Satofumi Matsuyama  Shinya Watanabe
(10-18GHz) (1-10GHz) (18-40GHz)
Mode 11n-20 Tx 5580MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [dB]  |[dBuV/m]|[dBuV/m]| [dB] [of Restricted Bands
Hori 2498.530 [PK 550 293 28| 349 - 522 739 217 [Inside
Hori 5150.000 [PK 558|330 42| 340 - 58.9 739|150 |Inside
Hori 5280.001 [PK 596 329 42| 340 - 62.7 68.2 5.5 [Outside
Hori 5350.000 [PK s7.0| 329 43| 340 - 60.2 739|137 |Inside
Hori 5460.000 [PK s49| 329 43| 339 - 58.2 739|157 |Inside
Hori 5470.000 [PK s40| 329 43| 339 - 573 682 10,9 |Outside
Hori 11160.000 [PK 37| 47| -14] 339 - 60.1 73.9] 138 |Inside
Hori 2498.530 [AV 455| 286 28| 349 1.4 434 539  10.5 [inside
Hori 5150.000 [AV 45| 323 42| 341 1.4 483 53.9 5.6 |Inside
Hori 5350.000 [AV 463| 322 43| 340 1.4 50.2 53.9 3.7 |Inside
Hori 5460.000 [AV 42| 322 43| 339 1.4 482 53.9 5.7 |Inside
Hori 11160.000 [AV 44| a10| 14| 339 1.4 515 53.9 2.4 |Inside
Vert 2498.530 [PK s81| 293 28| 349 - 553 739 18.6 [Inside
Vert 5150.000 [PK sa4| 330 42| 341 - 575 739 164 |inside
Vert 5280.001 [PK 625 329 42| 340 - 65.6 68.2 2.6 |Outside
Vert 5350.000 [PK ss1| 329 43| 340 - 613 739 126 |inside
Vert 5460.000 [PK 530 3209 43| 339 - 56.3 739 176 |inside
Vert 5470.000 [PK 529 3209 43| 339 - 562 632 12,0 |Outside
Vert 11160.000 [PK 23| a7 14| 3309 - 58.7 739|152 |inside
Vert 2498.530 [AV 494 286 28] 349 14 473 539 6.6 |Inside
Vert 5150.000 [AV 34| 323 42| 341 14 472 539 6.7 |Inside
Vert 5350.000 [AV 478| 322 43| 340 14 517 539 2.2 |Inside
Vert 5460.000 [AV 23| 322 43| 339 14 463 539 7.6 |Inside
Vert 11160.000 [AV 36| a10] 14| 339 1.4 50.7 53.9 3.2 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20l0g(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Radiated Spurious Emission

Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/12/2015 08/17/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 25deg. C/61% RH 23deg. C/65% RH
Engineer Tomohisa Nakagawa Satofumi Matsuyama  Shinya Watanabe
(10-18GHz) (1-10GHz) (18-40GHz)

Mode 11n-20 Tx 5700MHz

Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark

[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands

Hori 2497.670 [PK 552 293 28] 349 - 524 739  21.5 [Inside

Hori 5150.000 [PK 535|330 42| 341 - 56.6 739|173 |Inside

Hori 5280.002 [PK 575|329 42| 340 - 60.6 68.2 7.6 |Outside

Hori 5350.000 [PK 563| 329 43| 340 - 59.5 739|144 |Inside

Hori 5725.000 [PK 554|332 45| 339 - 592 68.2 9.0 |Outside

Hori 11400.000 [PK 53.0| 413 -2 337 - 59.4 73.9|  14.5 |Inside

Hori 2497.670 |AV 453 293 28] 349 1.4 439 539  10.0 [Inside

Hori 5150.000 |AV 43| 330 42| 341 1.4 45.8 53.9 8.1 |Inside

Hori 5350.000 |AV 47| 329 43| 340 1.4 493 53.9 4.6 |Inside

Hori 11400.000 [AV 40| 413 -2 337 1.4 50.8 53.9 3.1 |Inside

Vert 2497.670 [PK. 579 293 28] 349 - 55.1 739|  18.8 [Inside

Vert 5150.000 [PK 532| 330 42| 341 - 563 739|  17.6 |Bandedge

Vert 5280.002 [PK 60.6| 329 42| 340 - 63.7 68.2 4.5 |Outside

Vert 5350.000 [PK 579| 329 43| 340 - 61.1 739|  12.8 |Bandedge

Vert 5725.000 [PK 512|332 45| 339 - 55.0 68.2| 132 |Outside

Vert 11400.000 [PK 515 413 -2 337 - 57.9 739|  16.0 |Inside

Vert 2497.670 |AV 454 293 28] 349 1.4 44.0 53.9 9.9 [Inside

Vert 5150.000 |AV 4.1 330 42| 341 1.4 45.6 53.9 8.3 |Inside

Vert 5350.000 |AV 461 329 43| 340 1.4 50.7 539 3.2 |Inside

Vert 11400.000 [AV 425] 413 -2 337 1.4 503 53.9 3.6 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
10GHz-26.5GHz
26.5GHz-40GHz

Distance

factor:

20log(3.0m/1.0m)=
20log(3.0m/0.5m)=

9.5dB
15.6dB

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/12/2015 08/17/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 25deg. C/61% RH 23deg. C/ 65% RH
Engineer Tomohisa Nakagawa Satofumi Matsuyama  Shinya Watanabe
(10-18GHz) (1-10GHz) (18-40GHz)
Mode 11n-20 Tx 5745MHz
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [ [dB] | [dB] [dB]  |[dBuV/m]|[dBuv/m]|[ [dB] |[ofRestricted Bands
Hori 2497.670 |PK 553|203 28] 349 - 52.5 739 21.4 [inside
Hori 3830.047 |PK 509 306 36| 340 - 511 73.9| 228 [inside
Hori 5150.000 |PK s36| 330 42| 341 - 56.7 73.9|  17.2 [inside
Hori 5280.002 |PK 60.3| 329 42| 340 - 63.4 68.2 4.8 |Outside
Hori 5350.000 |PK 567|329 43| 340 - 59.9 73.9| 14,0 [inside
Hori 5715.000 |PK sa6| 332 45| 339 - 58.4 68.2 9.8 [Outside
Hori 5725.000 |PK s87| 332 45| 339 - 62.5 782 157 [Outside
Hori 11490.000 [PK s3s| an1| a2 337 - 59.7 73.9| 142 [inside
Hori 2497.670 AV 450 293 28| 349 14 436 539 103 [inside
Hori 3830047 |AV 450 306 36| 340 14 46.6 53.9 7.3 |Inside
Hori 5150.000 |AV 25| 330 42| 341 14 470 53.9 6.9 |Inside
Hori 5350000 |AV 463 329 43| 340 14 50.9 53.9 3.0 |Inside
Hori 11490.000 [AV 441 41| 2| 337 1.4 51.7 53.9 2.2 |Inside
Vert 2497.670 [PK 568 293 28| 349 - 54.0 739 199 [inside
Vert 3830.047 [PK 505 306 36| 340 - 50.7 73.9] 232 [Inside
Vert 5150.000 [PK 550 330 42| 341 - 58.1 73.9] 158 [Inside
Vert 5280.002 [PK 629 329 42| 340 - 66.0 68.2 2.2 [Outside
Vert 5350.000 [PK 564 329 43| 340 - 59.6 739|143 [Inside
Vert 5715.000 [PK 515 332 45 339 - 55.3 682 129 [Outside
Vert 5725.000 [PK 580 332 45 339 - 61.8 782 164 [Outside
Vert 11490.000 [PK 533 41| -12] 337 - 59.5 73.9] 144 [Inside
Vert 2497.670 |[AV 467 293 28| 349 14 453 53.9 8.6 |Inside
Vert 3830047 |AV 450 306 36| 340 1.4 46.6 53.9 7.3 |Inside
Vert 5150000 |AV 20| 330 42| 341 1.4 46.5 53.9 7.4 |Inside
Vert 5350000 |AV 433 3209 43| 340 1.4 479 53.9 6.0 |Inside
Vert 11490.000 [AV 437] ar1|  -12] 337 1.4 513 53.9 2.6 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20l0g(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/12/2015 08/17/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 25deg. C/61% RH 23deg. C/65% RH
Engineer Tomohisa Nakagawa  Kazuya Yoshioka Shinya Watanabe
(10-18GHz) (1-10GHz) (18-40GHz)
Mode 11n-20 Tx 5785MHz
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2497.613 [PK 556 293 28| 349 - 52.8 739 21.1 [inside
Hori 3856.612 [PK 505 307 36| 340 - 50.8 739 23.1 |inside
Hori 5150.000 [PK 540 330 42| 341 - 57.1 739  16.8 |inside
Hori 5279.824 [PK s81| 329 42| 340 - 61.2 68.2 7.0 |Outside
Hori 5350.000 [PK s6.7| 329 43| 340 - 59.9 739 140 |inside
Hori 11570.000 [PK sas5| a0 1] 337 - 60.7 739 132 |inside
Hori 2497.613 [AV 456 293 28| 349 1.4 442 539 9.7 |Inside
Hori 3856.612 [AV 458|307 36| 340 1.4 475 53.9 6.4 |Inside
Hori 5150.000 [AV 36| 330 42| 341 1.4 48.1 53.9 5.8 |Inside
Hori 5350.000 [AV 41| 320 43| 340 1.4 517 53.9 2.2 |Inside
Hori 11570.000 [AV 439 40| 11| 337 1.4 51.5 53.9 2.4 |Inside
Vert 2496.248 [PK 566 293 28| 349 - 53.8 739 20.1 [inside
Vert 3856.601 [PK 85| 307 36| 340 - 4838 739  25.1 |inside
Vert 5150.000 [PK 560 330 42| 341 - 59.1 739  14.8 |inside
Vert 5279.884 [PK 576 329 42| 340 - 60.7 68.2 7.5 |Outside
Vert 5350.000 [PK 574 329 43| 340 - 60.6 739 133 [inside
Vert 11570.000 [PK s21| 410 11| 337 - 58.3 739| 156 |inside
Vert 2496.248 [AV 475|293 28| 349 1.4 46.1 53.9 7.8 |Inside
Vert 3856.601 [AV 45| 307 36| 340 1.4 442 53.9 9.7 |Inside
Vert 5150.000 [AV 452 330 42| 341 14 49.7 539 4.2 |Inside
Vert 5350.000 [AV 412 320 43| 340 14 51.8 539 2.1 |Inside
Vert 11570.000 [AV 24| 40| 11| 337 1.4 50.0 53.9 3.9 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015 08/12/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 25deg. C/ 68% RH 23deg. C/65% RH
Engineer Tomohisa Nakagawa  Tomohisa Nakagawa  Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-20 Tx 5825MHz
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2486.166 [PK 570 293 28| 3409 - 54.2 739 197 [inside
Hori 3883.344 [PK s32| 307 36| 340 - 535 739 204 |inside
Hori 5350.000 [PK 508 329 43| 340 - 63.0 739 109 [inside
Hori 5850.000 [PK 526 334 45| 340 - 56.5 782 217 |Outside
Hori 5860.000 [PK 488 334 45| 340 - 527 682 155 |Outside
Hori 11650.000 [PK ss2| 409 11| 336 - 61.4 739 125 |inside
Hori 2486.166 [AV 464 293 28| 349 1.4 45.0 53.9 8.9 [Inside
Hori 3883.344 [AV 86| 307 36| 340 1.4 50.3 53.9 3.6 |Inside
Hori 5350.000 [AV 412|320 43| 340 1.4 51.8 53.9 2.1 |Inside
Hori 11650.000 [AV 438 409| 11| 336 1.4 514 53.9 2.5 |Inside
Vert 2486.166 [PK 585 293 28| 349 - 55.7 739 182 [imside
Vert 3883.344 [PK 509 307 36| 340 - 512 739 227 |inside
Vert 5350.000 [PK 60.1| 329 43| 340 - 633 739 10.6 |inside
Vert 5850.000 [PK 22| 334 45| 340 - 56.1 782  22.1 |Outside
Vert 5860.000 [PK 90| 334 45| 340 - 529 682 153 |Outside
Vert 11650.000 [PK 530 409 11| 336 - 59.2 739| 147 |inside
Vert 2486.166 [AV 488 293 28| 349 1.4 474 53.9 6.5 |Inside
Vert 3883.344 [AV 454|307 36| 340 1.4 471 539 6.8 |Inside
Vert 5350.000 [AV 473|320 43| 340 14 51.9 539 2.0 |Inside
Vert 11650.000 [AV 421 409]  -11] 336 1.4 49.7 53.9 4.2 |inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/17/2015 08/18/2015 08/19/2015
Temperature/ Humidity 25deg. C/61% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Kazuya Yoshioka Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5190MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2496.855 [PK 546 293 28] 349 - 51.8 739 221 [Inside
Hori 5150.000 [PK 58.6| 330 42| 341 - 61.7 739|  12.2 |Bandedge
Hori 5350.000 [PK 498 329 43| 340 - 53.0 739|209 |Inside
Hori 6919.795 [PK 493|365 50| 340 - 56.8 68.2| 11.4 |Outside
Hori 10380.020 [PK 473|400 17| 344 - 512 68.2|  17.0 |Outside
Hori 15570.000 [PK 42| 395 01| 335 - 50.1 73.9|  23.8 |Inside
Hori 2496.855 |AV 456 293 28] 349 1.0 438 539  10.1 [Inside
Hori 5150.000 |AV 453|330 42| 341 1.0 49.4 53.9 4.5 |Bandedge *1)
Hori 5350.000 |AV 414 329 43| 340 1.0 45.6 53.9 8.3 |Inside
Hori 15570.000 [AV 365 395 01| 335 - 2.4 53.9| 115 |Inside Floor noise
Vert 2495.430 [PK 570 293 28] 349 - 542 739  19.7 [Inside
Vert 5150.000 [PK 60.5| 330 42| 341 - 63.6 739|  10.3 |Bandedge
Vert 5350.000 [PK 515 329 43| 340 - 54.7 739|192 |Inside
Vert 6920.085 [PK 508| 365 50| 340 - 583 68.2 9.9 |Outside
Vert 10380.020 [PK 49.4| 400 17| 344 - 533 682 149 |Outside
Vert 15570.000 [PK 40| 395 01| 335 - 49.9 73.9|  24.0 |Inside
Vert 2495.430 |AV 475 293 28] 349 1.0 457 53.9 8.2 [Inside
Vert 5150.000 |AV 477 330 42| 341 1.0 51.8 53.9 2.1 |Bandedge *1)
Vert 5350.000 |AV 421 329 43| 340 1.0 46.3 539 7.6 |Inside
Vert 15570.000 [AV 365 395 01| 335 - 424 53.9| 115 |Inside Floor noise

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

*1) Not Out of Band emission(Leakage Power)
10GHz-26.5GHz
26.5GHz-40GHz

Distance

factor:

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/17/2015 08/18/2015 08/19/2015
Temperature/ Humidity 25deg. C/61% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Kazuya Yoshioka Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5270MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [dB]  |[dBuV/m]|[dBuV/m]| [dB] [of Restricted Bands
Hori 99.610 [QP 298| 101 74| 282 - 39.1 435 4.4 [Outside
Hori 199.808 |QP 45| 165 82| 279 - 313 435|122 |Outside
Hori 298.781 |QP 372|195 88| 274 - 38.1 46.0 7.9 [Outside
Hori 499.573 |QP 389 186 97| 285 - 38.7 46.0 7.3 [Outside
Hori 600.011 |QP 46| 197 102] 285 - 36.0 46.0|  10.0 |Outside
Hori 780.005 |QP 288 217] 109|277 - 33.7 460  12.3 |Outside
Hori 2496319 [PK s49| 293 28| 349 - 52.1 739 21.8 [Inside
Hori 4927.708 |PK s32| 329 41| 342 - 56.0 739|179 [Inside
Hori 5350.000 [PK 24| 329 43| 340 - 55.6 739 183 [inside
Hori 10540.000 [PK 493 405| 17| 343 - 53.8 682 14.4 |Outside
Hori 15810.000 [PK 444| 388 02| 336 - 49.4 739 245 [inside
Hori 2496.319 [AV 460 293 28| 349 1.0 442 539 9.7 |Inside
Hori 4927.708 |AV 46| 320 41| 342 1.0 484 53.9 5.5 |Inside
Hori 5350.000 [AV 39| 320 43| 340 1.0 48.1 53.9 5.8 |Inside
Hori 15810.000 [AV 364 388 -02] 336 - 414 539 125 [inside Floor noise
Vert 99.898 [QP 495 101 74| 282 - 38.8 435 4.7 |Outside
Vert 199.806 |QP 3.1 165 82| 279 - 29.9 435|  13.6 |Outside
Vert 298.769 |QP 414|195 88| 274 - 423 46.0 3.7 |Outside
Vert 499.640 |QP 284 186 97| 285 - 282 46.0|  17.8 |Outside
Vert 600.011 [QP 337 197 102] 285 - 35.1 46.0|  10.9 |Outside
Vert 780.007 {QP 313 217 109|277 - 362 46.0 9.8 |Outside
Vert 2498811 [PK 578 293 28] 349 - 55.0 739 189 [mside
Vert 4927.920 |PK. 538 3209 41| 342 - 56.6 739 173 |inside
Vert 5350.000 [PK sa7| 3209 43| 340 - 57.9 739 160 |nside
Vert 10540.000 [PK 503 405 17| 343 - 54.8 632 13.4|Outside
Vert 15810.000 [PK 442| 388| 02| 336 - 49.2 739 247 [inside
Vert 2498811 [AV 494 293 28] 349 1.0 476 539 6.3 |Inside
Vert 4927.920 |AV 459 320 41| 342 1.0 49.7 539 4.2 |Inside
Vert 5350.000 [AV 457|320 43| 340 1.0 49.9 539 4.0 |Inside
Vert 15810.000 [AV 364 388 -02] 336 - 414 539| 125 [iside Floor noise

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/17/2015 08/18/2015 08/19/2015
Temperature/ Humidity 25deg. C/61% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Kazuya Yoshioka Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5310MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2498.716 [PK 538] 293 28] 349 - 51.0 739 22.9 [Inside
Hori 4978.730 [PK 524| 330 41| 343 - 552 739|187 |Inside
Hori 5350.000 [PK 59.8| 329 43| 340 - 63.0 739|  10.9 |Bandedge
Hori 10620.000 [PK 487 407 17| 342 - 535 739|204 |Inside
Hori 15930.000 [PK 440| 385 01| 337 - 48.7 73.9| 252 |Inside
Hori 2498.716 |AV 451 293 28] 349 1.0 33 539  10.6 [Inside
Hori 4978.730 [AV 400| 330 41| 343 1.0 438 539]  10.1 |Inside
Hori 5350.000 |AV 472 329 43| 340 1.0 514 53.9 2.5 |Bandedge *1)
Hori 10620.000 [AV 39.6| 407 17| 342 1.0 454 53.9 8.5 |Inside
Hori 15930.000 [AV 366| 385 01| 337 - 413 53.9| 126 |Inside Floor noise
Vert 2498.931 [PK 58.1] 293 28] 349 - 553 739]  18.6 [Inside
Vert 4928279 [PK 519| 329 41| 342 - 54.7 739|192 |Inside
Vert 5350.000 [PK 597 329 43| 340 - 62.9 739|  11.0 |Bandedge
Vert 10620.000 [PK 480| 407 17| 342 - 52.8 739|  21.1 |Inside
Vert 15930.000 [PK 42| 385 01| 337 - 48.9 73.9|  25.0 |Inside
Vert 2498.931 AV 483 293 28] 349 1.0 46.5 53.9 7.4 |Inside
Vert 4928279 [AV 456 329 41| 342 1.0 49.4 53.9 4.5 |Inside
Vert 5350.000 |AV 471 329 43| 340 - 503 53.9 3.6 |Bandedge 1)
Vert 10620.000 [AV 39.6| 407 17| 342 1.0 454 539 8.5 |Inside
Vert 15930.000 [AV 36.6] 385 01| 337 - 413 53.9] 126 |Inside Floor noise

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

*1) Not Out of Band emission(Leakage Power)
10GHz-26.5GHz

Distance factor:

26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015 08/18/2015 08/19/2015
Temperature/ Humidity 24deg. C/ 64% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Satofumi Matsuyama  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5510MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2497.570 [PK 552 293 28] 349 - 524 739  21.5 [Inside
Hori 5280.001 [PK 570 329 42| 340 - 60.1 68.2 8.1 |Outside
Hori 5359.650 [PK 551|329 43| 340 - 583 739|156 |Inside
Hori 5460.000 [PK 575|329 43| 339 - 60.8 739|  13.1 |Inside
Hori 5470.000 [PK 60.6| 329 43| 339 - 63.9 68.2 4.3 |Outside
Hori 11020.000 [PK 523 419 -15] 339 - 58.8 739|151 |Inside
Hori 16530.000 [PK 442|401 00| 331 - 512 68.2|  17.0 |Outside
Hori 2497.570 |AV 459 293 28] 349 1.0 44.1 53.9 9.8 [Inside
Hori 5359.650 |AV 41| 329 43| 340 1.0 483 53.9 5.6 |Inside
Hori 5460.000 |AV 452 329 43| 339 1.0 495 53.9 4.4 |Inside
Hori 11020.000 [AV 49| 419 -15] 339 1.0 514 53.9 2.5 |Inside
Vert 2497.570 [PK 579 293 28] 349 - 55.1 739 188 [Inside
Vert 5280.001 [PK 580| 329 42| 340 - 61.1 68.2 7.1 |Outside
Vert 5359.650 [PK 568| 329 43| 340 - 60.0 739|139 |Inside
Vert 5460.000 [PK 50.1| 329 43| 339 - 62.4 739|  11.5 |Inside
Vert 5470.000 [PK 615 329 43| 339 - 64.8 68.2 3.4 |Outside
Vert 11020.000 [PK 506 419 -15] 339 - 57.1 739|168 |Inside
Vert 16530.000 [PK 444|401 00| 331 - 514 68.2| 168 |Outside
Vert 2497.570 |AV 490] 293 28] 349 1.0 472 53.9 6.7 |Inside
Vert 5359.650 |AV 466 329 43| 340 1.0 50.8 53.9 3.1 |Inside
Vert 5460.000 |AV 461 329 43| 339 1.0 50.4 539 3.5 |Inside
Vert 11020.000 [AV 410] 419] -15] 339 1.0 48.5 53.9 5.4 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124



Test report No.

: 10852538H-A
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Issued date : September 2, 2015
FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015 08/18/2015 08/19/2015
Temperature/ Humidity 24deg. C/ 64% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Satofumi Matsuyama  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5550MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2497.920 [PK 548 293 28] 349 - 52.0 739 219 [Inside
Hori 5280.013 [PK 56.4| 329 42| 340 - 59.5 68.2 8.7 |Outside
Hori 5360.026 [PK 550| 329 43| 340 - 582 739|157 |Inside
Hori 11100.000 [PK 552 418 -15] 339 - 61.6 739|123 |Inside
Hori 16650.000 [PK 41| 406 00| 330 - 51.7 68.2| 165 |Outside
Hori 2497.920 |AV 45| 293 28] 349 1.0 427 539  11.2 [Inside
Hori 5360.026 |AV 435 329 43| 340 1.0 477 53.9 6.2 |Inside
Hori 11100.000 [AV 40| #418] -15] 339 1.0 514 53.9 2.5 |Inside
Vert 2497.920 [PK 572 293 28] 349 - 54.4 739  19.5 [Inside
Vert 5280.013 [PK 569| 329 42| 340 - 60.0 68.2 8.2 |Outside
Vert 5360.026 [PK 575|329 43| 340 - 60.7 739|132 |Inside
Vert 11100.000 [PK 526 418 -15] 339 - 59.0 739|149 |Inside
Vert 16650.000 [PK 443|406 00| 330 - 51.9 68.2| 163 |Outside
Vert 2497.920 |AV 485 293 28] 349 1.0 46.7 53.9 7.2 |inside
Vert 5360.026 |AV 460| 329 43| 340 1.0 502 53.9 3.7 |Inside
Vert 11100.000 [AV 46| 48] -15] 339 1.0 50.0 53.9 3.9 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Issued date : September 2, 2015
FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015 08/18/2015 08/19/2015
Temperature/ Humidity 24deg. C/ 64% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Satofumi Matsuyama  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5670MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2496.470 [PK 549 293 28] 349 - 52.1 739  21.8 [Inside
Hori 5280.003 [PK 551 329 42| 340 - 582 682  10.0 |Outside
Hori 5350.000 [PK 563| 329 43| 340 - 59.5 739|144 |Inside
Hori 5725.000 [PK 51.8| 332 45| 339 - 55.6 682  12.6 |Outside
Hori 11340.000 [PK s46| 414  -13| 338 - 60.9 739|  13.0 |Inside
Hori 17010.000 [PK 40| 418 02| 327 - 523 68.2| 159 |Outside
Hori 2496.470 |AV 458 293 28] 349 1.0 44.0 53.9 9.9 [Inside
Hori 5350.000 |AV 456 329 43| 340 1.0 49.8 53.9 4.1 |Inside
Hori 11340.000 [AV 48| 414 -13]| 338 1.0 51.1 53.9 2.8 |Inside
Vert 2496.470 [PK 574 293 28] 349 - 54.6 739  19.3 [Inside
Vert 5280.003 [PK 570 329 42| 340 - 60.1 68.2 8.1 |Outside
Vert 5350.000 [PK 567| 329 43| 340 - 59.9 739|  14.0 |Inside
Vert 5725.000 [PK 499 332 45| 339 - 537 68.2| 145 |Outside
Vert 11340.000 [PK 525| 414| -13| 338 - 58.8 739|151 |Inside
Vert 17010.000 [PK 33| 418 02| 327 - 52.6 68.2|  15.6 |Outside
Vert 2496.470 |AV 481 293 28] 349 1.0 46.3 53.9 7.6 |Inside
Vert 5350.000 |AV 468 329 43| 340 1.0 51.0 53.9 2.9 |Inside
Vert 11340.000 [AV 30| 414] -13] 338 1.0 503 53.9 3.6 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Issued date : September 2, 2015
FCCID : N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015 08/18/2015 08/19/2015
Temperature/ Humidity 24deg. C/ 64% RH 24deg. C/ 64% RH 23deg. C/ 65% RH
Engineer Satofumi Matsuyama  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5755MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [dB]  |[dBuV/m]|[dBuV/m]| [dB] [of Restricted Bands
Hori 2498.070 [PK sa7| 293 28| 349 - 51.9 739 22.0 [Inside
Hori 4960.001 |PK sii| o 330 41| 343 - 53.9 739 200 [inside
Hori 5280.002 [PK 573|329 42| 340 - 60.4 68.2 7.8 [Outside
Hori 5360.043 [PK s8] 329 43| 340 - 613 739|126 |Inside
Hori 5715.000 [PK 60.5| 332 45| 339 - 64.3 68.2 3.9 |Outside
Hori 5725.000 [PK 69.6| 332 45| 339 - 73.4 78.2 4.8 |Outside
Hori 11510.000 [PK 533|411 | 337 - 59.6 739 143 [Inside
Hori 17265.000 [PK 44| w30 03| 327 - 55.0 682 13.2 |Outside
Hori 2498.070 [AV 458 293 28| 349 1.0 44.0 53.9 9.9 |Inside
Hori 4960.001 |AV 43| 330 41| 343 1.0 45.1 539 8.8 [Inside
Hori 5360.043 [AV 466| 329 43| 340 1.0 50.8 53.9 3.1 |Inside
Hori 11510.000 [AV 439 411 1| 337 1.0 51.2 53.9 2.7 |Inside
Vert 2498.070 [PK 576 293 28| 349 - 54.8 739 19.1 [inside
Vert 4960.001 |PK s82| 330 41| 343 - 61.0 739 129 [inside
Vert 5280.002 [PK 605 329 42| 340 - 63.6 682 4.6 |Outside
Vert 5350.000 [PK s88| 329 43| 340 - 62.0 739 119 |inside
Vert 5715.000 [PK 60.6| 332 45| 339 - 64.4 682 3.8 |Outside
Vert 5725.000 [PK 670 332 45| 339 - 70.8 782 7.4 |Outside
Vert 11510.000 [PK 524 411 1| 337 - 58.7 739 152 |inside
Vert 17265.000 [PK 46| w30 03| 327 - 552 632  13.0|Outside
Vert 2498.070 [AV 478 293 28] 349 1.0 46.0 539 7.9 |Imside
Vert 4960.001 |AV 469| 330 41| 343 1.0 50.7 539 3.2 |Inside
Vert 5350.000 [AV 465| 329 43| 340 1.0 50.7 539 3.2 |Inside
Vert 11510.000 [AV 28| 411 1| 337 1.0 50.1 53.9 3.8 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Issued date : September 2, 2015
FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015 08/18/2015 08/19/2015
Temperature/ Humidity 24deg. C/ 64% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Satofumi Matsuyama  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11n-40 Tx 5795MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [dB]  |[dBuV/m]|[dBuV/m]| [dB] [of Restricted Bands
Hori 2498.570 [PK sa9| 293 28| 349 - 52.1 739 21.8 [Inside
Hori 4959.983 |PK 24| 330 41| 343 - 55.2 739|187 |Inside
Hori 5279.950 [PK 596 329 42| 340 - 62.7 68.2 5.5 [Outside
Hori 5360.100 [PK 587 329 43| 340 - 61.9 739|120 |Inside
Hori 5850.000 [PK st 334 45| 340 - 55.0 682 132 [Outside
Hori 5860.000 [PK 487 334 45| 340 - 52.6 682 156 [Outside
Hori 11590.000 [PK sis| 40| -] 337 - 58.0 739 159 [inside
Hori 17385.000 [PK 44| w35 04| 327 - 55.6 682 12,6 |Outside
Hori 2498.570 [AV 457 293 28| 3409 1.0 439 539  10.0 [inside
Hori 4959.983 |AV 35| 330 41| 343 1.0 473 539 6.6 |Inside
Hori 5360.100 [AV 416|320 43| 340 1.0 51.8 53.9 2.1 |Inside
Hori 11590.000 [AV 444 a0 11| 337 1.0 51.6 53.9 2.3 |Inside
Vert 2498.570 [PK 573 293 28| 349 - 545 739 194 [inside
Vert 4959.983 [PK 533 330 41| 343 - 56.1 739 17.8 |inside
Vert 5279.950 [PK 626 329 42| 340 - 65.7 682 2.5 |Outside
Vert 5360.100 [PK 85| 329 43| 340 - 61.7 739 122 |inside
Vert 5850.000 [PK 85| 334 45| 340 - 524 682 158 |Outside
Vert 5860.000 [PK 415| 334 45| 340 - 514 632 168 |Outside
Vert 11590.000 [PK s28| 410 11| 337 - 59.0 739 149 |nside
Vert 17385.000 [PK 41| 435 04| 327 - 553 632 12,9 |Outside
Vert 2498.570 [AV 483 293 28] 349 1.0 465 539 7.4 |Inside
Vert 4959.983 |AV 32| 330 41| 343 1.0 47.0 539 6.9 |Inside
Vert 5360.100 [AV 416|329 43| 340 1.0 51.8 539 2.1 |Inside
Vert 11590.000 [AV 445 a0 11| 337 1.0 51.7 53.9 2.2 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Issued date : September 2, 2015
FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015 08/18/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Tomohisa Nakagawa  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11ac-80 Tx 5210MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] |[ofRestricted Bands
Hori 2489.533 [PK 576 293 28] 349 - 54.8 739  19.1 [Inside
Hori 5150.000 [PK 61.0| 330 42| 341 - 64.1 73.9 9.8 |Bandedge
Hori 5371.450 [PK 497 329 43| 340 - 52.9 739|  21.0 |Inside
Hori 6946.866 [PK 470|366 50| 340 - 54.6 68.2|  13.6 |Outside
Hori 10420.000 [PK. 46| 401 17| 344 - 46.6 68.2|  21.6 |Outside
Hori 15630.000 [PK. 43| 393 01| 335 - 50.0 73.9| 239 |Inside
Hori 2489.533 |AV 384 293 28] 349 2.6 382 539 157 [Inside
Hori 5150.000 |AV 44| 330 42| 341 2.6 50.1 53.9 3.8 |Bandedge *1)
Hori 5371.450 |AV 405 329 43| 340 2.6 46.3 53.9 7.6 |Inside
Hori 15630.000 [AV 364| 393 01| 335 - 42.1 53.9|  11.8 |Inside Floor noise
Vert 2489.533 [PK 559 293 28] 349 - 53.1 739] 208 [Inside
Vert 5150.000 [PK 60.5| 330 42| 341 - 63.6 739|  10.3 |Bandedge
Vert 5371.450 [PK 513|329 43| 340 - 54.5 739|  19.4 |Inside
Vert 6946.866 [PK 482 366 50| 340 - 55.8 682 12.4 |Outside
Vert 10420.000 [PK. 428|401 17| 344 - 46.8 68.2|  21.4|Outside
Vert 15630.000 [PK. 44| 393 01| 335 - 50.1 73.9|  23.8 |Inside
Vert 2489.533 |AV 378 293 28] 349 2.6 37.6 539 163 [Inside
Vert 5150.000 |AV 450|330 42| 341 2.6 50.7 53.9 3.2 |Bandedge *1)
Vert 5371.450 |AV 409 329 43| 340 2.6 46.7 53.9 7.2 |Inside
Vert 15630.000 [AV 364|393 01| 335 - 42.1 53.9|  11.8 |Inside Floor noise

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

*1) Not Out of Band emission(Leakage Power)
10GHz-26.5GHz
26.5GHz-40GHz

Distance

factor:

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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Issued date : September 2, 2015
FCCID : N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015 08/18/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 24deg. C/ 64% RH 23deg. C/65% RH
Engineer Tomohisa Nakagawa  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11ac-80 Tx 5290MHz
Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [ [dB] | [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [of Restricted Bands
Hori 2498.566 [PK 579 293 28] 349 - 55.1 739] 188 [Inside
Hori 5350.000 [PK 599| 329 43| 340 - 63.1 739|  10.8 |Bandedge
Hori 10580.000 [PK 30| 406 17| 343 - 47.6 68.2|  20.6 |Outside
Hori 15870.000 [PK 34| 387 02| 336 - 48.3 73.9|  25.6 |Inside
Hori 2498.566 |AV 378 293 28] 349 2.6 37.6 539 163 [Inside
Hori 5350.000 |AV 40| 329 43| 340 2.6 49.8 53.9 4.1 |Bandedge 1)
Hori 15870.000 |AV 36.3 38.7 -0.2 33.6 - 41.2 53.9 12.7 |Inside Floor noise
Vert 2498.566 [PK 563 293 28] 349 - 535 739 204 |Inside
Vert 5350.000 |PK 61.1 329 43 34.0 - 64.3 73.9 9.6 |Bandedge
Vert 10580.000 [PK 34| 406 17| 343 - 48.0 68.2| 202 |Outside
Vert 15870.000 [PK 37| 387 02| 336 - 48.6 73.9| 253 |Inside
Vert 2498.566 |AV 372 293 28] 349 2.6 37.0 539 169 [Inside
Vert 5350.000 |AV 363|329 43| 340 2.6 2.1 539|  11.8 |Bandedge 1)
Vert 15870.000 |AV 36.3 38.7 -0.2 33.6 - 41.2 53.9 12.7 |Inside Floor noise

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
*1) Not Out of Band emission(Leakage Power)
10GHz-26.5GHz
26.5GHz-40GHz

Distance

factor:

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

1 +81 596 24 8999
:+81 596 24 8124
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FCCID :N6C-PCEAC
Radiated Spurious Emission
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015 08/18/2015 08/19/2015
Temperature/ Humidity 25deg. C/ 68% RH 24deg. C/ 64% RH 23deg. C/ 65% RH
Engineer Tomohisa Nakagawa  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11ac-80 Tx 5530MHz
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] |[ofRestricted Bands
Hori 5460.000 [PK. 596 329 43| 339 - 62.9 73.9 11.0 [Inside
Hori 11060.000 [PK 47| 419 -15] 339 - 51.2 73.9|  22.7 |Inside
Hori 16590.000 [PK 445 404 00| 331 - 51.8 68.2 16.4 [Outside
Hori 5460.000 |AV 40| 320 43| 339 2.6 49.9 53.9 4.0 [Inside
Hori 11060.000 |AV 36.2 41.9 -1.5 339 - 42.7 53.9 11.2 |Inside Floor noise
Vert 5460.000 [PK. 590 329 43| 339 - 62.3 73.9 11.6 [Inside
Vert 11060.000 [PK 44| 4109 215 339 - 50.9 73.9|  23.0 |Inside
Vert 16590.000 [PK 440 404 00| 331 - 513 68.2 16.9 [Outside
Vert 5460.000 |AV 46| 320 43| 339 2.6 50.5 53.9 3.4 [Inside
Vert 11060.000 |AV 36.2 41.9 -1.5 33.9 - 42.7 53.9 11.2 |Inside Floor noise

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz ~ 20log(3.0m/0.5m)=15.6dB

Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] | of Restricted Bands

Hori 5470.000 [PK 61.6 329 43 339 - 64.9 73.9 9.0 |Outside *1)

Hori 5470.000 [AV 455 329 43 339 2.6 514 53.9 2.5 |Outside *1)

Vert 5470.000 [PK 64.0 329 43 339 - 67.3 73.9 6.6 |Outside *1)

Vert 5470.000 |AV 46.0 32.9 4.3 339 2.6 51.9 53.9 2.0 |Outside *1)

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*1) Limit of FCC15.209 was applied to this frequency even though it was out of restricted band.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile :+81 596 24 8124
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Radiated Spurious Emission

Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/17/2015 08/18/2015 08/19/2015
Temperature/ Humidity 25deg. C/61% RH 24deg. C/ 64% RH 23deg. C/ 65% RH
Engineer Kazuya Yoshioka Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)

Mode 11ac-80BW Tx 5610MHz

Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark

[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] |[ofRestricted Bands

Hori 2488.915 [PK 551 293 28] 349 - 523 739  21.6 [Inside

Hori 3740.055 [PK 503| 305 35 341 - 502 739|237 |Inside

Hori 5350.000 [PK 545|329 43| 340 - 577 739|162 |Inside

Hori 5725.000 [PK 505| 332 45| 339 - 543 68.2|  13.9 |Outside

Hori 11220.000 [PK 511|416 -14| 338 - 575 739| 164 |Inside

Hori 16830.000 [PK 45| 412 01| 328 - 53.0 68.2| 152 |Outside

Hori 2488915 [AV 47| 293 28] 349 2.6 445 53.9 9.4 |Inside

Hori 3740.055 |AV 40| 305 35 341 2.6 445 53.9 9.4 |Inside

Hori 5350.000 |AV 48| 329 43| 340 2.6 50.6 53.9 3.3 |Inside

Hori 11220.000 [AV £23| 416 -14| 338 2.6 513 53.9 2.6 |Inside

Vert 2488.718 [PK 577 293 28] 349 - 54.9 739 19.0 [Inside

Vert 3739.842 [PK 480| 305 35| 341 - 479 739|  26.0 |Inside

Vert 5350.000 [PK 565| 329 43| 340 - 59.7 739|142 |Inside

Vert 5725.000 [PK 499| 332 45| 339 - 537 68.2|  14.5 |Outside

Vert 11220.000 [PK 46.1| 416 -14| 338 - 525 739|214 |Inside

Vert 16830.000 [PK 43| 412 01| 328 - 52.8 68.2| 154 |Outside

Vert 2488.718 |AV 496 293 28] 349 2.6 49.4 53.9 4.5 |Inside

Vert 3739.842 |AV 408 305 35 341 2.6 433 539|  10.6 |Inside

Vert 5350.000 |AV 457 329 43| 340 2.6 515 53.9 2.4 |Inside

Vert 11220.000 [AV 395 416 -14] 338 2.6 48.5 53.9 5.4 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
10GHz-26.5GHz
26.5GHz-40GHz

Distance

factor:

20log(3.0m/1.0m)=
20log(3.0m/0.5m)=

9.5dB
15.6dB

UL Japan
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Radiated Spurious Emission

Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015(Day) 08/18/2015(Night) 08/19/2015
Temperature/ Humidity 24deg. C/ 64% RH 24deg. C/ 64% RH 23deg. C/ 65% RH
Engineer Satofumi Matsuyama  Kazuya Yoshioka Shinya Watanabe
(1-10GHz) (10-18GHz) (18-40GHz)
Mode 11ac-80 Tx 5775MHz
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] [ ofRestricted Bands
Hori 2498.970 [PK 54.7 293 2.8 349 - 51.9 73.9 22.0 |Inside
Hori 4960.002 |PK 53.6 33.0 4.1 343 - 56.4 73.9 17.5 |Inside
Hori 5280.004 [PK 56.6 329 42 34.0 - 59.7 68.2 8.5 |Outside
Hori 5360.167 [PK 57.5 329 43 34.0 - 60.7 73.9 13.2 |Inside
Hori 5725.000 [PK 66.1 332 4.5 339 - 69.9 782 8.3 |Outside
Hori 5850.000 [PK 522 334 4.5 34.0 - 56.1 782 22.1 [Outside
Hori 5860.000 [PK 53.6 334 4.5 34.0 - 575 68.2 10.7 |Outside
Hori 11550.000 [PK 519 41.0 -1.1 337 - 58.1 73.9 15.8 |Inside
Hori 17325.000 [PK 44.2 432 0.3 327 - 55.0 68.2 13.2 |Outside
Hori 2498.970 |AV 45.2 293 2.8 349 2.6 45.0 539 8.9 |Inside
Hori 4960.002 |AV 41.8 33.0 4.1 343 2.6 47.2 53.9 6.7 |Inside
Hori 5360.167 |[AV 45.7 329 4.3 34.0 2.6 515 539 2.4 |Inside
Hori 11550.000 |AV 42.8 41.0 -1.1 337 2.6 51.6 53.9 2.3 |Inside
Vert 2498.970 [PK 56.9 293 2.8 349 - 54.1 73.9 19.8 |Inside
Vert 4960.002 |PK 53.1 33.0 4.1 343 - 55.9 73.9 18.0 |Inside
Vert 5280.004 [PK 573 329 4.2 34.0 - 60.4 68.2 7.8 |Outside
Vert 5360.167 [PK 57.0 329 43 34.0 - 60.2 73.9 13.7 |Inside
Vert 5725.000 [PK 68.6 332 4.5 339 - 72.4 78.2 5.8 |Outside
Vert 5850.000 [PK. 50.9 334 4.5 34.0 - 54.8 782 23.4 |Outside
Vert 5860.000 [PK. 51.8 334 4.5 34.0 - 55.7 68.2 12.5 |Outside
Vert 11550.000 [PK 51.1 41.0 -1.1 337 - 573 73.9 16.6 |Inside
Vert 17325.000 [PK 44.5 432 0.3 327 - 553 68.2 12.9 |Outside
Vert 2498.970 |AV 473 293 2.8 349 2.6 47.1 53.9 6.8 |Inside
Vert 4960.002 |AV 41.7 33.0 4.1 343 2.6 47.1 53.9 6.8 |Inside
Vert 5360.167 |[AV 44.4 329 4.3 34.0 2.6 50.2 53.9 3.7 |Inside
Vert 11550.000 |AV 42.3 41.0 -1.1 33.7 2.6 51.1 53.9 2.8 |Inside
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz ~ 20log(3.0m/0.5m)=15.6dB
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]|[dBuV/m]| [dB] [ofRestricted Bands
Hori 5715.000 [PK. 64.9 33.2 4.5 33.9 - 68.7 73.9 5.2 |Outside *1)
Hori 5715.000 [AV 43.7 33.2 4.5 33.9 2.6 50.1 53.9 3.8 |Outside *1)
Vert 5715.000 [PK 62.6 33.2 4.5 33.9 - 66.4 73.9 7.5 |Outside *1)
Vert 5715.000 [AV 43.0 33.2 4.5 33.9 2.6 49.4 53.9 4.5 |Outside *1)

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier)
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).

*1) Limit of FCC15.209 was applied to this frequency even though it was out of restricted band.
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Radiated emission Band Edge compliance

Test place Ise EMC Lab. No.2 Anechoic Chamber

Report No. 10852538H

Date 08/11/2015

Temperature/ Humidity 25deg. C/ 68% RH

Engineer Tomohisa Nakagawa

Mode 11n-20

11n-20
5180 MHz Hori 5180 MHz Vert
#% Agilent R T # Agilent R T
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#Res BH (CISPR) 1 MHz #WBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH (CISPR) 1 MHz #WBH 3 MHz Sweep 1.84 ms (1201 pts)
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Radiated emission Band Edge compliance

Test place Ise EMC Lab. No.2 Anechoic Chamber

Report No. 10852538H

Date 08/17/2015

Temperature/ Humidity 25deg. C/61% RH

Engineer Satofumi Matsuyama

Mode 11n-20

11n-20
5500 MHz Hori 5500 MHz Vert
#% Agilent R T # Agilent R T
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#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BN (CISPR) 1 MHz #YBH 3 MHz Sweep 1.84 ms (1201 pts)
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Radiated emission Band Edge compliance

Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015 08/17/2015
Temperature/ Humidity 25deg. C/ 68% RH 25deg. C/61% RH
Engineer Tomohisa Nakagawa  Satofumi Matsuyama
Mode 11n-20
11n-20
5745 MHz Hori 5745 MHz Vert
#% Agilent R T # Agilent R T
Ref 113.9 dBpY Atten 28 dB Ref 113.9 dBpY Atten 20 dB
#EmiPk 4EmiPk
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#Res BH (CISPRY 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BW (CISFR) 1 MHz #BH 3 MHz Sweep 1.84 ms (1281 pts)
5825 MHz Hori 5825 MHz Vert
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Radiated emission Band Edge compliance
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015
Temperature/ Humidity 24deg. C/ 64% RH
Engineer Satofumi Matsuyama
Mode 11n-40
11n-40
5190 MHz Hori 5190 MHz Vert
#% Agilent R T # Agilent R T
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Radiated emission Band Edge compliance

Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015
Temperature/ Humidity 24deg. C/ 64% RH
Engineer Satofumi Matsuyama
Mode 11n-40
11n-40
5510 MHz Hori 5510 MHz Vert
#% Agilent R T # Agilent R T
Ref 115 dBpY Atten 20 dB Ref 115 dBpY Atten 20 dB
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Radiated emission Band Edge compliance
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015
Temperature/ Humidity 24deg. C/ 64% RH
Engineer Satofumi Matsuyama
Mode 11n-40
11n-40
5755 MHz Hori 5755 MHz Vert
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Radiated emission Band Edge compliance
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/11/2015
Temperature/ Humidity 25deg. C/ 68% RH
Engineer Tomohisa Nakagawa
Mode 11ac-80
11ac-80
5210 MHz Hori 5210 MHz Vert
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Radiated emission Band Edge compliance

Test place Ise EMC Lab. No.2 Anechoic Chamber

Report No. 10852538H

Date 08/11/2015 08/18/2015

Temperature/ Humidity 25deg. C/ 68% RH 24deg. C/ 64% RH

Engineer Tomohisa Nakagawa  Satofumi Matsuyama

Mode 11ac-80

11ac-80
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Center 5.725 88 GHz
#Res BH (CISPR) 1 MHz

#VEH 3 MHz

Span 208 MHz
Sweep 1.04 ms (1281 pts)

Center 5.725 08 GHz
#Res BH (CISPR) 1 MHz

Span 280G MHz
#UBH 3 MHz Sweep 1.84 ms (1261 pts)
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Radiated emission Band Edge compliance
Test place Ise EMC Lab. No.2 Anechoic Chamber
Report No. 10852538H
Date 08/18/2015
Temperature/ Humidity 24deg. C/ 64% RH
Engineer Satofumi Matsuyama
Mode 11ac-80
11ac-80
5775 MHz Hori 5775 MHz Vert
# Agilent R T ¥ Agilent R T
Ref 115 dBpY Atten 20 dB Ref 115 dBpl/ Atten 20 dB
#EmiPk +EmiPk
Log * Log *
10 10
a7 M al e N a8/ LN o g
A
AR WA WAA
] ' l 0 0 O
/ | / g
0 Y. ¥ A E
merm " i, s \JIB FC . . LI
£ bl "MWM i WWWWWN%W
: £
FTun FTun
Swp Swp
Center 5.725 00 GHz Span 200 MHz | Center 5.725 00 GHz Span 208 MHz
#Res BH (CISPR)Y 1 MHz #JBH 3 MHz Sweep 1.04 ms (1261 pts) +Res BH (CISPRY 1 MHz #BH 3 MHz Sweep 1.04 ms (1201 pts)
5775 MHz Hori 5775 MHz Vert
- Agilent R T 3 Agilent R T
Ref 115 dBpl Atten 20 dB Ref 115 dBpY Atten 26 dB
#EmiPl +EmiPk
Log * Log *
10 19
dB/ }HMW L & | |,
[EA AN WA AR
r ki \\ v U F\[Vv vv ‘h
#LgAy \rT\‘ +LgAv \ )
T - X y
V3 FC
WM oy (R P R TP Y| B TOR) b, il Ll by bl
£t [ Ny N ’_L::‘ £0F): W 4 e et
FTun FTun
Swp Swp
Center 5.345 @0 GHz Span 208 MHz Center 5.845 B8 GHz Span 288 MHz
#Res BH (CISPR) 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts) +Res BH (CISPRY 1 MHz #BH 3 MHz Sweep 1.04 ms (1201 pts)
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Conducted Spurious Emission
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10852538H
Date 07/01/2015
Temperature/ Humidity 25deg. C/ 66% RH
Engineer Yutaka Yoshida
Mode 11n-40 Tx
11n-40, Tx 5270 MHz, 3 Stream
9 kHz - 150 kHz 150 kHz - 30 MHz
Antenna port 0 Antenna port 0
% Agilent RL % Agilent RL
Mkrl  9.24 kHz Mkrl 158 kHz
Ref =30 dBm #Atten 28 dB -§3.55 dBm_| Ref -30 dBm #Atten 20 dB —79.87 dBm
#Peak #Peak
Log Lag
18 18
dB/ dB/
[areetasunfi 4 ooy " t o
T Y P R RTINS LWV P
LgAv LgRw
S1 52 51 52
Start 9.00 kHz Stop 150.08 kHz | Start 156 kHz Stop 30898 MHz
#Res BH 260 Hz #BH 528 Hz Sweep 2.279 5 (1201 pts) #Res BH 9.1 kHz #YBH 27 kHz Sweep 344.8 ms (1261 pts)
Marker  Trace Type W Axic Anplitude Marker  Trace Type ¥ Auie Anplitude
1 3 Freg 9.24 kHz -89.55 dBm 1 )] Freg 158 kHz -7Y9.87 dBn
Frequency | Reading | Cable |Attenator| Antenna N EIRP | Distance| Ground E Limit | Margin | Remark
Loss Gain (Number bounce | (field strength)
[kHz] [dBm] [dB] [dB] [dBi] | of Output| [dBm] [m] [dB] [dBuV/m] |[dBuV/m] [dB]
9.24 -89.6 0.26 6.10 3.7 3 -74.7 300 6.0 -13.5 48.2 61.7
150.00 -79.1 0.26 6.10 3.7 3 -64.2 300 6.0 -3.0 24.0 27.0

E=EIRP-20log(D)+Ground bounce +104.8[dBuV/m]
EIRP=Reading+Cable Loss+Attenator+Antenna Gain+10*log(N)
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APPENDIX 2: Test instruments
EMI test equipment (1/2)
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MAEC-02 Semi Anechoic TDK Semi Anechoic DA-06902 RE/CE 2015/07/01 * 12
Chamber(NSA) [Chamber 3m
MOS-22 Thermo-Hygrometer Custom CTH-201 0003 RE/CE 2015/01/13 * 12
MIM-14 Measure KOMELON KMC-36 - RE/CE -
COTS-MEMI [ EMI measurement TSJ TEPTO-DV - RE/CE -
program
MSA-04 Spectrum Analyzer Agilent E4448A US44300523 RE/CE 2014/11/12 * 12
MHA-06 Horn Antenna 1-18GHz | Schwarzbeck BBHA9120D 254 RE 2015/02/05 * 12
MCC-166 Microwave Cable Junkosha IMW X221 1303S120(1m) / [RE 2014/09/24 * 12
1311S167(5m)
MPA-10 Pre Amplifier Agilent 3449B 3008A02142 RE 2015/01/28 * 12
MHEF-16 High Pass Filter 7- TOKIMEC TF37NCCA 7001 RE 2014/09/29 * 12
20GHz
MCC-176 Microwave Cable Junkosha MM X221- 1502S303 RE 2015/03/27 * 12
00500DMSDMS
MMM-01 Digital Tester Fluke FLUKE 26-3 78030611 RE/CE 2015/08/19 * 12
MHA-02 Horn Antenna 18- EMCO 3160-09 1265 RE 2015/02/05 * 12
26.5GHz
MPA-03 Microwave System Agilent 83050A 3950M00205 RE 2015/06/02 * 12
Power Amplifier
MCC-54 Microwave Cable Suhner SUCOFLEX101 2873(1m) / RE 2015/03/09 * 12
2876(5m)
MHA-04 Horn Antenna 26.5- EMCO 3160-10 1140 RE 2014/11/14 * 12
40GHz
MTR-03 Test Receiver Rohde & Schwarz [ESCI 100300 RE/CE 2015/06/08 * 12
MBA-02 Biconical Antenna Schwarzbeck IBBA9106 VHA91032008 [RE 2014/10/18 * 12
MLA-02 Logperiodic Antenna Schwarzbeck [USLP9143 201 RE 2014/10/18 * 12
MCC-12 Coaxial Cable Fujikura/Agilent - - RE 2015/02/06 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 BK7970 RE 2014/11/11 * 12
MPA-09 Pre Amplifier Agilent 3447D 2944A10845 RE 2014/09/26 * 12
MLS-24 LISN(AMN) Schwarzbeck INSLK8127 8127-730 CE(EUT) 2015/07/10 * 12
MCC-13 Coaxial Cable Fujikura 3D-2W(12m)/5D- |- CE 2015/02/06 * 12
2W(5m)/5D-
2W(0.8m)/5D-
PW(1m)
MAT-65 Attenuator(13dB) JFW Industries, Inc. SOFP-013H2 N - CE 2015/01/29 * 12
MSA-13 Spectrum Analyzer Agilent E4440A MY46185823 |AT 2015/06/02 * 12
MCC-99 Microwave Cable 1G- Suhner SUCOFLEX102  (30820/2 AT 2015/05/01 * 12
40GHz
MAT-24 Attenuator(10dB)(above |Agilent 8493C 71389 AT 2014/06/30 * 12 *1)
1GHz)
MRENT-124 | Spectrum Analyzer KEYSIGHT [E4440A MY46187750 |[AT 2015/06/24 * 12
MCC-92 Microwave Cable 1G- Suhner SUCOFLEX102 30813/2 AT 2015/05/01 * 12
40GHz
MAT-19 Attenuator(6dB)(abovel | HIROSE ELECTRIC  |AT-106 - AT 2015/01/07 * 12
GHz) CO.,LTD.
MMM-12 DIGITAL HiTESTER Hioki 3805 060500120 AT 2015/02/05 * 12
MDPS-04 DC Power Supply KENWOOD TMI PWI18-1.3AT 08016530 AT Pre Check
MTA-36 Terminator - 50QSMA - AT Pre Check
MTA-43 Terminator Mini-Circuits IANNE-50X+ MUU3460140 |[AT Pre Check
MOS-14 Thermo-Hygrometer Custom CTH-201 1401 AT 2015/01/13 * 12
MCC-36 Microwave Cable Hirose Electric JUFL-2LP-066-A- |- AT 2014/09/12 * 12
(200)
MOS-19 Thermo-Hygrometer Custom CTH-201 0001 AT 2014/12/22 * 12

*1) This test equipment was used for the tests before the expiration date of the calibration.
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EMI test equipment (2/2)
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MAEC-03 Semi Anechoic TDK Semi Anechoic DA-10005 RE 2015/02/19 * 12
Chamber(NSA) Chamber 3m
MOS-13 Thermo-Hygrometer Custom CTH-180 1301 RE 2015/01/13 * 12
MJM-16 Measure KOMELON IKMC-36 - RE -
MSA-10 Spectrum Analyzer Agilent [E4448A MY46180655 |RE 2015/02/26 * 12
MHA-20 Horn Antenna 1-18GHz | Schwarzbeck BBHA9120D 258 RE 2015/05/18 * 12
MCC-167 Microwave Cable Junkosha MWX221 1404S374(1m) /| RE 2015/05/21 * 12
1405S074(5m)
MPA-11 MicroWave System Agilent 83017A MY39500779 |RE 2015/03/19 * 12
Amplifier
MMM-08 DIGITAL HiTESTER Hioki 3805 051201197 RE 2015/01/16 * 12
MHF-22 High Pass Filter 7- TOKIMEC TF37NCCB 602 RE 2015/01/27 * 12
20GHz
MCC-177 Microwave Cable Junkosha MMX221- 15028304 RE 2015/03/27 * 12
00500DMSDMS
MHA-16 Horn Antenna 15-40GHz | Schwarzbeck IBBHA9170 BBHA9170306 |RE 2015/05/19 * 12
MHA-29 Horn Antenna 26.5- ETS LINDGREN 3160-10 00152399 RE 2014/09/02 * 12
40GHz
MPA-22 Pre Amplifier MITEQ, Inc IAMF-6F-2600400- | 1871355 RE 2014/09/11 * 12
33-8P / AMF-4F- [/1871328
2600400-33-8P

The expiration date of the calibration is the end of the expired month.
All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national or
international standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means
of an unbroken chains of calibrations.

Test Item: CE: Conducted Emission
RE: Radiated Emission
AT: Antenna Terminal Conducted test
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